





APPENDICES






ABBREVIATIONS

AL Aluminium LT Low Tension
ASP Activated Sludge Process M Meter
Avg Average MBR Membrane Bio Reactor
BIS Bureau of Indian Standards MBBR Moving Bed Bio Reactor
BOD Biochemical Oxygen Demand ML Million litres
BOD -T | Biochemical Oxygen Demand - Total MLD Million Litres Daily
BOD-S | Biochemical Oxygen Demand - Soluble | MLSS Mixed Liquor Suspended Solids
CPCL | Chennai Petroleum Corporation Ltd MPN Most Probable Number
COD Chemical Oxygen Demand ORP Oxidation Reduction Potential
COD -T Chemical Oxygen Demand - Total PAC Poly Aluminium Chloride
COD-S | Chemical Oxygen Demand - Soluble S Slope
DEWAT | Decentralised Wastewater Treatment SBR Sequencing Batch Reactor
DO Dissolved Oxygen Sb Standard Deviation
E coli Escherichia Coliform ST Sewage Treatment
Fe Iron STP Sewage Treatment Plant
HRT Hydraulic Retention Time SVI Sludge Volume Index
nr Indian Institute of Technology TSS Total Suspended Solids
KW Kilowatt V Valley Vrishabhavathi valley







Part A: Engineering APPENDIX

Appendix

A
AA
A1.1

A1.2

A2.1
A22
A 3.1
A32A

A328B

A3.3
A34A

A348B
A35A

A358B

A3.6
A3.7
A3.8
A3.9
A3.10
A4.1
A4.2
A43
Ad4
AS5.1
AS5.2
AS5.3
AS54
Ab55

Title of Appendix Page
SYMDOIS. ...ttt e e e e A-1
List of Indian Standards Relating to Sewerage and Sewage Treatment................. A-2
The Prohibition of Employment as Manual Scavengers and their
Rehabilitation ACt, 20713, ... e e e e e A-23
Time frame for fulfilment of responsibilities and certain activities and
IMPIEMENTING AGENCIES. ......iiiiiiii i e e A-38

Performance of Known Sewage Treatment Processes under Indian Conditions..A-40
Estimation of Future Population.................ccc A-47
Computation of Storm Runoff and Design of Storm Sewer...............cccccceeiinnnne. A-50
Nomogram for Manning’s Formula for Gravity Sewers Flowing Full and

Manning’s N value of 0.013. .. ..o A-56
Nomogram for Manning’s Formula for Gravity Sewers Flowing Full and

Manning’s N value of 0.013. .. ..o A-57
MS Excel for Manning Formula for Circular Gravity Pipes Flowing Full................ A-58
Computations of Diameter, Slopes, Discharges in Gravity Sewers by using

APPENAIX A B3 e as A-59
MS Excel for Manning Formula for Circular Gravity Pipes Flowing Full................ A-60
Nomogram for Hazen Williams Formula for Mains Flowing Full and

C VAIUE OF 100 e e e e e A-61
Nomogram for Hazen Williams Formula for Mains Flowing Full and

C VAIUE OF 100 e e e e A-62
Hazen Williams Formula for Circular Sewers Flowing Under Pressure................. A-63
Design of sanitary SEWer SYSteM...........cooiiiiiiiiiiiieee e A-64
lllustrative Examples for Structural Design of Buried Conduits..............cccoeuneee. A-67
Three Edge Bearing Tests for Pipe Strength..........oooii A-74
Relative Limitations on Use of Sewers Pipe Materials in Specific Locations......... A-75
Computation of Friction Factor in Pumping Mains............cccccciiiiiiiiiii s A-78
Calculation of Kw needed for PUMPING.........ouviiiiiiiiieeeee e A-80
Effects of Silting and Erosion Sewage Pumping Main Performance..................... A-81
Evaluating Options for Sizing the Sewage Pumping Main and Pump sets............ A-85
OdOUr CONEIOL. .. e e e e A-86
Mass Diagram for Raw sewage flow pattern at the koyambedu stp, chennai....... A-97
(=T oo ] £=1 (o] Y/ PP PPP PSPPI A-98
Minimum Laboratory Equipments Needed for Tests........cccccccvviiiiiiiiiiiiiinnnnn. A-103

Tests Recommended to be Carried Out on Units of Sewage Treatment Plants..A-105



Part A: Engineering APPENDIX

Appendix

Ab5.6

AbL.7

A58
AS5.9
A5.10
AS5.11
A5.12
AS5.13
AS5.14
AS5.15
AS5.16
A6.1
A6.2
A6.3
A6.4
A6.5
AT.1

AT7.2

AT73
A8.1
A 9.1
A9.2
A9.3

Title of Appendix Page

Example for Hydraulic Design of Mechanically Cleaned Bar Rack and

SCreeN CRAMDET ... e e e e e e e e e e e e e aanes A-106
Design Example For Grit Chamber With Proportional Flow Weir As Hydraulic

(O70] 1 (o] I B 1= 1Y/ 7= S A-111
Design Example For Detritor. ... A-114
Calculating Size of Approach Channel for Parshall Plume.................................. A-115
Detention Times of Clarifiers in STPs Evaluated by NEERI .............cccccceeeinnis A-116
lllustrative Sizing of Clarifiers in Activated Sludge..........ccccooiiiiiiiiiiiiiis A-117
lllustrative Design of conventional ASP aeration..............cccviiiiiiiiiiiiiiiiieeeeen, A-119
Design Example of Facultative Aerated Lagoon.............ccovvviiiiiiiiiiiiiiiiiiiieiieeeee. A-125
Design Example of Facultative Stabilization Pond.............ccccoiiiiiiiiiinn. A-127
Design Example for Upflow Anaerobic Sludge Blanket Reactor.......................... A-131
Design Example for Anaerobic Filter...........oooiiiiiii e A-132
lllustrative Computation of Sludge weights and volumes from ASP..................... A-133
lllustrative Calculation Of Sludge Weights...........c.uuveiiiiiiiiiiiiieeeeieeeen A-136
Friction Losses in Sludge Pipelines Under Gravity and Pumped Conditions......A-138
Design Example of Sludge Digesters..........coovvviiiiiiiiiiiiiiiii A-140
Design Example of Sludge Drying Beds...........ccooiiiiiiiiiiiiiiiiiiieeee e A-143
Table of Micro Nutrients to be added to biological systems per month till

MLSS builds up to 3000 mg/I for continuous flow reactors..........c..cccccceeeveeenn.. A-144
Table of Micro Nutrients to be added to biological systems per month till

MLSS builds up to 3000 mg/l for batch flow reactors...........ccccccoeiiiiiiiiiiiinnnnnns A-145
Case Studies in Recycling and Reuse of Sewage.........ccoeevveeeivevieeeieeieeeieeeeeeeee, A-146
Design Example of Interceptor Tank.............coooiiiiiiiiioi e A-180
Design Example of Leach Pit..........cc.uuiiiiiiiiiii e A-181
S0il Percolation TEST.......cooii i A-183
Example of Design of Mini-packaged Treatment Plant

(On-site CONSIIUCLION TYPE).....eviiiiieii i A-184
R EIENCES. .. e A-186



APPENDIX

Part A: Engineering
APPENDIX - &
Sy bl
(Fsinined g4 i 1993 editlon of e mamusl and vpdaled)
deg C - DRTaEE CAnSgraa oan | kilowait howr
#rp L ik ! -]
&0, & days BOD ipm | | par minuts
£C . II:I.IJ:III: CanTes{e . % . 1w O s00nd
oin . certrelne [ mele
Chi - CErr=H motar |'I'I.'1 lm.n'nml:rn-
cumecs | cubic e per Escond | cubse e
d day meq | mll eqakalent
agarsqn | aqusion 4] mnids
Fima le=crd Lo miere-ongariams ralio il irslilire
Bl | gavarssed oo mr | milian s par day
ﬂm Im S m n-:|||m-||-.| R
#, b . hiceur s | reEbe per aecond
ha Fhﬂ::-n . n;m_ EAETEIM witer kranl
HSY Prpdrauic subsideros vabe OFRP | oakdslon reduciion polenth=
15 indian standard Pr | primary
keal . Wiy CRANE PR | p=msnt sokihks spdipm
ki kiliram mh | revakilion psr bour
kgl | kilagram force T | ravakupan par mnte
bl kiks Hire 587 | secordary sedimeriation |ark
kLD hilg lire pe=r day T e
km ..mumm (ks .I'r|:hlhg nRGr
ki i krwel . walt




Part A: Engineering APPENDIX

APPENDIX.AA-List of Indian Standards Relating to Sewerage and Sewage Treatment
Also refer to (http://www.bis.org.in/) for further Standards under a particular subhead.

No IS code Indian Standard
1 |SP7 National Building Code of India 2005 (group 1 to 5)
> |sp35 Handbook on Water Supply and Drainage with special emphasis

on plumbing

3 |18 15883 : Part 1| Construction project management - Guidelines : Part 1 General

4 |1S 269 Specification for ordinary and low heat portland cement

Specification for coarse and fine aggregates from natural sources

5 |IS:383
for concrete

Specification for mild steel and medium tensile steel bars and hard

6 |1S:432 drawn steel wire for concrete reinforcement
] Specification for high strength deformed steel bars and wires for
7 |1S:1786 )
concrete reinforcement
8 |1S 456 Code of practice for plan and reinforced concrete
9 |isa57 Code of practice for general construction of plain and reinforced

concrete for dams and other massive structures

10 |IS 460 : Part 1 Specification for test sieves part | wire cloth test sieves

11 [IS460:Part2 | gpecification test sieves part Il Perforated plate test sieves

12 1S 460 : Part 3 Specification for tgst sieves : part |l methods of examination of
apertures of test sieves

13 [IS: 2116 Specification for sand for masonry mortars
14 |IS: 2250 Code of practice for preparation and use of masonry mortars
15 |1S 962 Code of practice for architectural and building drawings

16 [IS 1200 : Part 16| Code of practice for architectural and building drawings

Method of measurement of building and civil engineering works

17|15 1200 : Part 19 Part 19: water supply, plumbing and drains




Part A: Engineering APPENDIX

No IS code Indian Standard

18 IS 1343 Code of practice for prestressed concrete

PVC insulated (heavy duty) electric cables: Part 1 For working voltage up

19181554 Part1 [ g including 1100 volts

20 || 1554 - Part 2 PVC insulated (heavy QUty) glectric cables: Part 2 For working voltage
form 3.3 KV up to and including 11 KV.

21 IS 1607 Methods for test sieving

29 IS 2064 Codg of practice for selections, installation and maintenance of sanitary
appliances

23 IS 2212 Code of practice for brickworks

24 IS 2431 Steel wheel barrows (single wheel type) Specification for steel wheel

barrows (single

Code of practice for concrete structures for the storage of liquids;

25 183370 Part1 | % oo oral requirements

26 | 1S 3370 : Part 2 nge of practice for concrete structures for the storage of liquids: Part Il
reinforced concrete structures.

27 118 3370 : Part 3 | Code of practice for concrete structures for the storage of liquids: Part II
Prestressed Concretes Structures.

28 | 1S 3370 : Part 4 | Code of practices of concrete structures for the storage of liquids:
Part IV Design tables.

29 IS 3764 Safety code for excavation work.
30 IS 3861 Method of measurement of plinth, carpet and rentable area of buildings
31 IS 4081 Safety code for blasting and related drilling operations.

Code of practice of for lining of vessels and equipment for chemical

32 1154682 : Part 1 processes Part | Rubber lining.

33 |1S 1200 : Part 16| Part 2 Glass Enamel lining

34 | 1S 4682 : Part3 | Part 3 Lead lining

35 | 1S 4682 : Part4 | Part 4 Lining with Sheet Thermoplastics




Part A: Engineering

APPENDIX

No IS code Indian Standard
36 | IS 4682 : Part5 | Part 5 Epoxide resin lining
37 | 1S 4682 : Part6| Part 6 Phenolic resin lining
38 |1S 4682 : Part7 | Part 7 Corrosion and heat resistant metals
39 | 1S 4682 : Part 8 | Part 8 Precious metal
40 | 1S 4682 : Part9 | Part 9 Titanium
41 |1S 4682 : Part 10| Part 10 Brick and tile
42 | 1S 4854 - Part 1 Glossary of terms for valves a_nd their parts: Part 1 Screw down stop
check and gate valve and their parts.
43 | 1S 4854 - Part 2 GIossary of terms for valves and their parts: Part 2 Plug valves and cocks|
and their parts.
44 | 1S 4854 : Part 3 | Glossary of terms for valves and their parts: Part 3 Butterfly valves
45 IS 4885 Specification for sewer bricks
46 IS 4926 Ready mixed concrete - Code of Practice
47 IS 5421 Glossary of terms relating to test sieves and test sieving
48 | 1S 5742  Part 1 Tgrms and symbols for sieve bottoms: Part 1 Woven and welded
wire screens
49 |1S 5742 : Part2 | Terms and symbols for sieve bottoms: Part Il Perforated Plates.
50 IS 7331 Code of practice for inspection and maintenance of cross-drainage works
51 IS 7357 Code of practice for structural design of surge tanks
52 |18 7784 - Part 1 | Code of practice for design and of cross drainage work : Part 1
General features
53 |I1S 7784 : Part 2 :| Code of practice for design of cross drainage works: Part 2
Sec 1 Specific requirements section 1 Aqueducts.
54 (IS 7784 : Part 2 :| Code of practice for design of cross drainage works: Part 2 specific re-
Sec 2 quirements section 2 Super passages.
55 |IS 7784 : Part 2 :| Code of practice for design of cross drainage works : Part 2 Specific
Sec 3 requirements section 3 Canal syphons




Part A: Engineering APPENDIX

No IS code Indian Standard

IS 7784 : Part 2 :| Code of practice for design of cross drainage works : Part 2 Specific

56 Sec 4 requirements section 4 Level Crossings

IS 7784 : Part 2 :| Code of practice for design of cross drainage works : Part 2 Specific

57 Sec5 requirements section 5 Syphon aqueducts

Code of practice for extreme weather concreting part 1 Recommended

58 | 1S 7861 : Part 1 practice for hot weather concreting

Code of practice for extreme weather concerting: Part || Recommended

59 | 157861: Part 2 practice for cold weather concreting.

60 IS 7969 Safety code for handling and storage of building materials

61 IS 9913 Code of practice for construction of cross drainage works

62 IS 10262 Recommended guidelines for concrete mix design proportioning

63 IS 10483 ICS%dleDlicérSSegég)nating perforation of industrial plate sieves (ldentical with
64 IS 11389 Methods of test for performance of concrete vibrators; immersion type
65 IS 11993 Code of practice tor use of screed board concrete vibrators.

66 IS 12119 General requirements for pan mixers for concrete

67 IS 12440 Specification for precast concrete stone masonry blocks

68 IS: 1077 Specification for common burnt clay building bricks

69 IS: 3495 Methods of tests of burnt clay building bricks

70 IS 12468 General requirements for vibrators for mass concreting : immersion type
71 IS 12592 Precast concrete manhole covers and frames

72 IS 5329 Code of practice for sanitary pipe work above ground for buildings

Pipes and Fittings

73 IS 782 Specification for Caulking lead

74 IS 5382 Specification for Rubber sealing rings for gas mains, water mains and
sewers

75 IS 6837 Specification for Three wheel type pipe cutter




Part A: Engineering

APPENDIX

Indian Standard

No IS code
76 IS 6843 Technical supply conditions for pipe cutters
77 IS 6881 Specification for Link type pipe cutters
78 IS 10883 Specification for Single wheel type pipe cutters
Recommendations for cement-mortar lining for cast-iron, mild steel and
79 IS 11906 o . o .
ductile-iron pipes and fittings for transportation of water
Dimensional requirements for rubber gaskets for mechanical joints and
bush joints for use with cast iron pipes water, gas and sewage. Dimen-
80 IS 12820 sional Requirements of Rubber Gaskets for Mechanical Joints and Push-
on Joints for Use with Cast Iron Pipes and Fit
Concrete
81 IS 458 Precast Concrete Pipes (with and without reinforcement)
82 IS 783 Code of practice for laying of concrete pipes
83 IS 784 Prestressed concrete pipes (including fittings)
84 IS 1916 Steel cylinder pipe with concrete lining and coating
85 IS 3597 Methods of test for concrete pipes
86 IS 7322 Specials for steel cylinder reinforced concrete pipes
87 IS: 516 Methods of tests for strength of concrete
Asbestos Cement
88 IS 6908 Asbestos cement pipes and fittings for sewerage and drainage
89 IS 5531 Cast iron specials for asbestos cement pressure pipes for water,
Gas and Sewage
90 IS 5913 Methods of test for asbestos cement products
91 IS 6530 Code of practice for laying of asbestos cement pressure pipes
92 IS 8794 Cast iron detachable joints for use with asbestos cement pressure pipe
93 IS 9627 Specification for asbestos cement pressure pipes (light duty)




Part A: Engineering APPENDIX
No IS code Indian Standard
Dimensional requirement for rubber sealing rings for cast iron detachable
94 IS 10232 o ..
joints in asbestos cement piping
Cast Iron saddle pieces for service connection from asbestos cement
95 1S 10299 pressure pipes
) Guidelines for safe use of products containing asbestos: Part 1 Asbestos
96 (IS 11769 : Part 1 cement products
97 IS 12987 Guidelines for safe use of products containing asbestos- Cast Iron de-
tachable joints for use with asbestos cement pressure pipes (light duty)
Dimensional requirements for rubber sealing rings for CID joints in
98 IS 12988 - : .
asbestos cement piping for light duty AC pipes
Cast Iron pipes
Cast iron rain water pipes and fittings. Cast iron/Ductile iron Drainage
99 IS 1729 Pipes and Pipe Fittings for over ground non pressure pipeline socket and
spigot series.
100 IS 1536 Centrifugally cast (spun) iron pressure pipe for water, gas and sewage
101 IS 1537 vertically cast iron pressure pipes for water, gas and sewage
102 IS 1538 Cast iron Fittings for pressure pipes for water, gas and sewerage
103 IS 1879 Malleable cast iron pipe fittings
104 IS 3114 Code for practice for laying of cast iron pipes
Centrifugally cast (spun) iron spigot and socket soil, waste and ventilating
105 IS 3989 : e )
pipes, fittings and accessories
106 IS 12592 Horizontally cast iron double flanged pipes for water, gas and sewage
107 IS 8329 Centrifugally cast (spun) ductile iron pressure pipes for water gas and
sewage
108 IS 11606 Methods of sampling of cast iron pipes and fittings.
109 IS 12288 Code of practice for use and laying of ductile iron pipes

Steel




Part A: Engineering APPENDIX

No IS code Indian Standard

110 IS 3589 Electrical_ly we_Ided steel pipes for water, gas and sewage (150 to 2000
mm nominal size )

11 IS 5504 Specification for Spiral welded pipes

112 IS 5822 Code of practice for laying of electrically welded steel pipes for water
supply

113 IS 6392 Steel pipe flanges

114 | 1S 8062 : Part 2 | Code of Practice for Cathodic Protection of Steel Structures - Part Il :
Underground Pipelines

Stoneware
115 IS 651 Glazed stoneware pipe and fittings - Specification
116 IS 3006 Chemical resistant glazed stoneware pipes and fitting
117 IS 4127 Code of practice for laying of glazed stoneware pipes

Plastic (Please also refer no 357 and 358)

118 IS 4984 High density polyethylene pipes for potable water supplies, sewage
and industrial effluents

119 | 1S 7634 - Part 1 Code of _practice for plastic pipe work fc_)r potable water supplies-Choice
of materials and general recommendations

Code of practice for plastics pipe work for potable water supplies-Laying

120 | 1S 7634 : Part 2 and jointing of polyethylene (PE) pipes.

Plastics Pipe Selection, Handling, Storage and Installation for Potable
121 | IS 7634 : Part 3 | Water Supplies - Code of Practice : Part 3 - Laying and Jointing
of UPVC Pipes

122 | 1S 8008 : Part 1 Specification for injection moglded HDPE fittings for potable water
supplies: Part 1 General requirements

123 | 1S 8008 : Part 2 Specification for injection moulded HDPE fittings for potable water sup-
' plies: Part 2 Specific requirements for 90 degrees bends.

124 | 1S 8008 : Part 3 Speci_fication for injecf[i_on moglded HDPE fittings for potable water
supplies: Part 3 Specific requirements for 90 degrees tees.




Part A: Engineering APPENDIX

No IS code Indian Standard

Specification for injection moulded HDPE fittings for potable water

125 | 1S 8008 : Part 4 supplies: Part 4 Specific requirements for reducers.

Specification for injection moulded HDPE fittings for potable water
126 | 1S 8008 : Part 5 supplies: Part 5 Specific requirements for ferrule reducers.

Specification for injection moulded HDPE fittings for potable water

127 1S 8008 : Part 6 supplies: Part 6 Specific requirements for pipe ends.

Specification for injection moulded HDPE fittings for potable water

128 |15 8008 : Part 7 supplies: Part 7 Specific requirements for sandwich flanges

Injection Moulded/Machined High Density Polyethylene (HDPE) Fit-
129 | 1S 8008 : Part 8 | tings for Potable Water Supplies - : Part 8 Specific Requirements for
Reducing Tees

Injection Moulded/Machined High Density Polyethylene (HDPE) Fittings
130 | 1S 8008 : Part 9| for Potable Water Supplies - : Part 9 Specific Requirements for Ends
Caps

Fabricated high density polyethylene (HDPE) fittings for potable water

131 1S 8360 : Part 1 supplies: Part 1 General requirements

Specification for Fabricated high density polyethylene (HDPE) fittings for

132 | 1S 8360 : Part 2 potable water supplies: Part 2 Specific requirements for 90 degree tees.

Specification for Fabricated high density polyethylene (HDPE) fittings
133 | IS 8360 : Part 3 | for potable water supplies: Part 3 Specific requirements for 90 degree
bends.

Specification to glass fibre reinforced plastics (GRP) pipes for use for

134 IS 12709 water supply

GRP pipes joints and fittings for use sewerage, industrial waste and

135 IS 14402 water (other than potable)

Unplasticized Non-Pressure Polyvinyl Chloride ( PVC -U ) Pipes for use

136 IS 15328 in Underground Drainage and Sewerage Systems

Unplasticized Polyvinyl Chloride (UPVC) Single Wall Corrugated Pipes

137 IS: 9271 for Drainage

Pitch Impregnated Fibre

138 IS 11925 Specification for pitch-impregnated fibre pipes and fittings for drainage
purposes

Public Health & Sanitation




Part A: Engineering

APPENDIX

Indian Standard

No IS code
Waste water handling equipment

139 IS 5600 Pumps - Sewage and Drainage - Specification

140 IS 6279 Specification for Equipment for grit removal devices

141 IS 6280 Specification for Sewage screens

142 IS 7232 Method for imhoff cone test.

143 | IS 8413 : Part 1 | Requirements for biological treatment equipment part 1 trickling filters

144 | 1S 8413 : Part 2 | Requirements for biological treatment equipment part 2 activated sludge
process and its modifications

145 IS 9110 Specification for Hand operated augers for cleaning water closets, pipes
and sewers.

146 IS 9213 Specification for BOD Bottle

147 IS 10037 - Part 1 Requirements for sludge dewatermg equipment Part 1 Sludge drying
beds-sand, gravel and under drains.

148 IS 10037 - Part 2 Req.mrements for sludge dewatering equipment Part 2 vacuum filtration
equipment

_ Requirements for sludge dewatering equipment Part 3 Centrifugal

149 11S 10037 : Part 3 equipment (Solid bowl type)

150 IS 10261 Requirements for settling tank (clarifier equipment) for waste wafer

151 IS 10552 Specification for buckets to be used in power driven buckets type sewer
cleaning machine
Requirements for chlorination equipment: Part | General guidelines for

152 |1S 10553 : Part 1| chlorination plants including handling, storage and safety of chlorine
cylinders and drums

153 |1S 10553 - Part 2 Reqqlrements for chlorination equipment: Part 2 Vacuum feed type
chlorinators

154 1S 10553 - Part 4 Requirements for chlorination equipment: Part 4 Gravity feed type

gaseous chlorinators




Part A: Engineering APPENDIX

No IS code Indian Standard

Requirements of chlorination equipment: Part 5 Bleaching powder solu-

155 |IS 10553 : Part 5 tion feeder displacement type chlorinator

156 IS 10595 Requirements for power driven bucket-type sewer cleaning machine
157 IS 11117 Requirements for power driven rodding machine for sewers.
158 IS 11387 Requirements for high pressure jetting machine for sewer cleaning.

Specification for attachment tools for power driven rodding machine for
sewers.

159 IS 11397

Code of Practice

160 IS 1172 Code of basic requirements for water supply, drainage and sanitation

Code of practice for fixing rainwater gutters and downpipes for

161 IS 2527 :
roof drainage

162 IS 1742 Code of practice for Building drainage

163 | 1S 2470 : Part 1 Code of practice for installation of septic tanks; Part 1 Design, criteria and
construction

Code of practice for installation of septic tanks : Part 2 secondary treat-

164 1152470 Part 2| 1ot and disposal of septic tank effluent

165 IS 9872 Precast concrete septic tanks

166 | IS 4111 : Part 1 | Code of practice for ancillary structures in sewerage system -Manholes

Code of practice for ancillary structures in sewerage system -Flushing

167 | 1S 4111 : Part 2
tanks

168 | IS 4111 : Part 3 Codhe of practice for ancillary structures in sewerage system Inverted
syphon

Code of practice for ancillary structures in sewerage system-Pumping

169 | IS 4111 : Part 4 . . . s .
stations and pumping mains (rising main).

170 | IS 4111 : Part 5 | Code of practice for ancillary structures in sewerage system-Tidal outfalls

171 IS 5455 Specification for cast-iron steps for manholes

172 IS 210 Specification for grey iron castings




Part A: Engineering

APPENDIX

Indian Standard

No IS code
173 IS 5329 Code of practice for sanitary pipe work above ground for buildings
174 IS 5611 Code of practice for waste stabilization ponds (facultative type)

Code of practice for water supply and drainage in high attitudes and/or
175 IS 6295 . . -

sub-zero temperature regions (first revision)
176 IS 6924 Codg of practice for.the construction of refuse chutes in

multi-storeyed buildings
177 IS 7740 Code of practice for construction and maintenance of road gullies
178 IS 9872 Specifications for precast concrete septic tanks.
179 IS 12251 Code of practice for drainage of building basements
180 IS 12314 Code of practice for sanitation with leaching pits for rural communities.
181 IS 11972 Code of practice for safety precautions to be taken when entering

a sewerage system

Solid wastes
Code of practice

Guidelines for utilization and disposal of solid waste from integrated steel
182 S 10447

plants.
183 IS 12647 Guidelines for co.IIection.equipments. Solid Waste Management

System - Collection Equipment

. Guidelines for use of vehicles for collection of municipal solid wastes :

184 11S 12662 : Part 1 Part 1 Selection of vehicles
185 |IS 12662 : Part 2 Vehicles for Collection of Municipal Solid Wastes - Part 2 : Guidelines for

Maintenance

Methods of testing

186 IS 9234 Methods for preparation of solid waste sample for chemical and

microbiological analysis.

Methods for physical analysis and determination of moisture in solid
187 IS 9235

wastes (excluding industrial wastes)
188 IS 10158 Method of analysis of solid wastes (Excluding industrial wastes)




Part A: Engineering APPENDIX
No IS code Indian Standard
Glossary of Terms-Water Pollution

189 | IS 7022 : Part 1 | Glossary of terms relating to water, sewage and industrial effluent part 1

190 | IS 7022 : Part 2 | Glossary of terms relating to water, sewage and industrial effluent part 2

191 IS 10446 Glossary of terms for water supply and sanitation.

Methods of sampling and analysis- Sewage and
industrial effluents
192 Bio-assay methods for evaluating acute toxicity of industrial
° IS 6582 effluents and waste waters.
_ Bio-assay methods for evaluating acute toxicity of industrial effluents
193 | 1S 6582 : Part 2 and wastewaters : Part 2 Using Toxicity Factor to Zebra Fish
Methods of sampling and analysis- wastewater

194 IS 1622 Methods of sampling and microbiological examination of water

195 | 1S 3025 : Part 1 Methods of samplipg and test (physical and chemical) for water and
wastewater-Sampling
Methods of Sampling and Test (Physical and Chemical) for water and

196 | IS 3025 : Part 2 | Wastewater - Part 2 : Determination of 33 Elements by Inductively Cou-
pled Plasma Atomic Emission Spectroscopy

197 | 1S 3025 : Part 3 Methods of Sampling and Tgst (Physical and Chemical) for water and
Wastewater - Part 3 : Precision and Accuracy

198 | 1S 3025 - Part 4 Methods of Sampllng and Test (Physical and Chemical) for water and
Wastewater - Part 4 : Colour

199 | 1S 3025 : Part 5 Methods of sampling and test (physical and chemical) for water and
wastewater-Odour

200 | IS 3025 : Part 6 | Methods of sampling and test (physical and chemical) for water and
wastewater-Odour threshold

201 | IS 3025 - Part 7 Methods of sampling and test (physical and chemical) for water and
wastewater-Taste threshold

202 | IS 3025 : Part 8 | Methods of sampling_and test (physical and chemical) for water and
wastewater-Taste rating

203 | IS 3025 : Part 9 Methods of sampling and test (physical and chemical) for water and
wastewater-Temperature

204 |IS 3025 : Part 10| Methods of sampling and test (physical and chemical) for water and
wastewater-Turbidity

A-13



Part A: Engineering APPENDIX
No IS code Indian Standard
205 |1S 3025 : Part 11 Methods of sampling and test (physical and chemical) for water and
) wastewater-PH Value
) Methods of sampling and test (physical and chemical) for water and
206 |IS 3025 : Part 14 wastewater-Specific conductance (Wheatstone bridge, conductance cell)
207 IS 3025 : Part 15 Methods of sampling and test (physical and chemical) for water and
) wastewater-Total residue (total solids- dissolved and suspended)
208 |1S 3025 : Part 16 Methods of sampling and test (physical and chemical) for water and
' wastewater-Filterable residue (Total Dissolved solids)
) Methods of sampling and test (physical and chemical) for water and
209 |IS 3025 : Part 17 wastewater-Non-filterable residue (total suspended solid)
. Methods of sampling and test (physical and chemical) for water and
210 |IS 3025 - Part 18 wastewater-Volatile and fixed residue (total filterable and non filterable)
_ Methods of sampling and test (physical and chemical) for water and
211 |1S 3025 : Part 19 wastewater-Settle able matter
212 |1S 3025 : Part 20| Methods of sampling and test (physical and chemical) for water and
wastewater-Volatile and fixed residue (total filterable and non filterable)
_ Methods of sampling and test (physical and chemical) for water and
213 |18 3025 : Part 21 wastewater-Total hardness
214 |1S 3025 : Part 22 Methods of sampling and test (physical and chemical) for water and
' wastewater-Acidity
) Methods of sampling and test (physical and chemical) for water and
215 |1S 3025 : Part 23 wastewater-Alkalinity
216 |1S 3025 : Part 24| Methods of sampling and test (physical and chemical) for water and
wastewater-Sulphates
217 |1S 3025 : Part 25 Methods of sampling and test (physical and chemical) for water and
wastewater-Chlorine, demand
218 |1S 3025 : Part 26| Methods of sampling and test (physical and chemical) for water and
wastewater-Chlorine, residual
_ Methods of sampling and test (physical and chemical) for water and
219 |18 3025 : Part 27| \yastewater-Cyanide
_ Methods of sampling and test (physical and chemical) for water and
220 |18 3025 : Part 28 wastewater-Sulphite
_ Methods of sampling and test (physical and chemical) for water and
221 118 3025 : Part 29 wastewater-Sulphide




Part A: Engineering APPENDIX
No IS code Indian Standard
222 |I1S 3025 : Part 30 Methods of sampling and test (physical and chemical) for water and
' wastewater-Bromide
223 |IS 3025 : Part 31 Methods of sampling and test (physical and chemical) for water and
' wastewater-Phosphorous
224 1S 3025 : Part 32 Methods of sampling and test (physical and chemical) for water and
’ wastewater-Chloride
225 11S 3025 : Part 33 Methods of sampling and test (physical and chemical) for water and
' wastewater-lodide
) Methods of sampling and test (physical and chemical) for water and
226 IS 3025 : Part 34 wastewater-Nitrogen
297 1S 3025 : Part 35 Methods of sqmpllng and test (physical and chemical) for water and
wastewater-Silica
_ Methods of sampling and test (physical and chemical) for water and
228 |IS 3025 : Part 36 wastewater-Ozone, residual
229 |1S 3025 : Part 37| Methods of sampling and test (physical and chemical) for water and
wastewater-Arsenic
_ Methods of sampling and test (physical and chemical) for water and
230 |18 3025 : Part 38 wastewater-Dissolved oxygen
231 IS 3550 Methods of test for routine control for water used in industry.
Treatment and Disposal of industries effluents
232 IS 7967 Criteria for controlling pollution of marine coastal areas.
233 IS 8032 Guide for treatment and disposal of distillery effluents.
234 IS 8073 Guide for treatment and disposal of steel plant effluents
235 IS 8682 Guide for treatment of effluents of dairy industry
236 IS 9427 Code of practice for operation and maintenance of deionizing columns
Guide for treatment and disposal of effluents of cotton and synthetic tex-
2371 IS 9508 tile industry.
238 IS 9509 Guide for treatment and disposal of effluents of viscose rayon industry




Part A: Engineering APPENDIX

No IS code Indian Standard

239 IS 9841 Guide for treatment and disposal of effluents of fertilizer industry.

240 IS 10044 Quide for treatment and disposal of effluents of petroleum refining
industry.

241 IS 10495 Guide for treatment and disposal of effluents of wool processing industry

Chemical hazards

General

242 IS 1446 Classification of dangerous goods.

043 IS 4155 S;ZZ??;TJ gfctﬁ;r;iscgeléating to chemical and radiation hazards and
Code of Safety

244 IS 4209 Code of safety in Chemical laboratories

245 IS 4262 Sulphuric acid- Code of safety

246 IS 4263 Code of safety for Chlorine

247 IS 4264 Code of safety for Caustic soda

248 IS 4312 Code of safety for Lead and its compounds

249 IS 4544 Ammonia- Code of safety

250 IS 4560 Code of safety for Nitric Acid

251 IS 4644 Code of safety for Benzene, toluene and xylene

252 IS 4906 Code of safety for Radiochemical laboratory

253 IS 5184 Code of safety for Hydrofluoric Acid

254 IS 5208 Code of safety for Acetic acid

255 IS 5311 Acetic anhydride Code of safety for Carbon Tetrachloride

Carbon Tetrachloride Code of safety for Carbon Disulphide (Carbon
256 | IS5685 | Bisuiphide)




Part A: Engineering APPENDIX
No IS code Indian Standard
257 IS 5931 Code of safety for Handling of cryogenic liquids
258 IS 6156 Code of safety for Chlorosulphonic acid
259 IS 6164 Code of safety for Hydrochloric acid
260 IS 6269 Code of safety for Ethylene oxide
261 IS 6270 Code of safety for Phenol
262 IS 6818 Code of safety for Phosphoric acid
263 IS 6819 Code of safety for Calcium carbide
264 IS 6955 Code of safety for Bromine
265 IS 6954 Code of safety for Caustic potash
266 IS 7415 Code of safety for Aniline
267 IS 7420 Code of safety for phthalic anhydride
268 IS 7444 Code of safety for Methanol
269 IS 7445 Code of safety for Acetone
270 IS 7812 Code of safety for Mercury
271 IS 8185 Code of safety for Phosgene
272 IS 8388 Code of safety for Nitrobenzene
273 IS 9052 Code of safety for Aluminium chloride, anhydrous
274 IS 9053 Code of safety for M-dinitrobenzene
275 IS 9277 Code of safety for Monochlorobenzene
276 IS 9278 Code of safety for Zinc phosphide
277 IS 9279 Code of safety for Aluminium phosphide
278 IS 9744 Code of safety for thionyl chloride
279 IS 9785 Code of safety for Aluminium alkyls
280 IS 9786 Code of safety for Vinyl chloride monomer (VCM)




Part A: Engineering APPENDIX
No IS code Indian Standard
281 IS 9787 Code of safety for Phosphoryl chloride
282 IS 10870 Code of safety for Hexane
283 IS 10872 Code of safety for Malathion
284 IS 10920 Code of safety for Phosphorus Trichloride
285 IS 11141 Code of safety for Acrylonitrile
286 IS 12033 Code of safety for Dinitro Toluene (DNT)
287 IS 12034 Code of safety for Methyl bromide
288 IS 12035 Code of safety in Microbiological Laboratories
289 IS 12141 Code of safety for methyl ethyl ketone
290 IS 12142 Code of safety for 1.1.1 trichloro ethane
291 IS 12143 Code of safety for tetrachloroethane
Sanitary Appliances & Valves
292 | 1S 771 - Part 1 g;éic(:ai:gzlari(;raifr%rn?;zt:fj fire clay sanitary appliances: part 1
290 | 1571 Ptz | SpeGfcaton forgased recly saniay apptances
294 IS 771S . Part 3 Speqification_ for glazed firg-clay san.itary applianpes part 3
- Sec 1 specific requirements of urinals section 1 slab urinals
295 IS771: Part 3: Spec.ification' for glazed firg-clay san.itary applian.ces part 3
Sec 2 specific requirements of urinals section 2 stall urinals
296 | 15771 pan4 | Sheccaton or gz e cay sty splances a4
297 | 15771 spars | Specfcnton o g frecly sty splances par
208 | 15771 Pt | Spectcalon orglazed recoy satary applancespart
290 | 15771 par7 | SPSOHcatorfor gl e cly sty splances par




Part A: Engineering APPENDIX
No IS code Indian Standard
300 IS 772 Spe(_:ification for general requirements for enamelled cast iron sanitary
appliances
301 IS 774 Specification for flushing cistern for water closets and urinals (other than
plastic cisterns)
302 IS 14846 Specification for S.Iuice Valve for Water Works Purposes
(50 to 1200 mm Size)
303 IS 1726 Specification for cast iron manhole covers and frames
304 IS: 5455 Specification for cast iron steps for manholes
305 IS 2064 Cod_e of prac_tice for selection, installation and maintenance of
sanitary appliances
306 IS 2326 Specification for automatic flushing cisterns for urinals
307 | IS 2548 - Part 1 Specification for plastic seats and covers for water closets :
part 1 Thermo set seats and covers
) Specification for plastic seats and covers for water closets :
308 | 1S 2548 : Part 2 part 2 Thermo set plastic seats and covers
) Specification for vitreous sanitary appliances (vitreous china) :
309 | 1S 2556 : Part 1 Part 1 General requirements
) Specification for vitreous sanitary appliances (Vitreous china) :
310 | 1S 2556 : Part 2 part 2 specific requirements of wash down water-closets
311 | 1S 2556 : Part 3 Specificatior'w'for vitrgous sanitary app!iances (Vitreous china) :
part 3 specific requirements of squatting pans
312 | IS 2556 - Part 4 Specificatiqq for vit.reous sanitary appliar?ces (Citreous china):
part 4 specific requirements of wash basins
313 | 1S 2556 - Part 5 Spemflcatlo_n_ for V|t_reous sanitary appllance_s (vitreous china) :
part 5 specific requirements of laboratory sinks
314 | IS 2556 : Part 6 | Specific requirement of urinals and partition plates
Specification for vitreous sanitary appliances (vitreous china)
315 | IS 2556 : Part 7 | Part 7 Specific requirements of half round channels Specific
requirements of accessories for sanitary appliances
Specification for vitreous sanitary appliances (vitreous china)
316 | IS 2556 : Part 8 | Part 8 Specific requirements of pedestal closed coupled
wash-down and syphonic water closets

A-19



Part A: Engineering APPENDIX

No IS code Indian Standard

Specification for vitreous sanitary appliances (vitreous china) :

317 | 1S 2556 - Part 9 Part 9 Specific requirements of pedestal type bidets

Specification tor vitreous sanitary appliances (vitreous china):

318 |IS 2556 : Part 14 Part 14 Specific requirements of integrated squatting pans.

Specification for vitreous sanitary appliances (vitreous china)

319 IS 2556 : Part 15 Part 15 specific requirements of universal water closets.

320 IS 2685 Coqe of practice for selection, installation and maintenance of
sluice valves

321 IS 2963 Specification for copper alloy waste fittings for wash basins and sinks
322 IS 3042 Specification for single faced sluice gates (200 to 1200 mm size)
323 IS 3311 Vsz(:ﬁi_ch;astiirc:g for waste plug and its accessories for sinks and

324 IS 3950 Specification for surface boxes for sluice valves

325 IS 4038 Specification for foot valves for water works purposes

326 IS 4346 Specification for washers for use with fittings for water services

327 IS 5219 Specification for cast copper alloys traps, part 1 ‘P’ and S’ traps

Swing Check Type Reflux (Non-Return] Valves for Water Works

328 | 1S5312: Part 1| pyryoses - Part 1 : Single-Door Pattern

Swing Check Type Reflux (non-return) Valves for Water Works

329 :
IS 5312: Part 2 Purpose - Part 2 : Multi-Door Pattern

330 IS 5961 Cast iron gratings for drainage purposes

331 IS 6411 Gel-coated glass fibre reinforced polyester resin bath tubs

332 IS 7231 Plastic flushing cisterns for water closets and urinals

333 IS 9739 VSvr;teecrifiSzaF;[i;; ;(;rs ferrensss.ure reducing valves for domestic

334 IS 9758 Specification for flush valves and fittings for water closets and urinals
335 IS 9762 Specification for polyethylene floats (spherical) for float valves




Part A: Engineering APPENDIX

No IS code Indian Standard

Specification for glass fibre reinforced polyester resins (GRP)

336 IS 11246 .
squatting pans

337 IS 12234 Specification for plastic equilibrium float valves for cold water services

338 IS 12701 Specification for rotational moulded polyethylene water storage tanks.

Fluid Flow Measurements

339 IS 1192 Velocity area methods for measurement of flow of water in
open channels.

340 IS 2912 Liquid Flow Measurement in Open Channels - Slope Area Method

341 IS 15122 Measurement of Liquid Flow in Open Channels Under Tidal Conditions

Measurement of Liquid Flow in Open Channels - Part 1 : Establishment

342 |1S 15119 : Part 1) o /00 L tion of a Gauging Station

Measurement of Liquid Flow in Open Channels - Part 2 : Determination

343 |1S 15119 : Part 2 of the Stage-Discharge Relation

Measurement of Fluid Flow by Means of Pressure Differential
344 (1S 14615 : Part 1| Devices - Part 1 : Orifice Plates, Nozzles and Venturi Tubes Inserted in
Circular cross-section conduits running full

Methods of measurement of fluid flow by means of venturi meters

345 | IS 4477 :Part2 | poi o compressible fluids

Liquid flow Measurement in Open Channels by Weirs and Flumes -

346 1S 14974 Rectangular Broad-crested Weirs

Method of measurement of flow of water in open channels using

347 IS 6062 standing wave flume - fall.

Method of measurement of flow of water in open channels using

348 IS 6063 :
standing wave flumes

Liquid Flow Measurement in Open Channels by Weirs and Flumes - End
349 IS 6330 Depth Method for Estimation of Flow in Rectangular Channels
with a Free Overfall (Approximate Method)

350 IS 9108 Liquid flow measurement in open channels using thin plate weirs

Method for estimation of incompressible fluid flow in closed conduits

351 IS 9115 by bend meters

Measurement of Liquid Flow in Open Channels by Weirs and
352 IS 14574 Flumes - End Depth Method for Estimation of Flow in Non-rectangular
Channels with a Free Overfall (Approximate Method)




Part A: Engineering APPENDIX

No IS code Indian Standard

353 IS 9119 Method for flow estimation by jet characteristics (approximate method).

Dilution methods of measurement of steady flow part 1 constant rate

354 | 1S 9163 : Part 1 injection method.

Measurement of Liquid Flow in Open Channels - General Guidelines

355 IS 9922 for Selection of Method

356 IS 12752 Guidelines for the selection of flow gauging structures

Structured Wall Plastics Piping Systems for Non-pressure Drainage and

357 |1S 16098 : Part 1 Sewerage, Pipes and Fittings with smooth external surface, Type A

Structured Wall Plastics Piping Systems for Non-pressure Drainage and

358 |IS 16098 : Part 2 Sewerage, Pipes and Fittings with non-smooth external surface, Type B.

Note: For the elaborate list refer to the Bureau of Indian Standards.



Part A: Engineering APPENDIX

APPENDIX A.1.1 THE PROHIBITION OF EMPLOYMENT AS MANUAL SCAVENGERS AND
THEIR REHABILITATION ACT, 2013

T T T T — TR S — ERGIATERLRT B T, Weelird skl 1)

Hd # AS9A
The Gazette of India

HICED
LA Al
b LI | RS T |
ISEI'I jadden
TR A TN

HELALSHER BY A1 TFCOETT S

T8 =t frert, BT, T g T T s T
Ne, 5] ¥FLF THLAL THIRSDAY. SFFTFAEERR 19 202" EAATITLA 28, 1937 1BAA]0

= s e AT R e s T s AT A =t
Sk g i gresn e Prad asekr el ko I el e sk vl

PALS ST T LAy A D JUETCD
iLegtskattee Lepraui o)

e LR T e Merpnosner U] Sefiewn L0 I e ) e

cd® laenomlag ait 0l Foalicanzn, 2ieise the aavzn. ol L2 Fresiesdl of 1hs
I v ho e o o0 Ao = wen bl sl e v werelin g oo a—

CEE PEQUETGITION OF CRPLOSY MIAHT A %A U AL SCAYENGERS
AbRIVIHENE KEE AR UEATIORN 3071, 200 s

Foig 23 0+"1113

e I I

Ao A Lot ks Jen e poocilivon ol coplayeinl @ Al sewemsers,
ECR P I 11 P TR | I TTF E T e (T TTTPERC T [T L TPETTIN ETTI [IEPRTTT™ I A TR TTH] | THTE™
canmesArd roemaRrhoen i cene Thessan
Wi et e sile M omoes a0 e e ey o e ecisizhal

ERF TR R L T T N | YT | R TR TR | PR e LR R PEERE TR T TP T
AT RO the sl o e wh dlary a5 s 2 Pt T L g land as il Bos s

sudaflood Do Avan Ll 1he Corglialion,

YT B B I O T | e T R T I PO LAPINE T LI ] I [ I . FIRCR- 111 |
preleih e wonken soilde s, cadice ey e Srlewinaal Vases wed e Seleabi bl
L LR TSN R N TR T EVTERE I R o T DER R [N

A wmvzas e debussineing Sreoe of napual s0vedsag, Lisag b ihe
cAtdn e cabrlr oz b s hlfees aod ahiall ¢ ndgailoas o e Ul s sl
R W FL L CTR LR I R C RN LR L] B T [T I L R E N TR PEUI NI TR T T TRt AR TR T
= Iserr sl nl vr2amla=s e lmness aiil e '-.'-|l.u|_li||_':

A-23



Part A: Engineering APPENDIX

- T A0 01T e s A ] fade S 540 | =m 1l

R B T P RO N E N TR Lo TN T PL O | OO T CH S | BT TR L T M T ] [T SR By |
Aalemimalaea s e beeal s oomiloa iz slienoes

R Yl ol vl RSl o T e Y S o 1) ) S ol IR ol T ol o Tl e o o I
UHAF R
[ 3 TR Y O

o L 1 ooaphols Ao ey be g led rhe Crocibodan oF Lt boymner 35 Bl Sepes s s
rernl vl aucd Dz Bz oalolitaaso AL 2nl =,
STrTHE-
i (RN EN T B3 R FRLE P KR I [ R e N T E R T Pt W PR TR R H I R IERI T
L lrgkall zome b e s orch o rim 78 e U n gl G Tem ey by san Barron
U3 The o Ol ayq=.i 1L
Fiveirihilen Wacsom o =i naleles i deeww baz Dt <o =i aller 0 2o
kRl It i e B My 1 ol o I L ot BT e ]

I=MrdTi. Rl I T TP T | ST T T TP Y o FT ITLRPCTTI [T

M ARy M N Apency onaer iEin 5 D arther e ooy
welilalcrarila ezt ee b wna 2ol o g conedn aaaline anonaa v
R (R TE N R Rt T TT RN NS W PO 110 RTTERTY T TN FNERE | R T AR

L WUETTUE T IS LI YT I O o | PR FRCTFIT LY I T I ST | =N T1 S TTREIY R T e
0] RERCITT RETI AT T I BN TR TR IS X ER TR TS SR FH I P [ B
Loak=daber orore i eorartidis Sial- kel e <okelirnalle oorabst B aba €o2ncsal
Linapareer, c1a0ns (ke el aneemred] oo o gl opkes Canee rhe R
Ciree i,

R e T B [ TR IR i T T el [T T el ] 8 D AL B 1 L
i g e cueul 2 ellizen b e hiesor gem < aled;

AR T 1 b L 8 1 T S L1 i I B P o deiet Bl it ol
i i e o beacang byocanch cpcpacadm sl ooal el dnclaesr T lling i
HH T N BN U F EN (LI r R Cra T R L I | N LR PR T FE N R | R E AR 1]
diad -anean waliay peesains Aoy sorssalalas paeisial oo e e,
bo s ARG CR4EE N Do ® OF T 188 hd® Sheerng ar

P R N TTH L) ST T R N RN ) T TN TR TEY WP TRECE [RTTR A R EeeR N Iy ER DR T
O TN Bl P EVP oy b Bl A B L CREE B B LUy ol Y W Tl 0 s BT e IR T EITRAR PR R LR
wu e 1% dotheged o0 pusher con sehoos the acmia TN Cooon sces tn 50ch
Mddtiat Jange Do puaa, ol

Porsd == RT3 e Hogh 12000 12 3 020y prsserse s ooa b e tlsisad
bie wpesploe s wilithzzlo o sochdericzs e c2lld soch podelns e 3o, 1% e
T IR I SERTRT T BT RO S (AT EN 3 [ T Y ) NHT B CR ERRT N 28 [ TR TR TR RO B

O ] Sl o et i,

R L E L T B DL R AT LN R P N G R LRt CH I W B H B

e 2P A s o viiioo, o FL2h s i s oo bl Do sacilation id Ta cnea X

TR [T

PRI v o o ] [ B I Cr S T o T e | S el I | I o o o8 |
Al 306 and IR
EEH ] [ER TR ] |

L 1T TR L I T 1T EC R B D Y TR L AR P | I TR TE S IR
HH i B H D TR N1 P TE R el N R Bl Rl T VI o o L LI RN Y TSR LR R I E g b
o 30 G 1 T s 21, b rganaalls Slzacing. i ving.digeotois ol Nl Irsiue
leaeldii e treny nennecn i werz 2z e brennas = i foa v cpdidn
TN B P L TR e L I TRt e T T | E R TS TR B ol BT T e Y R Tt AT Rl FL

A-24



Part A: Engineering APPENDIX

Sl EANIFLE R b IR B B R E KN B NN CEARE R | R B i

[T TR T [T SR I T 0 T ) R T L S T T T PO B T M Y 1T P | [N TR T T Y | R 4 TR I T
LR LT P 0 T, e e e s LS o T SR 5 il F o i a5 e e
Freesmhias wwt 1me expnec i rewael ccieeneine vhes e ikl wenerthms e

PR TR Firr (e =ik eas ol Ir < o

DG R _l_'.-._'_.':l 1 gt o N TR B Tt |'|.'i|||_: 1" ._l_'.-._;.':l ar ol nal e arsimle -
(LT T (RS I TR

e B T S EERE TR | IR T HITTL] WTRCH B e [ERTTRETH, FREELY | [T T E T |
Jovizs ol waine, cnazh o el ee gea we e Gl S Vi o Iy
in this balic t, sho oor e chescued 10 D o TMTANG BEVEREET

AT R Uoee sepen bor snnan oaruechanis o nn s s AT il oo i s oo

L e LI B e P S S DU e s e ol e e L s s bod =gk
t e el SR LNV R o W R R e LU TTTT B e Co L SR ] R T TR e T T R B [TH B LR

L T TR P M| I E T T ER TN H ICE TTR T 1o oS B Rl B Ly O L LTI R ETREH

2=t BAclvan =, 2= 1 ol o e D e ke s i i,

3l el ey ool Toakinn pre v calesdl i Jee 030 T2 Al Gl aed e
ARPEe Lol R shiol be consicoed acooeding

LU In Ml T thE CERctsan weRe f0 tEandlie LTt 2R o
vimam e s el e ol et nter miind et Tetra Wb, e lhoeeve
e T I I M FH TR e H TR TE HTTT RN

B o TP TV T CR S T | EFE I B R EE I [ PR ERR I VT T RIS B IR TTAREL e
st i e wuozmed eewcenean wam e s wen =g, Do the 1 e
b Ly I=zal e 10 susl prscoes;

B 1Y U [RRR N T] PO F (LRl ] [ i R | T R T Ts s P | P

s Uil e callicre s e an oo aduimie e el e lode, ws ey
b naitisy by <he | son 7 Ciayernmenr in this weho s

B I 8 1A S O S YT | S R ol i | Ly B T GO 11 |4 P N
LR I LB SEF LT TR I | HEREE T RERY L B B ot

el Cermtnary Al et ae c li e =l sl o Ctasamiise bt

el Uerpne Ank T mEE S s ner=n et |'n|l_'|:-||.-. vrefdmb s neredlly Iemze el
1T ST R TITH AT R TR ERTECH FTRRE EC EREFTTN § PO T R ERCE N TE o] | FERS SR TR TR TR B TR T D
[ F P BT TLFET] [T MR

R AT TRl 0 L ds s ey el Tero i Meing v luman Sed i,
beores crties wime cwnnes and dringe wIsoes:

S R o Tt ] it | BT - P 0 o AL T B L o | T s St || Py 1 T st o g
thesnd prpimresd e o ls 5005 ok she L vnsieoes,

LAJ iR v Gy BT A T M) TR AR T ATl 0 PO e e e
viethen Do e 11
(it T ST B EE T E Tt PR MR BT T B TS T PR ECH I TT I R RN [TTT ] F SR eH I TR R

11 == =i - Chimbiznneenls e, SUEE 0 all Teves s s mezming = espan -l s vl B " emcin ail

it

LI b W 3 Sloaiicijpadite pieaer Gl s DY a0 el e sl shi [ e ludk:

i amee e b wnllnn ke omechz e ol e Camlemncei el e | bhe il = il
v s el



Part A: Engineering APPENDIX

1 U e UL Ll P L L Al
D e THLSLY B L BT B LR Bt | IR | PR L L Y B Tt T N e (D R |
L il srame sl i e Pl cn a0 Yans Soaviacsee ool U oaear sl arnl e s

dorid hmitbeeirt i Al M apers B cdheet e e e s poobarmen ks g B s g
TP Ly wher L

CIAFILE N
| TERL R A T Y L RN L R Y T

s MRy Lasi anle vy eds 7 —
arlne Dim 1
R
ety sl iy Gl faa oo Of loaaraliar Toiiey cocslicg el s wiaicliarn rin
AR pabass o Lo o0 stoh sty s, 1 sachomadne, a0 fees be sresonbes, st

P (o e L T T T TR PR T I ol PR e TN F el T ) B N PR 8

e B
AT

iy R R T LI O P e T TS LA Tl TR PO TR 1 PON TR T LA H T

L1 D IR R T ER Tt Y PR T TR B | O IS TEH [ T ey T eeR T o BT T T I & R A ER [T
savilong “shoecnillioe: praksbo s v e Toe o Toslele - Toan swas owaCihes
A

Pececrtal onile Baz anllesmtin =oy e < Cemerleaan s a4 -cseshe
S UL P L T R ol Rl D IEEE-FR-E 1 g | bl T | L

R 1 Lo o IR [ B S . K, LT T 'l G T S B N §
N [ R T A P R TR ] 0 (10 11 o L e R p oAt e 11| Rl FE I R R R L] s b
P o U0 e 20205 &gy _1Sadilars s 1008 fos b Bovard,

(P T LTS TR T | PO | PO T TY T - RN CRTTCY TS FIESCEN M R S T U]
Clanderoes L3 o sl ol il s 4wl al=comaedmcl vibeomn e v b clzenn 1z e
R TTERT T TR ENER TR T T T NS [N O T T I EEN T Py T [T FEC N PN [ (IR TR | Y EENT )
RN TT TR O I B Y | Do E T L RN EL e T T E LI TET S T [ (RN T PR L F R B
e RN TERTHY | FEN TR [ W T TR TR TR | PO TT TR Y [FETS

efr sl = mepersilelii o esala Hesminsc et =Ime i ey : e
e 8 e d e 0 £tk s S p sl 0 Are] e MLG PR ADMTESE By there
e apeipela he=:s

Srabaralian Lo 100 2o sves ol the s220n. oo in ol 1o ik

SUIER AR IO paEeng A, Sl s o0 aothonisss uwe s o ik,

JHAFTEE T
T'I-‘--HI'\.I [ IR R A L s | D Ea it [ E L] B ] E R | R b H B - R
fem BTS00 B e BB
r'"' I fopay el andee rnaabeap riaroag| hereaaibc artisirgd o he rephoymes
SR o T T | P LY (R ) Pl S Tl o g Il 11111t ] L i T ETUCHN oll ol PR PP | I

| ari
.l::;l-::-lr_“ eralanbenie oy Fae oy sh Her jFe Aye of omma 1ere s nerer o rhos S,

1o . . . :
7 bl g e e s L, s

1wal nn

Furrs A npdns elenli ol e wlinrle s oo azies penand s -

i df.T - 3

preean scnmvsbo s sl daT slaal = g linnesliaeg e o ad is i

S IE T TR T LN T | B AR BN TR TE | DRI ERTIRTEN

14 emre pearere DB edisns o the 307 o0 commeT s meenmen od (0 S ks
Pl | [ [T [ FL R el PR FH I FT R | il'r_,- e - e ilns sesmiats
Frhe= o=z mapry on he —are s o bl i e 1 s ma s il sanrs 4

Froeiced dial where s rone ane weord, moupoi = 00 21l o coinssina < larine -1
kil zemnalis s erecnezm s hall liz wih

k] IR ETT B T L P TR T EACE T UL T R BT PR WYL [FHT T PR P
WL e



Part A: Engineering

APPENDIX

EL IR | LI LI DR S T BRI B | LU i I Lo F e R B o

I | I P e T T ] | S T R S e T T | | I P R T

B ER B I TR T e 1 P R T T T T 1] TR L R TR ER A TEEE E R T Lt PRt T S T TTEN Y
lebnins * v = e Tabiness b ockeropeeir mE rnedn sl aben il o are woab nnodech
el a0l e e el el 5 oanad v

I Ee o I TTTRCEY I | TR T BT | H AR AE= PECIR T £ FY RECTUSEN T DT I8 TN T T | [ T B P 1 '
DA A m R e DEradoodn et alnems, Deovinee Lo aadd paned el ik e,

T s vascpriar luils b dooecli=h v czamibia s Lliine v oo, b il el =
Lade i <o fhdn = hel peln ool Sedalilod i bl s20T0n e 2w i Bl ao el b g juissd e
weey s oo e o i by Lircioes i sibaeie L sduall, alten gicing wcline o et s
Thai P miry Caid b bl i TSt @ e ) e e ki alvine I Gy St nary [Indne, O
cemalish oo o sany L, and shil be esmtlsn 1o ose wver e 0ol OF S04 SoUvssicn
A, 30 e e i e e et T SRem g sh ceer e an Sk mE TR s may Eecowansthnd,

G L3S SORCRAST SAREE SR Ca T AP IATIE AR AR IR O T AT EaT e e
life of FammiEncArEnr GF e Sos, fearsiae o unpheyine O eersse roc i poreeee cf
Tl szivennns che Cew e e Semmensemen bk A Fe nereedlnad il 2ch
S LTl B R P TR T R LT ERa VT T T o amdll oo | e ik B RET RN T TH R PR s =S TR ]

3] [ E TR AL | [ PR e

[ H L | P RN T 1T T T TS B 11 O EF IR T LT H TH IR AR I DR e BRI U AR |
LR TLF HT A T TR TTTIE T EEC T TR NC R B I AT RREFTRET TR a1 | TR PR ERNE D] RES ITRRCT T H TR i E
1 all e tmikal, =ulsgesct il willio goezss oo phovmaat o el Lz e e s cneola 2.,
ard hall "a msignaes =l e Ui manual oo @iz,

Ao e lezcal st iy e oy e x adle Teiome s ddniles a1 e Sk
S TH T I TP AT TLANT K. RS T | FTTT I | I | [ TR s, TTR L P | O ST T I TN O T |
L s, Sl o oGl e d e = L hal ey e paa v b hieda Jo sl anins
Y P N TR I L A 1T

A Wik s e e ssinivars ol =oclinn 3o sesclivo sl Dol Tos
winlirncnbien e aonizhale weith igeizeamomaad e g o =his? e = 2oaleies e oo -4 04
wil [ =lich e coleoee o0 T T Uinmsued mogooe s oo =il Lecth, v oL iane sl ez,
woornbids sl n v dlh i rieoee, =Lk s maizud L e s an il Sl = lhiale S
el 0 i byl o e, an wedih B

b L (T T Tl by T el I LT 1 TS ol [T TR T o T | 1 O e 1) [ e LT 1] | el .
proelehrdes e i Improasdeme s ros 7o ahls s e SRR Ro ran s oF wih Cine e ch
ey crmand meotes D1kh erpese s ocatnh Perh oo Bes e i e coans s nelan wenh
IF 1AM vehns s iy parerel = bl year o werh B owe chomre Asiamnd meocives alh
TRt o wetlh B

TIL B =i sholl =aks Sepnis s o0 a0 whene s &tk rmdee dne o ecae
“wtAL i rlan thettat il v rremarnes o vichehe Dventhin e trre mitn b ivemoe s
Al loanasmrenze ol e s epcal s reresen al b ey Teiees,

(R b b

JLL RSl fp G SO URCR N RCNIE T Sl e - S LY T S N
B OHL Ak =S S HEIR IF=aK LY R
T C8n 1 omy SAnnmer=saliiy =i renes b Foorsen Th siiiet = Thane dane onSdarcil e
el = an Al < moenessi Al < =l ee b Ul Daesane e S neer ey < b
W omierpalins g=all - e b Bzoscitaken e cennoale s qeeraes

1S 0 R el woe it e -.'.*-I.'|_l:,'-.|'|l|: L1 .':."'..':.'1'-':I HIE TTIE WE RS R Y | HE
coelids sl g all e svanpelaosl seinlsin - pevize L veess st emnes i <
cammmnzennnl in B o ol Wl wipe] Creceqwn - aml =il 7o il -"ae e ot in
Pee sz i baer S praliviee«,

E B Pt ] BHE

= ganlinan
Lkl e
L S

= gdih
[T PRI
EFE=ES TRl 0T
& hpelariar

ST PN R S
LA LI -
RIS JEL
acgils pmr e,

Har s T
SR LrEar
Mot ITE ot

e mn e

Pl L1}
RS LN

UL | P

[ LT P B T
Pt T

LR by =1

i naal

[ L 154 - |

[ I WA IR B B
el s,



Part A: Engineering APPENDIX

T T ]
=11 1 i
awiczl

AT IIF L]

forr e - A

E-F2E T
R -

1~ im
dorren o
EEREIRN]
CICEE o | R )
HEH IR

T L L DR W e I T O e P o S N B e R TR [Nl

San e U el Ereanli =2 O30 oo e e Belucmcipen Ty, ooel e jun el wlien o cun -2
mekr ki sl e pe-pemieabil " e e el el crmpliar e e e

A arar co e e o e curvey thad ves e niee Cirloer thal cangs sy hstsen
upt ettt Diel el oecn e Dound b boowein g we nmneawl o oopens gl e
presd b ear sl v BT rality A Celd i olezz oz detbalies ceochilion- a- o Bz pnecanihal,
ch~ [esivae £ cheirarmms s ot i1 dwell ber penerad o se=nliim m < eth monner e
e Fe pnzecsiled, anc Auall i chjeciicns 1o che 10 Znocs g peneral publis

N T T I T T T LT I TRt P e T P 1 [T e 1o [T O T [ e i T O H T TR T T |
m et el el sakbelehm e ol sk eeatiee st vh: el g perteal -
pAre s drww reear wnst praklsancd bilesos cbyecr cin B sneh fnomn s e B s Spn ry iy
elile bt e 0 el Eseouliv o £ Tivcn.

el LR (RS N b RS R Bl [T U H LA ul =nli=asir= o wkill == R [ S R L TRAE T H
the wrtrar s bl liver o pearence =00 o e P& cCeor o a nnonininal soasse e T weihin =he Lol
el ol dras i fmen el L b pualedialeisd b O0 g ol i i, aa i = b piteouabeod,

I e T I L i LA U B L Tt LT L L Lo T TR o E L R [ TR T I e LR L T
puk e=ead che pordnns pchinde:d on = st ar ahs il dnhpecl rnoree v ireane o
LTI Rt PVl e s [ ) TR Pyt [ [T VI O B VTR T Do I Lt [T T R i Y TR TRl B S T Vel ol e

FE G A ¢ owezrar =it a4 el e enaon i s iz, aen i e e iine
T EL T SR TTTH e . LA T Lo T KR Tt L LTI TV [TV coe T T HE S LR EELTI BN | I | B LR
qurisser Sl b meew R OF AT AR e Pt  t , af e i, Ak i aym hos pire s fhead
[ FERLETTY i (17O~ YRTETE i | I CPIr WY o8 [TTT [0 | CEPSCr eI TESTTT LR | [ ) S L T | [ P P 1T TR {1
[ TS s EETR P PR PR TR T B [T ER N [T T | TR T [ TR

PO T B oS T IT, I i e T T R S P o T | T | S BT RS B | D Ll | |
wdaz 01w Lo cguinned o chomn e poal ol e osoves coalmilaben oolon sudan, L1 au,
e TR T (B T L CR P T Bt = RGO 11T | TR T L B DO T T et PR S TR BT P TH
R e s e b R o HETRR T LR N [T I T T Lt ¢

L3 IE an ap ol an o osomiver under ool sl an s when 1 sy unds mecnan UL
i Gl paaaveg e ke b Pannnd Bor Ten bowe oo cngac = i el o lh sgerclicn 127,
telivn <hall bk Bkl e om0 cwelea persie ke i s s ksl ol
eih rAmren SR ok ratien D oaml ree eameeienses Entinmed ot enh semnen 05 the e

shodl felles,

LA < e gz in: alal wonel mal el e e al:li=lezbin iz s
ul =nkesiatinen il o aeren sedikk e o pars Arenonl cim=snacliin g i saeemen Y
shy b recakilinag s in s o vl Canfed i s v

L [Ty [T T T T | TR TTCR T L e

s e e caredl et e saier e ckeisale sl all mimacet el e
ltis e7iniy dspe st oo hii, ud

Pt innlize e ns ez eesdn sigai=le cree, s o I o= il

im hie shilidnen <cosll Be sl S atheamrhip e por i peliestn st wrme el e
i Crese cnnarenn, vr s S Vo e nnaand v e ol g sailies, i e vare oo e,

el T bl e allsied 4 esicenlic” Sl Vi 3l is-islineos T v
cirnle el e oA =mzele-bmie i e een Pedn sl ase et cuteis Lol
and vl zess CERe canal srivenper, nd s wavislans o e aoeyanr sohemes o0
e G wlCreearomeanb i o Sl Cro-vimne sk v e svesar e d el wulliecii-

e D e G o st metieser el i Gamily, sRall fee = aen sk e
eleriza o sl weillingness, rpoores s Peehibioens 2400 aed thiy | e pael 2 ecarhls
shpad SO nan enn i thees theasaand roooees, Cuniigg, the el O Sed 1 Inaimins:

e B T EE B BT TP 11 T I TT FERC E S E I [N P TTTH A TET IR LS T ST I 1T

A-28



Part A: Engineering

APPENDIX

L N LI e O L I I UL B | e O i B Dl B R

clicihialite el =10 inares, sulssizle ol woe oz i’ oo e b g wpoan alleones s
R TR T e T 1 R b | S [P T TR TIPS TN TR o EL A TTEI PR [TRITI ENTEH IR TP B FECEP T
e o The el 1w o et B faererrereenl eor R e rmetl il
actharsy:

S shdl Lo poo-ida) aeech il L] weel pocziammn b daalalieinss, aa on
Cerenad o 0 e e Zoale: Covmpznnzon i = 1w Fp ool "wehisd ™

AT e Thdlnnel Slbamsiroee oo il
r cethline s s ok s b anml e ve s e n e seelins s canh rt e P e sl Tl eacmin 1t
and e Sl LhCe ol SF e D Mie Sovns fwdertas | Cw, i addilican, Jgdigi
om0 T bl et Teserg sulee chinade b e Eiebis Felogizb v e bz we T on
S | TIERCHTRCI R I [TTTTIR T [T XS

PR T Rt IR SRR Py | Il D B HEER Rl R | PR |

1.1 =y Pwerhags bels pesaatn s Fooesen cal cnime Parsamne sre oS m o mese
grrae s soamanr de ccnimdeer s sce 0 AR EAtnns ~ AR s ns e B L sowrherger kil caes
T VI | BT Tl O (T 1T B R | o] Il (O T Q] | P | Pt I T L] 1 PO TY 1L DL S o it (e | S| | 1

PO S T TP E TR AT BT T T R [ T W ] PSS TICR I TR

(AN T L L ALt AT RN T TT TR PR B TR M I 11 1 IET BT PN LR SCRPI ] [FE M TTTE
R S i L Ee E TV U Ul b 1y HE o TR R B 1l 1y B HES [ Lo oL PR RN TH R, B Sl | Il TR, TERN R
secmias 1 ar 7Ty T rem shere noe, pop e IR S0 MInne, fe mir e presciibisg . v rhe hiec
Lol LTS ool bl comidiraied Foaiooas ol of voodcs i clicer aathocisst Ly hiind iin
et mzledt Doz et ilee il one & miniuL =zave g,

N [T R R T TR I T T A R T R T EECPEEY ST AN Tl I [TERRN EAEE R P | TR ERE
SR Bt et ] el e o el dhe e el n sl Atianeet 1 dtrakern
oo snch Grrvmys 5 i oppeds. wRhin brmesn clays Of eseipt of goch Tl Tron. &0 is T
axseimain e b thes il sl s b minue. S LA s

Ih. A = e an i biloal ane il oz el TiebsT onwnmnal oo emng pzeee ' & =zl fn e
il e b e pewesl s ooin poossAameas ol s ===teree 2 al sicreim [0 osmal s
e | VLT B H LEL-E el B TEELES LS O Do 1 3 End s Hi =han caaminl atEe e T 1h
Mot L,

==

(UL

CHAFTER
RS R I o L T L B W T

R e T e L LT TR o WU B P ol S T o TR Pl o | H bR cEl b { TR L R
hadll Faorce respootndl T on vl Dol S RSy T @RI TR R e PSS Ca iR

oA s o leEn manmeEr ek altdn e enpurs O Doad 1 ndces didcintha Besi the Cals ol

gk of i el

e L TR TTIEN RN P ot B DS T T B TEEA | M T TTRRET TP Rt RXC | [T TR P T PR ITE T
HiH |

Do ase ol cornnovencion ol clacse Dy 22t 1 liesn Speloss the Gocupisa
TTTH S TS T ATl BT O Y .

LR, Hraperesipe=als Ve eemneessr =av canli= s hopeess= cml igeeae < bzl s
Fesman berme 2ol Dadire] Flsonmumeane e mes bromiersdadm 0 270 nne T e =i 2aime oo
s Ao e e mery canued our pod oo bocal podsorny and T Lig e Magisinare
wtoanry e end e e vl eann i el o owe kesid I A weithin = hid! s imiwman
S TP [T N TR TR W O] BT TR | FEEEEN (FCAY IR B B TE TS Y T H T e

9. The Pasieel daeiiene @t thesci=erly il ke seecinen Doer == tilher
srlner e oohocers 2omEnitiad By ctherm nser gl srgtins Sl ansure thar pdrec the e ooy
P ST Tl S T I i S Tl et O P e oo ] | |

e e il e coplae el ar

I CHI SRR

Azl sz =z =1 Tin e

H R

I UL
LN A |
[LUEF BN LN P T
Farrninaly

S men =

| B L
mwinan
wla2Tpsr lor
(1] ER IV IEN B |

JLPGS i | [
n T IEl
le=r sl a-
munina
LR

[ CRTRRELE N

K LR
S
Al gy
B LY B
sl 2l
TETRH FIF,
la-izza.

"1 I.l'

P [ R T P
e e e
LS TR
:I fprrmaEnn e
[ L] ERLEF
1= Sl

Lral= -]
1Y Jdna.

Flagirza=
sin 1k oanaal

o =]



Part A: Engineering

APPENDIX

L8 T SN A IRy s o DR Avm i

O s Azl o mArrs e e ke s ke feress i nzenla=r
smrne

(PR IS FTETF] [T i CRE I FY BTt T LS T W TN TEO W [ I I T ear T T S
ST TR [FE AT S S LH T D FEFEHATH B L

L. P ST CORIaT 2000s, d12 puavisonss 00 SO 5 o $E200n Bor saniag T
R e T R | TV E ETPCPSRTT] S | TR TR A TRTE Y | [T R FY BN T

el perersern clhrhs Ao Jpphcg = ok R orschorge ool sy moem =l
il

Veroamlins Moyl he R n Lk b S o o o N T Y  HEEE RHE Ry L TGOS [N iy e L
rTOPEWSWEE - cfpcs KEoeo bes Lspednoct oo e pUmposss o0 1005 ol and deice s beal licchs =icin

el e e . -
S P T TN | [Ty T | L T S T TP P TS S | [P AT

oasiibvar e cnne = e meee s b s Ebe - aet i et carhiee the e Iremileee
BT T DT PO O O IO Y | IFRCR Bl o o L O [T T ] T Ay A ot PRy o [ LT et g Iy I
A0 e -4 ek L iler g T —

W, e ARt avad et ey Inians, ot drEin or per o Ioe soenities an
ool o dy ar i v ke sdrane Dee Do reeaann s I fees ek o Tomes
T B R PH [P T PR I R TR RN | CETNEN FT O R TRT TR T| IREFIT AT
i B TTEY e | Bl U A -l (I e | I Rk L S [

N vt iimea stz lean” o 7 ek invch caenzee o oo ol =l Dl
R B T E ey e T LR B S e TR TEr | T 1T N T SRy PER | FER O T B R R T
i Pt ra s SRl et an e chen St g i Gl sns e e rh ke

Eoveiamne o de S mre Urs e neels 1erciarla

P PR TR |t R AP TTIE TEIES BER ST R) | BV H, FORN T IR o TR ST
whics = 00 Bl poress oo e, ik o wr 30 the nasces oo o doesses of 2arsons
vodnsal s saad ez a0 neines wmeonger ol o ooz L meeat a4
TR T T LT o 26 =1 i

L oo o ks Copiis o vach rezios © 2on 0 sese 0 L0 OF P i
el v ey enzine ol oo al a0 o Tos ok s S wdes
R Tl B0 o BV, ol [ TR e B B T L bl LI R ol i T (R e P L Tt Rl T ]

(PR T TS P T P | [T L FY ] POt IO 1 P TUS T |

EOE="T [=aF R thoad o =RE IS 2R =0 W= e T o b e I i e
saqained b ar irspeor tocer 5ok sEsiion 1S diall e dzzieed w2 bepcdl Beris 1o o £
aom Prmnem rnTerctiog Sronlese o 1750 e Dnden Mo Mk

ei Phe e ol = =i b Do esire Dro=ecnre (W0 eepfl o dar =e o1y ke,
FT L1 I T T RN T [ S P TIC RN | N [T WS I Sl IO BRI B PP IS T CRRCSrRTTS [
R LRI R I T R R R TR L | S IR CIETE | [ H RSN H N EF R Tt

ST R ]
i kI IF =0 Rl
Hhas = 1 P N By P Y B L Tl [T e I TR L E TR bl W P HE B TRl L T T ERR R Ha )
- st Juzicl Magisae o i Tl hass S Le WL OF CERLIES WS IES 001 a0, 2 s0ch
Tarid e stk Ll orz, D Frealie o e aks, caeslon ez peeeonz oz e ol =l
LR L L P EL g L | T ShEEH BT BN L fol o bt T P ES L PEE TR PR B HE el BH
ol | el T L

I A | P TS | P S T e s T T W 1 [ B

TR AT 2L il b ooy T ene Ledeeal o Wee Cache o7 Cin el Praesean 2, 1954,
osas M L e E B L B I CRC R Rt I B L) B LI KR TR HE LR Eag A TH [N E

- I -1

Faldd..

i =1

e

LSRR



Part A: Engineering APPENDIX

EIRI | B I I o et T R | B e | P W o EF Lol 1 e e T | b

A DS ke v aldlemen mwker e S e secon ecimmnminezl b s LeerpeT ey, LTy [N IR TR
peeran s whs g AtE nee fe e e e amEd weng an slarg s oF ot wars res sl & Re LR
e oo qanes S e armedacbloel 7 e Docsiomz e al e cizmpany, mrd szl e 1 e czmpene. £ all
LR PR R TTRER TO EFERETTERNE O O | SRR | ETT TR RSN [E | I TP R 1] FERRT SRR 1T, B PP B IETLHTTTET T
o i B R 1T L B

F Nyt Tmanding anythnp comizoed an s secien L were sor crhene s e

L T T R FA O VT T ] LOE | IR o T H T It | 11 B [ o N TR (ol Sl [T (N T | §
R | B R T T T B I B TR [ Y Y T EXT1 TR TP T L T 1] PO BT R [ KT R | M ™
cbrarlir S LN JH1'_|-|-|'I'||I:.'|'\-||i::'r e P LTRSS L EF | I bR e B L R By
wrodlerocbo s bl b descned po ke cmliy oo thor vEsiee o 52all e Labl=sa b aiasesded
agr ¢ owios pue o4 e weoeeclinel-s

Foagavavanen—Fa e g s el ihis <oalicon—

el oz oznes ey e ooz saabl amclins ol o T e sl i crewemzinlls 41
RNTIH [T H BT BT

thbhmier i nclE e a I'|r|||_ [t S LT Bty R bl 1T | R |

e BT o B L ||
LN TR S TP TTEE § o

2l s Sl el ) Al Uy sl s, o o, b g il s Ullaaliles Sageiae -
P el 2 sl anl owdh Sule-Thivizien. Chicansiliess

[l BT i S B 1) R e e e L LTI LR T Sl | VI T BRI CEC R TR B B || BRI T b
By -y e Ty | el
P L LT B el B BT b PR R Vg o T o e Bl
ot all mimmdeer s al s 5 e Tarwi=leooess irbmee e b S lobenl 1=
el mal At The? LT T T e

Froew wBecl thiei Coclislesel breeg cee pzmmlecn ool 02 Sbale 7o, < abie Lo wergine b
[ Lol S s TR R ) B PRD A L TE B N RTEL S ok b DI FH TR [RP Y i | RS IRl 1] ol R VIR | e

U PRDErE O o 10 Lepslomes e the i mrocl. o0n s s dIng B, a5 T 1 e
HILICRH LTI | FEN
e digreics s peerineng e n o0 Falise  oemben s gine 1o
pefrhn Pl Doz 20 Ieer 20l
Sl e Tamedal oo tlnafieg ds T — mtaen < el
PP I TR T T TP IS R R IEY I [ T T T FETP T TR I TR T LTI
won oy s Mucocdped Coopooaloan caasiouned Cn i diiiic
TTFERN B PSR
o vanranmenr Pognel 07 anyd, metnpted b0 thie demicdber et
LR [T
L2 OnE repressancivs b nomunsred s the palein a0 latanzd n she
i i,
¥ moT Ovoow s T Sclod orhers b eons 2 9 OUg TS anl oD e bal The
il v v menus edvsiEime e cha s Bk oo ol wudl sceeense e g,

L L R T | TP e e T L T T PR | EETH 1T N T I T e E M) EER THTTTTITRN TEM I B S
lormeer Bls-nep=ne =oys ot wiees ehrll Foowesoene

Cpteo e wemacan Bnmepeszacnd e Divang fal aml s esslitin=tiva s in e cli=hisd. e
[ U i | HVR o | PR R R PR v R L Ll PR

I RPERN | FEVI S IS ERAPE] I I TCRCIRSY LT SO B AT TTY OSSN ST e PR ) | TP
Bl la=Fen= A e s oy



Part A: Engineering APPENDIX

Tu Tl CRSELTT D L O I A R THACL MU R Y [F=ETI.

pocharei=l=en il eerd ot Dinre ir=ne £ e o meret e £ ke 10 ket o= nedn Sl ke
Thslid Ml 2 mibes =nlgasd G semwenad e T s el e Sl Cecmnmies s Tisie &
s remnn. e bopelis o e el reenll o oel Lo e,

A Fas Meigioaneas Cvaccintes cvnel Jaal T o Sale Db, =ho [ eonesiad ol e
ferlloeone mersksrs, named-:

Lol thee Sk Lhesoomidl Magisirae  Clalnie Ben. s oy

e che Cherpseses s o e Olnel” Rasoubivs O =0s al Pandla-al: al
Rl U i T R Pl Wl Sl b ol BB ol | B LRl R T, B P DO Y L) Rt (il i Tl PR PRLS i Bl
(HTH INECTEC R [ BT} P O | BY LT R L TTTS [ERC T R | FIETE P W T PR T ETTHTERE B O O
=eslE e man ol Pl we—uaemlias en G,

oo llee Su el e qev ol O s P e L it aienaes,
L Ol "= i, 2 i T o —

ool amisipal’ ol U B0 sl hesohpen lis—me: il
wo o e ad

ol Lo, Boaacds T ac e, dilucbed bn e Sl lEisiame ol e
L am

127 20 CApPESEcraly s fa ke aocy gl o the wrom author lezaned Lo the
oEThHwivin—rarmber oo s

el -|I'I-.|'ﬂ-:|'..|i':_'ill|_' sodfiz e s v b e e pmelnnicean
L T R I T Ry E T T T R EET S| (Y R R | B T TT RN T TR Lo T L IR B I P E CERSERT I L [
sooosees oy residsc L i e Sule Beisic, Do ooes acminaded Ly e DishiaaL

N Bt ol = T | g Y o T LG i 1

Lo aNe persuml T2 Cepres:=y the Hnungial Joe coedd cnsobseas ooe
oTewmbe v basvarinaedl by Lo Snl=To eisfeand “Tavi- lals:

thrse B leeaeeal Boesl el t=-chwmve ol Sebaetlobal O asiics a0 %=,
s FERTIE N R TR RN SR L L

G Sl Thii-innal el Tos - T am e skl s iz wlerin Sy van
i ths Sl D sonmi Lz ade s el sy zoue wooodz ol e Shile Chooe izl
oF o Lleraes M sngds hres e anmarnd el ne il incikes amplsscndarcdr s s
A r—a e b e e

P T Y s Taas e caraaemm vt Al s i el Snl-Theisdeansis lesel <-all
RN I T EEE IR TP R TR | [TECR T | RN

(RO D TR TR R T TT T el PTTEE T TR TR I ERT [ 1) ETRT TR TR (S
S0 O T S A TH ] I R

PR L H I R

Foon-lam . 25 Thz bencvn sl Yizillore s Chrnnmnitiezz slidl 1z
I L o . . \ C e
S Hine Pl b inlsises T Pl 2l Muga v v e ey B e Salel s isiaol

Muzimnee, oo the aomon wliich needs 1o be raken, 10 ssrrs thee the proneaocs of tus
S eredany rolowes o leeremieber ans =eopeerly - =cdemaiig

(Tl UL E R AT A e S Sl IRLECRT I A il FETRR o 8 1 R (TR TR T

R ERYRH B b vl i FRl | R | Bl U R 1 T s B A I il S L S BT PR TR TN 11T |
sebespraie: it T 0 e ehaliliaticn af el seaeaps s

felioan v e mevi=lilien al af Sz =de=this 20 meTileie i i alien
TN C R TR



Part A: Engineering

APPENDIX

e 1] I PRl O R I |

IR TS S STl o™ S B 11

. 0 Fovers S

il eedr e IR 1 e I T T e TR R

Lothe Ok BTmmasine ek sileee e Yhimener ctemrinsel By im0 hnrperesy
WA R i

[ I R S T T TR RSP T | PRI PRSI TR ST T ST B TO L T | T PO T PP R T |
[EH -t B HTIE L ler Sinb Ureitrnmris B i b R

LD e sibdbes s ne et et hir At nmicAra ol Sechinadnloas
[T o S G Y 11 ST [

Gedb e conneniie e o0 e ek o’ G- -ien e e aclubol e, anel Bu e
Eozranrs=mae =k, = gy

Lesweg Iree wm rea e hers cbihie Siere | =garles reocweliin S meether s hiralinleat
Clasrn aemingre 1 b T SIs e

Foce ool thul § ow= Slabe Tecizloim e Sex noo member bolanz np, B2 e
e T 171 EE S T e [ T LR o T T T T L R S | ER | [P T LER PR T3 o TR PR TTLTTTERERN I TH
carhmadinlers o

[N TV T T DT T Il o R T T

Ul e i dee Jale Cosennee: o e D bine i: af Heme Tooe® aseal’
Rap. Lrle Daweal e dosooe asbog = Depomimsone, sebe s O r=mw nay vishv

SRR LL TR

Pl e Dt Diebesesd o leerd aeee Momcapal SCoperamen e saar

L e 1L T U oy R A Tl Tttt i et Rt o 10 el 11| Ll o et tal bt | Lo T R T TE L
av ezl

voawn e lze Gear seasal weabers Bk =g B Aniea g wee=hane o i
b fien oo mann: areemnimd oA rehr abmrren gk g ol ginEters e
LSRN T S Rl SO, P sldair 2 ke Lnan, o ek namdinsked be ke
Fl Ul SRR CY el | A L ] T | I T TS

O Rk el e TaT i ne e Ban -, Joak: T el Fechoas" Choarmilla—
=TT AN 1

Ly SEriElgry o oree Hepommenr ot the STpie Lavermess dep e oo
deselspieinl O the schadulel Cspe—Neinha =el2@mi-, v s o,

e el wepereeentzodee el T s sl e S Seves et aey
(R LR Bl HERLE In ko e = al ke S0 Carermnieni. 1 iasmiaer=e:d enh e
R ot 11 L L L Tr B ol it G

F4 Lhe e Flondor T L o numires chi | vessn i Isgs 200 0 e 1Y 00T i
OTF 1L ICH LS RO [T P s el PR S Pt P TR | R IR T AR T P ] oy | Coegll [ Y17
FERTIITEN FEa RS L T

A IThE funeronar gF e e Blanorr i, carmirmes oyl ke

erns e e sl adleees ke 2l Soernineenl e Leenosuibier wee e il

b Tl L b o O HO TR o Tl
T e R e e [ R T TR I | | TR T R T | R H I B T

oo b Dok inble aine athzy i s boiinhie thde A o Cocns e ii=d tha =it o
e TN N IR L

24, cvspe Sens o Und oo e ooy Giover et vood Undon reornoce admdemracl aa shal
eannd el pearbeed b peprants et o S L Chrvannnrenl WAl prenan e vl imedbane. alivan ol
T M e T A T AT R T TR TP LS T

20T eV el Vi oo sl Ll islifsse e et s o Ul Yeailen g,
ool I et AT deith The retivisiee o Thie rrathien

A-33

s e oAl B ks P ez memy imem w3 Sl Bleznilor o

Shale

Fd=n.zrag
[T R e

TI 1
e F

IR T
Lo T

% .

R L
L{FES T
drkEn

e e ™

[ [
DR T
Linonl
ki
LE & o [ LT



Part A: Engineering APPENDIX

I 1T A s T oS T T S S [

C 2 b inlee Meonibesing Copanedoaany aliall vomsial el e Cadlees e coreml s,
gzl —
Y T L I T TH TRt B VRE-E B T - H L IR [T R L T HHHLERE S T S [T R R PR T B
B
WG hwiiee ol e Mocioal U Comaan I Seosdubod Clacls e oz,
Fo |'.|:':'|'.||-:
s srraer al e e Bt Belimia=y ol Rewrns 1oaonia oml TR T
[l e T LERPRS Illlll-.":':
Sty eninprers an Sl vl ot s g Suld Romec e s —o e ook, ac g,
bep ter Rl e A Flemiegr L e il wih |I:*-::|:.:|1"|.'||I o
bl 1oLigine ccAmRer ot rEsl
W s d ks o P lioonen: Fecazing 1o Schedoled Coskis, Lo i
UeTak 50 digined vane v e =agve Sal o
i B B H R THE] T PRI [T L TR
G0 sacics Justice gid Loopesoenvenn Pe am en of s winl lusncs fod
E gazee nenl
Gt Lnben Trovelzpuk nl:
S e B e N BT O B LR LY | PRELR 1T B
v I kg Ylar ied S anila. i,
ot Tane svain I s
vl i, Bvparmesnt a0 Viniesc bl Servic 2¢, id
[T CReT Ty
(1T PR BTN AR L FTREITR
S Clacomen, Fanleir Boar ezl <o i,
R ITEO R PR ET T ) PRTT AR R ey TR T TR R TR
T oA luliee o d il e e s Sl otz ok o L a0,

a4 e et nlal S e = el

Grorvd g e = s reciad erinboe = bcam gings bz ingu caalivar e kingg T Lle:
prehialy den o " monea’ s gine o sl Tk e af mannzl e -emeeres e,
vopresnen g e scsiaenmeen s aeie= eestilis in e et e B e nennine el ey
= O e ran Caeas il ket rhe DR welineene

e X0 S, Tape 4 enl af Sieval Tusen sl Fipaeeonem = e
'-1|n|l-|r:.'|'|' Sirald srenoml et e sl .'r||:.-.'|'r|1"-'|| il mitkeszinld -l
s Bk secretare oo et

tmirarechedle s v pre-cniz o=V amams Bhide e er Dpen nemnl- e apaoness
L b s B S o L THTRETT I CE B by i T T S PR T Ell B Ll ol SV ) T Sl
vl T Wl
(I B A N T L L e | FLR S TR T Iram =il ki W s iMoo Y e R E A R L

Fiine sane ot ke Jurre L wl e Coenaul Sdoaiam g oon i o soull s,
R ER S|

e Lo - FPE N Ul 1 oy i ol [ ) IR CE L P E Bt [/ | SRR s 2 i o [ 1 Bl U | R I i o [ PRt o'
Seemimlnzz., ellecd-e hnpd=en o o s 26 e e3eals L cand pod rann=.
TN R L IR IR T R LI ET S it e i | Bl B
St Lews anbez s o s ooalbezn o 2 al bres ez ee <l =il iprle wzie alis
i i 2



Part A: Engineering

APPENDIX

e 1] L8 O LT B O O e B LA [ v b EFu L 1 B e P B I

(B [ I TECLER

A0y e Malisal U nnmi--isn Qe Ralai Basimezhaei- all oo

I reer il

a0 ARk the iiplese i o this A,

spueiline cun eeenlizo- s e seineae al ilis

et nibier L s enl mewimne sl e

e, inhe el o
R RETTH TR Iy CIH I"|-"';_r;- BT | |

rEgur e rierhe s pcfgn: 2ml

vl s e Cene ulo L0 e S ol Sha anneznl s G el sl i znranl b
(H N O ERET ST RN I | [TEN TE
vinnen

TRt TR St e e iee AT e el A AmnEAET s b the e

v ke wl o
Tz for thei =nle-

o Tuke b wisss, sulbo seclivn B0 . il
e (T AR | [RE Cf I FERST | R 1 FEi D

B ol HSHS Sl Tl SR | TH S

o T e dizoliw gl
-l Teees e pzoeseer bz <ull N

LA v iny [T HAR o T 1 |

SRS Lo Eane ovarstens nay by oo isadian, des s T e U el ssas o
S d Foouoedle g v w e Dol gern Tun e 5o liecoded Cvace v sl onwen sedeloa - i
wi e o b el ew i e T b peen feree wcithing = Sk, RPN T s
L SR EFR L RN T BRI B R He

S B i,

veldLn T GEEE, AvE
AT S [T R T LU

LA A mhaoore cesiznied ondsc snob seznian G50 soall
P 202 ezt e Balicnad oo e Tin S
T ELET R

SR s
TR LT

AR VI
b BE o] il B3

Afr:l th: kb HITIEAN N IR S HHECH IRl TR 1o H W | PRl FLE LN PRI ] |1 H R
T l.||.|.|.'.|| Lopliznee s Do wlezming, < "= oy ipd kb ke 80 e o gkeam —=illelo i
o Ty e B TR L e T TN T PRl S T LB VR TV R BT, FOR LY o B Rl S R

IR T H TR

[CS Y Tl IO | PR B ] [ ap g e e L rivan e e e s el
B L FY L | T E 1T B T T | B | E et N R T BT | BT W B T ICRL R T H T W e T I TFES T TR [
Tl A |

L M T TP T TR B TR sAl pravaesaling <hall e e W ST e e
Sreecrmmeenban s gl e ol e epepegaiale onen: e e = el o707 2 g i,
teranything whizlr & oo Sedd Rairh dare o poended i bscons gads thic e

A% Peecivilasn sl Ds peasdisrean = e bed s sl e weliis leanis sraese o
ol o S o plige annd v Ljuang Ll.u.-_.:dlltﬁ.l.'u:l'.l:dl:r.'l__'-l.ulll.l:lll.lJ|:||l.':.|.-:-.l. ol e
N TR T S TR L I HE e B M Bl L et L H S T B

I L The v i Cpevar o 2Ll iy ol Gt o culas Do v oving nul
ke peevimions o0 thie Serowe =t oo el Beer o Aucmer] o thirek o ieenithe dnect the core ot
ik el < s &l

L2 L paalinuean, o = Coaml prejudees b e geoealily ol Hhe Fecmesing pars sl

bz = pracvike el e af e Teleconge me ers naenle—

‘ul Ui

L [ TH T

aleligulin . ol wonoen ey, wer wlugse Cw G ol eclivg (1 ol
o | ERE T TTT E I e ] I ERCE N P ]| P SR R TR TR TTT N ST FTTEA R TN DY R
[ A PR TR TR | B [T T et
LT TTHETT Al TR A A P 1T
Uiz o s o lose o sl :-l.'l.lll.ll ] I T

Ars Famnc ool pobth- T hiea

ariprcctthoee ul e S Ted e sl rra et
L e acales solesasclio n 057 il 40 o

FLERH T R B Ll b Rl

s s Akl e e b e al e ey oo b itk lion 22007 - b (1

A-35

AR IAF =LA

TN LS
I

:. man *"si
Ier 5an

B ocaperamns

I%aaer &1
-I = m mrn
LG TR
n [ R LI |
LI o B e
[ ] 1
[ e I

Tve g 1o
dinb-roninz-
i ira
FEERE T
ar mReln
R e Py
A choeag

lll LT B LI b

F .dm
aztlzr iek<n
[ ] vl

vralade o e
MU &
La st

r\' . mn

R o o) S
Il e vl
1= b el



Part A: Engineering APPENDIX

-l JTLL et L0 ] DN D TR L Sy [J<ETIL

“Vrthe e ligoalory cacdinass dor d e izore noot muimal o avense s and pUblicencn
al _aa-isieal li-Led pesens ane” ke Tes ssirhis s ol mzsengr s miehes aica b
Pk sscmon I

:-T":II'I'I-\.H el Tl hla- b LI DS R LRl STTERE S [TH 'II:||‘-I'.-|'..J1:_':."\-
T  SEERIEE BITHT I I TR T

W rmanmer od Spplwanon wobs muck e the Lhaet Lrme e Ldorer o e
TS H SO TN FEE TN (TP R TTR U YN | FE S TTI FRCY IEUET] | B TTT STREIT] FECRER O I B
e liem L or, g The s vy be i socron e vl e 1

St qereisin ol fnie Al ses lee e, oow™ ai0ome meber sl el fose sl
Lol ot sub s cnc O or wetian 10

gartehcthne e nr e I e e Lo Jos il ik viatien il e n

20, and
& wdhar coamer whasho s repiine d no be 00 Ty e e r e,

(RTEIREE Sl T B R TR FE | Ty | oy | A Rl TR WP R S TRt I B R DO RO TH TN B T e
Lo aliey i el B2 2 o Hiros o P e ire == b ibns v =s<skoi, I a i pr2n vl ol i,
1 TR T L R DR TR, P LR N T Y L H TR BT BT R b R TR L TR YL T TR TR MY R PR T
diz =i oF the wno v esenshe ol s th wesuiml o die Socoersitee e voins ata o,
Parth Dhenrsss s wess om st sy e D Gseen ool ke g leals Dhoessss =0 Hal i ik
cheesod reck b omade, o i Al dispEartEr e ot cnbe i s mieclTied oo oo e ol e
ellias ovabaiarme g e e alin paad caslifiezib area son e e alllee wille al
P i 2o s v lidiny of aming peevacusk dace uder dur
i T b il s A R Lo H R T RSy TR vha | A s anm e S
alver 0 cm ik, b Do e coch Hitwel nl Slale Lige slabos, = 0eng  oene ae Lea Hoeees
Hie bwelizze cmiems 1= oties D 0a ws ol s Larenelzn = eelicres dhee Hisn-,
INeer 2l K P S I TR 1T [T ERET TR [T T TR HTIERTETEN I TR T CRRCT RN R B [T T I
R T |
A wr e Cinleal Ceoeir el e ccbsaticn, sal:lizh modcl vy T e
ol neiel earzlonas s mib e al Sl Vkissr=reisn €8 s

“ulz-.
Avinses e Sl Choeen wn Cait=he o4 T U e edCummla s o S5l i
Socrventin o prrlicl thme s il et ey eencin b= i e il e s et
T thefionbd Sinvearne i =l Tee Cimciaal s by o e T, cineesuy mmesesan,
1y BT 1ot 3 BT RN § IR R 1y Sl Bl Rl) B PRl I ity + [ 3 il a1 | B HAERRCy ] RN

[ T I T T ] O TT T TR T i EE AVEH TERRCWHESS FTHTHTI INTITS SRR SERERET | B PO HTH AR
SO s My e atvarhey ooe M e, bhaooce =ach 1lomss of LAroamess wil e 715 20 $85sien. [0
sl e il aal iy et whicds e T eanngeizae.d RS T LTI IR LR EO LA T 1T H I
spccessive reEsans, and ok beboee A expine oF the cessian _mmeden sy “allewing the
=ezddiann o4 e s == sasa-tang ale -zl e 4™ Tlesa- mako ane a4l ealicn o e
imis dre Al sl drecsamar ays strecs ac iy e cwdi e St o homayer et Ty
so il bon = 1T =ithenl pocjeel o e e calilii- ol e =10 7 e e - il
un= ther mls

P - AR T Ay = - nli avi-czin s vz slless sl prreseisds e al this s e Chenlial
ey, Cioeio il moas by ooda wbleced —o e Ozl Daess nioe sach Suasoadans, ol

1= . . -
= [ B IS A [ I LE '.||'|:|_~|.|l. stz el e s Al IIE S THHSH R HA T -.|~::||::-'.:-J-.'|r_- :|r::'.|_~::-|-.'|||

Sar the repn e slac e o ctoule

Przive bl Qoo e £ el esber <lenll D mess b e beinear don 0 Saalze daloer o= e sprdalon -l
U 2o win s Teaon e nilon & e o this 2 00 Clds S0neE,

11 Ly ae o e modd = ocer ths sermen sl s Soms s e be s dver 1 oe made. be L
| EH TH RO [ o THTET B B TR T TP |



Part A: Engineering APPENDIX
G AR ] | I e i T T O | I S ol R B O 1 e BN =
L TTFe ORI YR T EAn s e s gt e rpecnal Smeer gkl el an e e Twane wa
UL di Caie e, Ton oamasdals Dl bl pod o ol wed aubepodt b0 auso con ool fa .. s iz, 238

R IR R MU E R LR S T e e AR HE RS e B e N TS
R el S e U HR R [V 't Rl BEFE Sl ol Rl | TR SRR o 1 O 11 HE oo Bl 1 Hel LR TRCTRES | VI ol HE LER
o soowie nade diereuidsr 20 dispeae woh g olrare e b v sozl reguin S nEct il a
N H [ A EC TR S T ER R TR BT S PR HH [T I T T TR T R TTITEN

r leep e peepral cremwen . orrlarente e crrEr g sAcTen she Thee et s e ey
bo e ler ik e o BsOvmcooc l Howzoz o7 P Diiend on coch Hias e o2 ke Lazsis lodu, sl o
(| [ BTN TR § [EFETE T TT IRt PO D R PO PR LR FTER R NI EON IFER R TTTTECAN EEH TR T I § [ AeiH

b AL LRI,

e e Cewed o Srehgg,

FMEILTTR AN DAFSTOASTT O FARTIC AT ST T T O MDA =555, KR S5an
[ [ Sty g BN b ot B | 5 PR i [ | e, O s ) R E N [ ot b S ) st 1

A | U e e s e L D - T



Part A: Engineering

APPENDIX

APPENDIX A 1.2
TIME FRAME FOR FULFILMENT OF RESPONSIBILITIES AND CERTAIN ACTIVITIES
AND IMPLEMENTING AGENCIES

Table A1.2.1 Time frame for fulfilment of responsibilities and certain activities

e ' Tirte pati trom
Ne | under Suibjsel Matigr re coirmRRCRmMall | Rasporalbiily
the At | of thie Act
Carry oul & sirvey of
the (e avtasy
1| MN)al mmm"'n:f:‘“ 2 mioethe Lol Autherity
publiizh a lisf ol suchk
maritary e
Cvn @ ninfica o fhis
oooupsr wiihin 15 days
froen (e dols af 15 dares frott
2 di1iib} | publicaficon of the s of | e pabiicalion ol | Lol Autherity
s Eary tafrie, o irsa &l
damainh arid comwerd
m#0 a santary latrine
| Within @ peniad of 6
manths {for
{tha oecupler) o silher | suMciunt romsons
5 4413} damaish (Fa insanliary | in recording, e Clesyipiar
Nafrine o comaprt € info | local aushonty may | (Residen)
a sanitary tatrine exteryd the period |
bry raal exceedng
| | writhes 3 morths|
Corstruction of
Ippd.T-:mlrunﬂ:l:l'ul u o
sanfary comminky YHHn ' paiod
* | Mne] mm::rlnmm mhm'ﬂ' Lo Arheriy
whark ingaretary latrings | T
Fumen Basan fonined !
Corstruct sdequals .
" - numbar af sanitary mmm Funiopattias
| communiy ksrines in | Cantonme Boards
ther areoes o elininits ;E_""“"m"'*'"“"'"’“" | Feabuaiy Aulharties
apen defecatcm
Mok 0 ergRge o
ompiCy. WIar dFRClY | i ane year, 8s | Persan
& 7 ar indiroclly, any pamen | o vy noiffied by | Local suthanity
ot hazardous clesming |t Tl | asancy
al & B oF
sogilic tank .
| From tedateof | more for munic
7 afgy | Mensfcation of MRNGE | eroement | 2 monme for muricipsl
| plinis e | of the Act | comoratiara

A-38



Part A: Engineering APPENDIX

Every concerted effort should be taken so that there should be no further tolerance for pushing back
the time frames for eradication of manual scavenging and failure to eradicate without reasonable
cause beyond this would be contravention of the provisions of The Prohibition of Employment as
Manual Scavengers and their Rehabilitation Act, 2013 and treated as an offence by public officials,
with severe penalties.

Implementing Agencies

The implementing agencies under the Act should be the District Collector and Municipal Commis-
sioner. As per the Section 18 of the Act, State Government shall confer such powers and impose
such duties on local authority (Panchayat or municipal body) and District Magistrate as may be
necessary to ensure that the provisions of this Act are properly carried out. It is incumbent upon the
district magistrate or chief executive officer of the local authority to specify and confer such powers to
the subordinate officers to perform all the duties as per the provisions of the Act. It is to be ensured
by the authorities as notified by the appropriate government to ensure the following:

No person is engaged or employed as manual scavenger within their jurisdiction
No one constructs, maintains, uses or makes available for use, an insanitary latrine;

Identification and rehabilitation of the manual scavengers

a o oo

Investigation and prosecution of persons contravening the provisions of the Act;

As per Section 33, sub-section 1 of the Act, “it shall be the duty of every local authority and other
agency to use appropriate technological appliances for cleaning of sewers, septic tanks and other
spaces within their control with a view to eliminating the need for manual handling of excreta in the
process of their cleaning”. Sub-section 2 further specifies that, “it shall be the duty of the appropriate
government to promote, through financial assistance, incentives and otherwise, the use of modern
technology, as mentioned in sub-section 1”.



Part A: Engineering APPENDIX

APPENDIX A 2.1
PERFORMANCE OF KNOWN SEWAGE TREATMENT PROCESSES
UNDER INDIAN CONDITIONS

A study of pollution potential of water courses by sewage even after treatment was instituted by the
Central Pollution Control Board and carried out by M/S Anna University on identified STPs in south
India and M/S IIT Roorkee on identified STPs in north India. The results of performance of the STPs

evaluated are reproduced here.

Table A 2.1.1 Summary of Results of Anna University
(Figures in Parameters are arithmetic average)

Total Coliform| Total Collform| Prercent Fecal Fecal Coliform | Percent
Treatment| \ipN/100 mL | MPN/100 mL | Reduct | Collform | MPN /100 mL | Reduction
Plant | |hfluent X 10°| Effluent X 10*| ion | MPN /100 mL | Effluent X 10*
Influent X 10¢

99.0 - 98.7 -

AABF 5-500 5-380 99 2 2.90 - 500 3.7-190 996
92.6 - 926 -

ASP 6.8 - 5,000 50 - 6,800 98 6 5-3,700 37 - 3,800 98.9
Tertiary 068-98 |<2(allbutone| 97.1- 11-68 | <2(allbutone | 98.2-

Treated ' day) 99.9 ' day) 99.9
99.9- 99.9-

OP 03.8 - 680 0.05 - 900 987 0.7 -98 0.038 - 500 944
99.7- 99.5-

TF 6.8 - 500 2-3,000 94 3.0-370 2-1.100 970




IV -V

€1 0s 6 65 0T T 12 SL 81 8L as
6T 56 6T zo1 8 or 33 8€T (13 10T Sav (1/3w)
LS s81 S¥ L1T LE 88 €L 6LE oL 243 Xe s-aod
S1 33 S1 LE 70 81 S 86 1 08 N
S1 19 33 911 L1 Ly 9T 801 9¢ LI as
34 181 33 4 ¢4 2 €6 33 0zs 65 343 Say (1/3w)
SL 0z¢g €21 9s¢ $9 LT 06 1L9 8€1 6hL XeN 1-qod
183 L 9¢ LL 80 o¢ ST 9€T 61 907 N
6T 2 zs LTl 1€ L9 6 zel LE SL as
$9 651 66 012 ve 6ET z01 L6€ $9 £€T Sav (1/8w)
L11 ore 802 08¥ L0T 192 €02 $€9 €€1 443 Xe §-aoo
LE SL ze 9 0 99 LE 6v1 VT 8Z1 un
i 6 s LLT oF 88 65 SLT LS 95T as
ST1 6zv 1LT L6 LS 0€T 81 zeet 811 L€9 LI (1/3m)
18T 09¢ oveT 008 091 1Ty 887 9691 L0T | ozIl Xe 1-aoo
69 LLT 86 SET € 0T 95 61§ €5 e N
96 €27 98 62T 4% s8 691 81¢ €71 €€T as
90T €8¢ 3 L6€ €7 90T V€T 6501 681 6S LI
66T oL 987 0€L 91 8z¢ ves z8vl 86€ |  LEOT Xe I
1€ 891 61 €6 z L9 33 0S¥ LT 887 L
pajeaal | mey PARAIL | MeY paeall | Mmey | pajearL MRy paeaIl | mey
AJMMEA A Avypuog 104D weyyedesaN SIVAIA SINSLIdPIEIRYD

onsuaIoRIRYD |RDIWBYY - 00ISAyd Jo) sjueld Juswieal) abemas oAl 8y Jo souewlomdad [enuuy Z'L°Z W 8lgeL

XIAN3IddV

Buesulbuy vy ued



Part A: Engineering APPENDIX
Table A 2.1.3 Annual performance of the five sewage treatment plants
for microbiological characteristics
W CrL v, Vall
Charastart IEW A 1 Mrwijiak b | _HJ | Pandiclirry ulley
Bow | Trowted | Baw | Trowted | Bow | Trminl | Jeaw | Temiinl | Bow Treaiual
Teod M) dm | 3 | 6 | W | 6 | oM | 0 | am | 60 W
L olifiees St | 100D 180 | MU0 | ERD | UM 0T | SB00O0 | J0DD (MO0
1 . 1 [} L ] |
Avg | Mlp 41 JEISZ | UE2R | OBOR | Y | | - il L i
. —— s = = — . | P S . —
b L L U I R R LR ] 7 Haw1n (JLE
ihlm aul it Ky 1| % | nmHE | ap il Tk i 4
Faecal | M | f000 [ 100 | TRD0O | SDOD | 6M30 | 00 ! WM | 10d | Ee) TER
Colifoms | qvp | 4533 | 26 | 2WW2 | AL | 6N | G | WM | I S| 4an
i0 | sy JE T80 | LM | l0ME | 023 4T ki | 1451 I8
ghlm_ 1L 1] IR = it | 5 | g | 19p T L 9
-l It | t800 | ok [ meoon | om0 oAb | semn | uen  teem | (o0
wh ivg | I8 % 13N | 430 | e | G I ST 213 15l 1)
i r 1 - n 1 .
S0 | bBSEI il A | G4 | AN | 0T I d4ah nr Thii} k)
Min | 10 | 02 | & | F | (3| omkg | 1) UK L ||
Epgeal | Bl | 1500 | 18 SO0 | R0 | a0 | 0k | Udb i UHT] 4
rwr e e " . - = = = |
Stmpinooc | g | 209 11 1373 k] i | LI i 1 Ll i
L1 ] i1k 13 Rith! n ||| B | E)6 i 1 i 17
Table A 2.1.4 Summary Of Results of IIT, Roorkee
(Figures in parameters are arithmetic average)
Total Coliform| Total Collform| Percent Fecal Fecal Coliform | Percent
Treatment| \pN/100 mL | MPN/100 mL | Reduct | Collform | MPN /100 mL | Reduction
Plant | |nfluent X 10°| Effluent X 10| ion | MPN /100 mL | Effluent X 10
Influent X 108
99.2 - 99.9 -
UASB 2.3-23 1.9-23 99 0.23-15 0.023 - 23 98 5
99.3 - 99.7 -
UASB 1.6-43 1.1-23 99 5 0.39-23 0.11-4-3 99.8
99.7 - 99.3 -
- 1.5-430 - -
OP 4.3-930 99 5 0.023 - 230 0.15-210 99 1
ASP 1.5-43 9.3-930 93.8 0.21-1.5 0.15-930 99.3
Anaerobic
Eilter 28 450 83.9 6.8 130 80.9




Part A: Engineering APPENDIX
Table A2.1.5 Sewage Treatment Plants in Delhi
| | 1
ALNe | Namnof the ST & Dieslge | Acksal flun  Tvpe af STP Prossnl ALdius
Caparity (mzli capacliy ELTIN LT
i Cunua i Milla TP | Acwvaed slades pies | e glisnl
Ef o (R et LASFL mickbng fre & | ruer dhe e Lo
ik~ 3m FERT i1 Ai ALE Uwaer 1silied
MLED 5751 |
7 Dl Gare (200 inen LEEp i oo mo-fikEn |l.=.l:|.|:lll|'l.|:|:l-l
I I [y
‘ T Uhiimi i¥§ =i bl '-r.n.:tr-:.i:;l.-lp e rﬂ-qqﬁn
1, Fashrper 5TP8 T E g e TR,
il iLls LT L 4g.44 a1 ks Ml gl | ncwaps parse Herdgh
Li {2 (T ) " Lp e dgaed ua sHvawd FUT. @ Orver (e Dies
ki | {4iij | 1KLL R N 48 shidpy praces Lap i ke imibonl
L1 Femedi §T1Fs | Cheer die sty
1§ 1M1 i in 5. 51 Al thige acimmed disles | Uedei- pikred
25 39 -Prwse-11) iae | e — | Mipher- wtikees
N1 1 11T i A P |
3 [ - T | on 'EE EalmaEd s=wih T kil
T eatpath SR 091 | ] E5 T Armvend e pus. | Ule o piikeed
L Sadutld TP [41) | 1kl B4 11 Cactvided i pieee ith:ruII.H
B e 511 0111) i 18 CATrird e i | Unrler wiikard
i Rk 517 & AT (k2 jritin (] 1 | Lair- Wikeed
I 131 gy LLEL sctrvand shalgs i | Ty o
N A nn ITEY] | Rakiing bacap
ET | %18 136 1 paler rdiwl
Air 16 15801 Ukeyarilisnl
1 0457 TR
1 R S
i P &9 29 |l|1|: i1 '|.I|,=-.-.-J-J.-||-;1uu |hujq-|.||.|.|,|.-.:.l
(W Rtk 5TF & Arevel slage pinrs | Lidernlis]
I 4 b A | iK] KA 128 & Itph iz semwber ASF | Cherr e de
3} (] M | IELES T & bie e el |
‘11 Rehum ETP (15} Ims- wl ATEVEIEL JlBisE FHAEL Iuram
4 | wmMH LTROT i'Jﬁ"u' Tiea |;[‘..|1-rh... e |:q=.u;" ou dwapal
LajuLify
15, Tiamipei I 03} | 17 Ll datp joo bs | kil
1 Vepimns vl 517 & T Acwvaedslafee poee | Dedkrmlined
L} PP | 6 1t | -t
MR B (R L M.
17 Vel leaw 5TP & AEY & Ealeadsd eetallen | U edeidiili=l
([ ‘ I i | 0ty milyres]
A ne 15 I
Tesl | D T i | I




Part A: Engineering APPENDIX

Table A2.1.6 Performance Evaluation of Sewage Treatment Plants in Delhi

| Prriwmance Evahatisn afl STP' (14 Boar compasitz Magitering
SL | Nameof STP & cﬁﬂﬂ foe every taree banrly samples) % redmktien
N | Copacityfmgd) ¥ DfentQualy | Eifeest Qulty
' 'pH| 788 |COD BOD |Cond.| pH TSS COD | BOD Ceed.| TS5 |COD BOD
1 Co Pillafll) | 4586 | 4007 72| [7% | 317 | 112 | 6 | 74| OEL | 1E | o000 | S045 | PG| 6353
{20+ 10 13633 |12eee fsgaf s | o | & 0w | &9 @ | 48 | 15 ome | T | aoe| s
Beaporl2®) | s fwgss|- | - | - |- | - | - |-~ - - || -]
] s w50 | w1 |73 aw | s 1 [1m0| 75 | us | 45 e a0 | T | am
41 BLBS |106d6 |73 [ 4 | 5e0  zE2 [ 130 | 73 | 85 | a0 rsm | o4se | B8 | 564
Okl 12) M (3|13 e | 07 4 | e 73 3| M| W R | W B 6N
(18] 7t |3 v ma | s [0 s | 20 (s | e | 48 ovee |Tiss | | rem
3 el 13533 L:-E_'i!léu s (55t | |wm| 25 [os) 1 | 45 | o s | mm|
(1) g2 [emanf1a| se [ sis o |asw| s [m) e | 1 | s oam | e sa
4] 10457 (a3 | e [ s (o [0 | o (o] s | a8 | osee | swas | s s
4 Moreia () | 4ht6 [ 25 |74 e |4 | o oo | 3 || m | 3 e o | mm) nm
| TN | ARIE I AR J'_ll_'ll 27 s M| 17 e | ST | 5T | A
' Po-T I 46 |17 |12 6 | 538 18 [1em | 75 (| 40 | M wvm | 907 | SR | EASS
b | Taporo2-g | ey | o |6 [ a2 s e s (| a8 | 4 e [onaa | | sens
R I R R A N R
; Nokipa) | mse | 15 17w |am ow |nw| e x| ow [ g me e no| s
s | DesaNEQ | m | a0 |15 s [ s o e | 04 s 5 | 1 e s mn
10 | DebiGue2y | ® | 10 15| 2@ | e W || 23 %) & | ;e e | B mn
U | Pepesiabmpy | w9z |37 [16[ 12 |25 s (w0 | 7a (w6 | 0 i |mm |G| am
Rl PRAQY) | 4 | 5655 (73| s@ | s om0 3 s e | U mwe AT R 0
12 FaX(26) g5 | 5795 (13| s [ sm e [usso| s s w0 | M s |ess | siw | ses
Fa-TL( 1) o8 |23 |13 S | 6 | m 11;1! TS| S | M INE | 9681 | ILET | 4
13 Meboefs) | 2w | wes (e[ e | am s o | ar [z a5 [ 7 [ s e | e | s
o Ruchels ({40 044 | 1ELBS 45:3%'-1 Er O R |:5-'-! 1S5 X M | M| EME|TTIT| BT D
(41 Keew) BLBS |1sson |72 [ sae | 39 |25 |10 | 23 7| s | 85 mme |87 | e8| TR
o | VemEmRY | B | e 5 | 40 mui 13 m| 8| 7w s || s
B3 1360 | £ |T4| o | 555 36 | W0 | 79 || B | M LW | SERTT| ESBL| 554
6 | memmictg | osmas [w |- -] - | - [~ F=|=|=]| <« | =1]=}-=
ir | Gomin |mm |w|-|-|-1-[--1-]1-|-1-]-1]-]-
Teta B0 % |

* Keshopur 12 mgd STP is not running fully, it is observed that the sewage passes though
Primary Settling Tank. All values are in mg/1 except pH and conductivity (u mhos / cm)



Part A: Engineering APPENDIX

Table A 2.1.7 Performance of Bacteriological Reduction in
Sewage Treatment Plants in Delhi

| B e i ¢ e il s ol e aade 1 e weal Puais i 19la
' | Pharar Hactrrmlaga al = Mediaiien
M| Namirsl s N1 A& [t Rt inkagu st (uatiy Guaks
N, | ooy g | Tolal Culllwirn l.rl-Fﬂ Tatal r':;‘-ﬂ- Teial —
(R [T | PR ——_— Lt b Calllim
S = — T B T B B
L S | | Daxe= JoaEs | CEoE B T ek
i Tl s 21T | e e o ol 14 e
A |msawman | jeww | jeen | s | w | omo | em
1 kg T mess | LTIWE T 1T T
£ |ompman | e e | e | g | sw | owa
T T Pk O ELRET I e — Tww an e ‘
LI [ y———" _ - T IE ) 18iEan [T al
" | VesmiTre ) -l T 1 T - .
D | ekl 1T C repeEe) - Temd TRRE Wiz e
B [ amiin T e R T - "y
T e i AT I TE] ET sl
‘ H | il Ty i T iirwewan T Spe— - -
LI YT e T TS R I e
W | ¥ vilm Pa e i AL T T T ne
f | YvimimEin | cremees IR FLInees CE S e s
i i R ] LEE SR i vicgEma A “omws B4 R4
| n Earamyw i LEEEES | E-EEEE | e = = LT
| n [ T shE EEmE: alEEsER IR R j1Ea=E il B
T | mamaneadio Py - WammLl ST =TT} - el
‘ B Keadtidr " e | s fat T o - nm
A b | mmewems | ciewsws | oowms | e | e omm
i1 Bk 8 v | IRl B Tihpma I-l'ﬂ;-l FmmpEn B LEN R
| i T B T B
'l | mAaRIRD |
i e e - i T [1=n - -
N T
i L s ELhs LI - A




Part A: Engineering APPENDIX

The values reported for the CPCL plant in Table A 2.1.3 relate to the quality of recovered water after
the secondary treated sewage is further treated by chemical coagulation, sedimentation, filtration
and R O.

The performance of oxidation ponds one in the south coastal temperate climate at Puducherry and
the other at north in the cold hilly region of Rishikesh have also been evaluated in this study. In
the Puducherry ponds, removals were 93% for total BOD and from 37,000/100 ml to 500/100 ml
for faecal coliforms. In the Rishikesh pond system, the removals were 82% for total BOD and from
6000000/100 ml to 28000/100 ml for faecal coliforms.

The faecal coliform reduction from 3000/100 ml and 70,000/100 ml to almost nil have been
documented in the study when secondary treated sewage was chemically coagulated with alum or
Iron salts and chlorinated with of 3 to 4 mg/l as in Figure A 2.1.1

‘._ |
a 1 2 1 4 [ v
Chiarne Bose as CI2 (mgrL

Figure A 2.1.1 Removal of FC with chlorination after coagulation with different
coagulants at optimum doses.

The performance results do not cover the later day STP processes such as SBR, MBBR and MBR
etc as these STPs were not in popular use at that time. All the same, the studies establish the position
that the same STP process exhibits varying degrees of removals under varying conditions of climate,
capacity utilization, nature of inlet sewage etc and almost all processes can be expected to attain a
required degree of removal of BOD and faecal coliforms provided the design takes into account the
insights as brought out above.



Part A: Engineering

1.PROBLEM

Assuming that the scheme of water supply will commence to function from 1986, it is required to
estimate the population 30 years hence, i.e. in 2016 and also the intermediate population 15 years

after 1986, i.e. in 2001.

APPENDIX A 2.2

ESTIMATION OF FUTURE POPULATION

(Retained as in 2nd edition)

Table A2.2-1
Year Population Increment
1921 40,185 —
1931 44,522 15,873
1941 60,395 15,873
1951 75,614 15,219
1961 98,886 23,272
1971 124,230 25,344
1981 158,800 34,570
Total 118,615
Average 19,769
2. SOLUTION

21 ARITHMETIC PROGRESSION METHOD

Increase in population from 1921 to 1981

i.e. in 6 decades

or increase per decade
Population in 2001

Population in 2016

-)

1,58,800
40,185
1,18,615
1,58,800 - 40,185 = 1,18,615
= 1/6 x 1,18,615= 19,769

Population in 1981 + Increase for 2 decades
1,58,800 + 2 x 19,769

1,58,800 + 39,538 = 1,98,338
Population in 1981 + Increase for 3.5 decades
1,58,800 + 3.5 x 19,769 = 2,27,992

A-47

APPENDIX




Part A: Engineering APPENDIX

2.2 GEOMETRIC PROGRESSION METHOD

Rate of growth (r) per decade between

1931 and 1921 = 4,337/40,185 = 0.108
1941 and 1931 = 15,873/44,522 = 0.356
1951 and 1941 = 15,219/60,395 = 0.252
1961 and 1951 = 23,272/75,614 = 0.308
1971 and 1961 = 25,344/98,886 = 0.256
1981 and 1971 = 34,570/1,24,230 = 0.278

Geometric Mean,

po= V0108 » 0,356 = 0,252 = 0.308 = 0.256 « 0278 2442

Assuming that the future growth follows the geometric mean for

the period 1921 to 1981 rg = 0.2442

Population in 2001 = Population in 1981 x (1 + rg)?
= 1,58,800 x (1.2442)? = 2,45,800

Population in 2016 = Population in 1981 x (1 + rg)3®

1,568,800 x (1.2442)%*% = 3,41,166

23 METHOD OF VARYING INCREMENT OR INCREMENTAL INCREASE METHOD

In this method, a progressively decreasing or increasing rather than a constant rate is adopted. This
is a modification over the Arithmetical Progression method.

Table A2.2-2

Year Population Increase (X) Incremental Increase (Y)
1921 40,185
1931 44,522 4,337
1941 60,395 15,873 11,536
1951 75,614 15,219 - 654
1961 98,886 23,272 8,053
1971 124,230 25,344 2,072
1981 158,800 34,570 9,226

Total 1,18,615 30,233

Average 1/6 x 118,615 = 19,769 1/5 x 30,233 = 6,047




Part A: Engineering

APPENDIX

Population can be projected using the formula:
P =P +py+ 20 DY
! 2

Therefore, population in 2001 can be given as

Pu I AT

1

= 1,58,800 + 39,538 + 18,141
=2,16,479

lu."l.l = 'lr.-"u + 2w 976U+

Py = Mg #1510 4 ot BT

[ =

Similarly, population in 2016 can be given as
=1,58,800 + 69,192 + 24,188
=2,75,612

24 GRAPHICAL PROJECTION METHOD

From the Figure presented on the following page, the figures for 2001 and 2016 years obtained are

as follows:
2001 - 253,000
2016 - 362,000

Figure A2.2-1 Semi log graph for estimation of future population

A-49




Part A: Engineering

APPENDIX

APPENDIX A 3.1

COMPUTATION OF STORM RUNOFF AND DESIGN OF STORM SEWER
(Retained as in 2nd edition)

PROBLEM

Design a system of storm sewers for the area shown in Figure A3.1-1 based on the Rational Formula

for the estimation of peak runoff.
Basic Data and Assumptions imperviousness

Built up and paved area
Open space, lawns, etc.
Inlet time

Built up and paved area (t,)
Open space, lawns (t,)
Minimum velocity in sewer

Minimum depth of cover above crown -
Rainfall intensity = consider one year storm as the area is central and high priced. (Use Table 3.7 for
the record of rainfall intensity and frequency of rainfall). Use Manning’s chart for sewer design.

0.7
0.2

8 minutes.
15 minutes.
0.8 mps
0.5 metres.

i _
s ][
y S S — _
'\—\_—I-'-F. .}III " -*“.'1|.| hll—
_ [ -
T é-. _} NEEN T 11 W) J
] — —= o= __—'_l: -— —
|I_--| EMEE T i |: 4 —_— ."'.r._I ——
| = S | .|..-.l.l-.:|| F 1
r'II-". BRES 14 i Mai -,,-l"ﬂ._ ————) ]
|IE;_" —— --__'][T:u:amhq r—_
L™ . r ol
e e
— I;* AHEH 13 | ___--;" ! e TEC TN I,-II
 a—— ===
I-|| |J-I|'_I|-I1|!-: l—-'l-_fﬂlaid_ El--'hh:. lII
= T — el
p-|:l - -
— Sape o ':ll [:' — —'! l _II
—— e N = —_— ik —— -l-—-|i_I
T L SHEA B L10u |
T RLE | - ———
e ——] == _— TI 'I.I : I J



Part A: Engineering APPENDIX

1 SOLUTION

Quantity of storm water runoff is calculated using the Rational Formula given in Section 3.9.2.1. i.e.]
Q=10CiA
Where,
Q : Runoff in m¥hr
C : Coefficient of runoff
i : Intensity of rainfall in mm/hr and
A : Area of drainage district in hectares

Storm water runoff is determined in the following manner.

I) From the rainfall records for the last 26 years (Table 3.7), the storm occurring once in a year, i.e.
26 times in 26 years, the time-intensity values for this frequency are obtained by interpolation and
are as follows;

Intensity, i mm/hr 30 35 40 45 50 60
Duration, t minute 44 36 28.5 22.5 13.5 9.75

II) The generalised formula adopted for intensity and duration is

Where,

i : Intensity of rainfall in mm/hr
t : Duration in minutes and a and n are constants

A graph Figure A3.1-3 is plotted for one year storm using the values i and t from the above table on
a log-log paper. From the line of best fit the values of a and n are found out. From the plotted line
values of a and n are 160 and 0.4 respectively.

iii) Now using equation i = (160 / t*), i.e. after substituting the values of a and n for different values
of i for various values of t are calculated and tabulated as below and a curve (Figure A3.1-4) is
plotted on an ordinary graph paper.

The table for intensity-duration curve for one year storm is given in Table A 3.1-1

Table A3.1-1

t 5 10 15 | 20 | 25 | 30 | 35 | 40 | 45 | 60 | 80 | 100 | 120

min

i=at" 84.2 | 64.0 [ 54.048.5|44.2|41.2 |138.6|36.8|34.8|31.0|27.8 254 |23.6

iv)Another graph (Figure A3.1-5) of runoff-coefficient C vs. duration time t is plotted as per values
given in Table 3.8 (Hornet’s Table).

v) From the above two graphs (Figure A3.1-4 and Figure A3.1-5) the values of C and i for the same

A- 51



Part A: Engineering APPENDIX

duration time t are determined and the curves for 10 C i vs t for the various values of impervious-
ness are plotted (Figure A3.1-6). The value of 10 C i gives the rate of runoff in m3/hr per hectare
of the tributary area. These curves are ultimately used in calculating the runoff from the tributary
areas for a given time of concentration and imperviousness factor.

2 DESIGN OF STORM SEWER SYSTEM

Table A3.1-2 gives the various components of the storm sewer system design.

Column 1-4 identify the location of drain, street and manholes.

Columns 5-6 record the increment in tributary area with the given imperviousness factors.
Column 7 gives the tributary area increment with equivalent 100 percent imperviousness factor.
Column 8 records the total area served by each drain.

Column 9 records the time of concentration at each upper end of line (drain).

The time of concentration is found by taking the weighted average of the two areas. i.e.,

{d, + 42
'.":

Where,

A,: Built up area
A, : Area of lawns

Column 10 records the time of flow in each drain. For example the time of flow in line 1 is calculated
to be 70/ (60 x1.0) = 1.17 min.

Column 11 is the total time of concentration for each drain.

Column 12 is the value of runoff as 10 C i read from the Figure A3.1-6 for the corresponding time of
concentration.

Column 13 gives the total runoff from each tributary area.
Column 14 gives the runoff in Ips from each tributary area.

Columns 15-18 record the chosen size, required grade resulting capacity, velocity of flow for each
drain or line. These designs of storm sewers are computed from the Manning’'s chart for each
required flow and maintaining a minimum velocity.

Columns 19-23 identify the profile of the drain.
Column 19 is taken form the plan
Column 20 = Col.19 xCol.16

Column 21 the required drop in manholes is obtained directly from the recommended values in
section 3.17.1.

Column 22 gives invert elevation at the upper end with minimum cover of 0.6m at starting manhole.

A-52



APPENDIX

Part A: Engineering

miot [mmwe | s | @ | o | | m | ome|omer | o oo |me | om [coer o fome [ | B[ 0| e
mw | ww | om0 | w | o (= | | oo o | s || (e e L | e
EIOE | aCEC | EEE |l L =1 [ 5 & I | W & | fM | 6T | L6 | = hﬂ“ il EH m
[ e |mr | m | o ez | ome |omz| v | 0w | a0 | m o (o ez e fmn 0 | tw | wee
mim (o2s | e wn| @ | oW | _..-._n ._ u_". P | e | B | aH ._._._..__ i | e .u......-._._”_” E it | |
ary | w | wEn _.._. e | m e | = | r=| wa| oo | E oo | | o | e | v | "m

. - ) I I S S — M 1R
uret | wone | e o) i | o ot | me |oms | e | um | an | s (e e |me w0 | o€ | e
miw | e | e T: o | m ' (= | e oo oo | an | a0 v e o H_“.m | s
KN | BE | OE1 m..- [ mi _! _ EL | T Ll [ .H__ | PR | GEY H—.-” |TH EN ".m
i avw | (| o | (w8 | = | o] oom | m | o o0 o noe e mn| o0 | e
Al AR i EE: AT e | mt | ovm| s | = | mH 1 | mEn | wrn | wm | w0 # 3 B

gz | @ |a|s | & w o ow | mow B [w | m e || e[ e || o
ma | { E - |
st ALIRAEAT AFHEARRR B D 114 R AT HHEE S E
g | 2 2 ...._ . LB e | ™'l -

ey (g sl e | Een lﬂ Lip o s
Z-1'ev aldeL

53



Part A: Engineering APPENDIX

Thus for lines 1, 3, 6 and 9, the invert elevations are respectively 37.400, 36.700, 38.000 and 36.000.
In case a manhole having more than one inlet, the drop in the manhole is considered with respect to
the lowest invert level of the inlets to fix the invert level of the outlet.

Column 23 = Col.22 - Col.20 = invert elevation at the lower end of the line.

*'I

. : .

T LR ™, BIHHLZ % I % 7 NARIZ
F | . |

|Ii_' | | e

A 11 e S |

Sl

- Tl i
ek ::l-ul-ulzn m

LR TS0 "

/

WP ALL 1 TES e *
HFJ
o

i 1 1 i &% & Tomid 30 A e =Tk
CHUEATICH ™ MEMLITTS |

Figure A3.1-3



Part A: Engineering APPENDIX

-

1Ll I N

- 4 . = "

|1"|"'-.|-H-!-1ﬂ.|l

AaMEALL I TEMEITY % praw o)
H E & 8B B d B §

|
i
s
|
|

o II:IIIImﬂﬂﬂﬁﬂlmllﬂi:!E'lﬂlmlmlﬂ

CLAETICR = [N )

Figure A3.1-4

. -
e
*

'3

5 & & W &5 10 B W 00 1% 120 180 40 160 il 0
CrRIFATIOH * 17 [l L TES|
Figure A3.1-5 After horner area rectangle

] INFENNNERANp.

I

1P P S

p"; 1% SLHIERE

Bl CF LI il e

n'ﬂ'ﬂﬂlmlllmrﬂlﬂ

TR AT T M ATERI

Figure A3.1-6



Part A: Engineering APPENDIX

APPENDIXA3.2A
NOMOGRAM FOR MANNING’S FORMULA FOR GRAVITY SEWERS FLOWING FULL AND
MANNING’S N VALUE OF 0.013.
(For discharges from 100 Ipm to 100000 Ipm)

For other values of Manning’s n, the velocity and discharge will be inversely proportional.
Example-Find the discharge and velocity of a sewer flowing full of diameter 200 mm, slope of 1 in 200
and a Manning’s n value of 0.0125.

Answer-From the nomogram, V = 0.75 m/s and discharge = 1,300 Ipm. For n value of 0.0125,
V =0.75 % 0.013/0.0125 = 0.78 m/s & discharge = 1,300 x 0.013/0.0125 = 1,352 Ipm

w .r"-.lllil — il =
i— Lk el il Pll T
i ]r ; mpmE
:.i‘ " ik
i.0 ! | | a1k
et | e i ’
L-I.;lpq i | )
5 — % .f_.h-
I
[ T' . -.'.'..r""‘
= 1.-' |||. P - i
1T o
L - R T —
— W " e

E
-r\—-r
ol I

i
ANl

)

Iq) DISCHARGE N LPw

r_.-"'" i
r ‘}( : E‘ S
A i
: BT e

ke

-

N L
f\'; ik
L
-

P 11 e
s WE mE ® 1'1
ELCFE

Fofi 5 mOMOGRAN ClHEBRl ros ML NKRES FIRMLA A
Fra M2l FOR ga 0 000s TG 10003 g

Figure A3.2A-1

Source-“Data Matrix for Public Health Engineers”, TWAD Board, 1991

A-56



Part A: Engineering

APPENDIX

For other values of Manning’s n the velocity and discharge will be inversely proportional.

APPENDIXA3.2B

NOMOGRAM FOR MANNING’S FORMULA FOR GRAVITY SEWERS FLOWING FULL AND
MANNING’S N VALUE OF 0.013

(For discharges from 1000 Ipm to 1000000 Ipm)

Example-Find the discharge and velocity of a sewer flowing full of diameter 900 mm, slope of 1 in
1,000 and a Manning’s n value of 0.012.

Answer-From the nomogram, V = 0.90 m/s and discharge = 35,000 Ipm. For n value of 0.0125,

V =0.90 x 0.013/0.0125 = 0.94 m/s & discharge = 35,000 x 0.013/0.0125 = 36,400 Ipm

elocily - melre

G

RLELLLY 4 B mfar
A— I fimdeet
— L4 i jo—m
i. & miueg
e 0 miver o= "
LA R T, T L =
I BmfSEL |
1 _'_..rlll.-.-n
r_ ._'_..'I“-
.'.J'.hl
MO o -
I r ‘J_,_"'I-qq
=
T
4 LT o
LT LTS |
i ™
m
o=
o
H |
|
1
o : | : [
R b 1 | A
Tplm T e wu I N
"SLEFE

FIE 7 WOMOGRAM CHART FOF WANSINGS FORHELLA

Figure A3.2B-1

Source-“Data Matrix for Public Health Engineers”, TWAD Board, 1991

A-57



Part A: Engineering

APPENDIX

APPENDIX A 3.3

MS EXCEL FOR MANNING FORMULA FOR CIRCULAR GRAVITY PIPES FLOWING FULL

No A B C

1 Appendix 3.3

2 MS Excel For Manning Formula for Circular Gravity Pipes Flowing Full

3 Given diameter and slope of sewer, find discharge and velocity

4 This is left blank for the designer to enter his design notes

5 This is left blank for the designer to enter his design notes

6 This is left blank for the designer to enter his design notes

7 diameter, mm 200 Enter by Designer

8 slope 1in 250 Enter by Designer

9 value of Manning’s n 0.013 Enter from Table 3.11

10 diameter power 0.67 34.81 POWER(B7,0.67)

11 slope power 0.5 0.06 POWER((1/B8),0.5)

12 Velocity, m/sec 0.67 (1/B9)*(3.968/1000)*B10*B11
13 diameter power 2.67 1392355 POWER(B7,2.67)

14 Flow rate I/s 211 (1/B9)*(3.118/1000000)*B13*B11
15 Flow in MLD 1.82 B14*3600*24/1000000




Part A: Engineering APPENDIX

APPENDIXA3.4A
COMPUTATIONS OF DIAMETER, SLOPES, DISCHARGES IN
GRAVITY SEWERS BY USING APPENDIX A 3.3

1 Given a sewer diameter, slope & depth of flow, find velocity and discharge

Diameter of sewer (D) = 200 mm

Depth of flow (d) = 160 mm

Sewer Material: Cement concrete pipe in “Good” condition (with collar joints)
Slope of the sewer line = 1 in 250

Manning’s co-efficient is uniform across sewer section
Use Manning value as 0.013 from Table 3.11

From AppendixA3.2Aand A3.2 B,

Velocity is 0.67 m/s and Discharge is 1260 Ipm

Ratio of d/D is 160/ 200 = 0.8

Ratio of v/V from Table 3.12 is 1.14

Hence velocity is = 0.67 x 1.14 = 0.76 m/s

Ratio of q/Q from Table 3.12 is 0.968

Hence discharge is = 1260 x 0.968 = 1220 Ipm

2 Given a sewer diameter, slope & discharge needed, find depth of flow

Diameter of sewer (D) = 200 mm

Discharge required = 1260 Ipm

Sewer Material: Cement concrete pipe in “Good” condition (with collar joints)
Slope of the sewer line = 1 in 250

Manning’s co-efficient is uniform across sewer section
Use Manning value as 0.013 from Table 3.11

From AppendixA3.2Aand A3.2 B,

Velocity is 0.67 m/s and Discharge is 21.1 Ips

Ratio of discharge is = 21.1/21.4 = 0.968
Corresponding ratio from Table 3.12 is d/D is 0.8
Hence, depth of flow is = 200 x 0.8 = 160 mm

3 Given discharge needed and available slope, find the diameter

Discharge needed = 612 Ipm

Sewer Material: Cement concrete pipe in “Good” condition (with collar joints)
Available slope of the sewer line = 1 in 180

d/D ratio should not exceed 0.8

From Table 3.12, for d/D of 0.8, g/Q is 0.968

Discharge at full depth is =612/ 0.968 = 632 Ipm

From Appendix A 3.4 A, by entering the discharge and slope

Required diameter is 143 mm & velocity is 0.63 m/s as below

Use nearest higher diameter



Part A: Engineering APPENDIX

APPENDIXA3.4B
MS EXCEL FOR MANNING FORMULA FOR
CIRCULAR GRAVITY PIPES FLOWING FULL

No A B C

1 Appendix 3.3

2 MS Excel For Manning Formula for Circular Gravity Pipes Flowing Full

3 Given discharge and slope of sewer, find diameter and velocity

4 This is left blank for the designer to enter his design notes

5 This is left blank for the designer to enter his design notes

6 This is left blank for the designer to enter his design notes

7 Discharge, I/s 10.20 Enter by Designer
8 slope 1in 180 Enter by Designer
9 slope power 0.5 0.07 POWER((1/B8), 0.5)
10 value of Manning’s n 0.013 Enter from Table 3.11
11 diameter power 2.67 570563 B7*B10/(3.118/1000000)/B9
12 diameter, mm 143 POWER(B11,(1/2.67)
13 diameter power 0.67 27.83 POWER(B12,0.67)
14 velocity m/s 0.63 POWER(B12,0.67)




Part A: Engineering APPENDIX

APPENDIXA3.5A
NOMOGRAM FOR HAZEN WILLIAMS FORMULA FOR MAINS
FLOWING FULL AND C VALUE OF 100
(For discharges from 100 to 100000 Ipm)

For other values of C, the velocity and discharge will be directly proportional.
Example-Find the discharge and velocity of a sewer of diameter 300 mm flowing full slope of 1 in
100 and a Hazen Williams C value of 130

Answer-From the nomogram, V = 0.75 m/s and discharge = 5,700 Ipm. For C value of 130,
V =0.75% 130/ 100 = 0.98 m/s & discharge = 5,700 x 130 / 100 = 7,400 Ipm

Aalocily = meirafec
i

[ o
i did i mm i f
iann JF 1 B e s .

TTILERE

il — {44 :"'. - : I*}i’:
.L_". (5 : = 1 -
o h¥ e .
& =% - ._ : i
)
5 I
10 a0 - -
A == [ B
E 1— - ~ -
- L= . e
= . [
E = H \ o
% 1w: — ' + I'lil':.l""n.
o i wr
E.—
L 5 X
H .'H.\l.l
3 -
STH | - h‘
|
1 ] L. 1 '
B W0 Wy B 10 L]

5LOPE

FiG B NOMOGRAM CHART FOR AT EW-WILL IAMS FORMUL:

(e« o0l FOR 0« 1004pm 10 100K L

Figure A3.5A-1

Source-“Data Matrix for Public Health Engineers”, TWAD Board, 1991

A-61



Part A: Engineering APPENDIX

APPENDIXA3.5B
NOMOGRAM FOR HAZEN WILLIAMS FORMULA FOR MAINS
FLOWING FULL AND C VALUE OF 100
(For discharges from 1000 to 1000000 Ipm)

For other values of C the velocity and discharge will increase pro rata.
Example-Find the discharge and velocity of a sewer flowing full of diameter 1,200 mm, slope of 1 in
1,000 and a Hazen Williams C value of 130

Answer-From the nomogram, V = 0.95 m/s and discharge = 63,000 Ipm. For C value of 130,
V =0.95x130/100 = 1.24 m/s & discharge = 63,000 x 130/ 100 = 81,900 Ipm

WCocap 4
i
Ill'|.l | o W
) _'_'_,.-.L---l
"N
= ¥ T
-
IHHHE_ -+ -
T al -
.I - - _'_'_,.'“--
E SR .
= bt
e ":_E = J'%ﬁ--._ .\I:.IL
¥ e
[ R = 1]
4 el —4 - ym=
r AT R Pl i in e
= ; g N 1 - —
'=" b 4o d
|
] ] ; .
1':":": I | | i ||
L I . . . ae
00 RGa0  WEE WIGG &0 300 EQG
G LOFE
CiGd MOMCSRAM FHART FOR HAZEN -WILLMAS FORMLL &
(LoD FoR Q= 1080 1pm T0 1J00F00 Ipm

Figure A3.5B-1
Source-“Data Matrix for Public Health Engineers”, TWAD Board, 1991

A-62



Part A: Engineering APPENDIX
APPENDIX A 3.6
HAZEN WILLIAMS FORMULA FOR CIRCULAR SEWERS
FLOWING UNDER PRESSURE
No A B C
1 Appendix 3.6
2 Hazen Williams Formula for Circular Sewers Flowing Under Pressure
3 Given diameter and slope, find velocity and flow rate
4 This is left blank for the designer to enter his design notes
5 This is left blank for the designer to enter his design notes
6 This is left blank for the designer to enter his design notes
7 diameter, mm 300 Enter by Designer
8 slope 1in 210 Enter by Designer
9 Hazen Williams C 140 Enter from Table 3.11
10 diameter power 0.63 36.36 POWER(B7,0.63)
11 diameter power 2.63 3272118 POWER(B7,2.63)
12 Slope power 0.54 0.056 POWER((1/B8),0.54)
13 Velocity m/s 1.295 (4.567/1000)*B9*B10*B12
14 Discharge cum / day 7913 (3.1/10000)*B11*B12*B9
15 Discharge in MLD 7.91 B14/1000
16
17 Given flow rate and slope of sewer, find diameter and velocity
18 Discharge cum / day 7913 Enter by Designer
19 Slope 1in 210 Enter by Designer
20 Slope power 0.54 0.056 POWER(1/B19,0.54)
21 Hazen Williams C 140 Enter by Designer
22 diameter power 2.63 3272275 B18/(3.1/10000)/B20/B21
23 diameter, mm 300 POWER(B22,(1/2.63))
24 diameter power 0.63 36 Power(B23,0.63)
25 velocity, m/s 1.295 (4.567/1000)*B20*B21*B24




Part A: Engineering APPENDIX

APPENDIX A 3.7
DESIGN OF SANITARY SEWER SYSTEM
(Retained as in 2nd edition)

1 PROBLEM

Design a system of sanitary sewers for the given area shown in the Figure A3.7-1 with the following
details:

1. Population Density - 300 persons/hect.

2. Water Supply - 250 Ipd/head (ultimate).
3. Maximum rate of infiltration - 20,000 Ipd/hect.

4. Minimum depth of cover to be provided over the crown of the sewer - Tm
5. Minimum velocity in sewer at peak flow - 0.6mps

6. Maximum velocity in sewer - 2.0 mps

7. Minimum size of the sewer - 150 mm

8. Waste water reaching sewers - 90% of WIS

9. Peak flow - 3.5 x Ave. flow

—_——— B  ———
anta el @ )—

—— oy —|_——1._-...._l. o ——

—1 | | [,




Part A: Engineering APPENDIX

2 SOLUTION

1. Draw a line to represent the proposed sewer in each street or valley to be served. Near the line
indicate by an arrow the direction in which sewage is to flow.

2. Locate the manhole, giving each an identification number.
3. Sketch the limits of the service areas for each lateral.
4. Measure the areas (ha) of the several service areas.

5. Prepare a table as shown in Table A3.7-1 with the columns for the different steps in computation

and a line for each section of sewer between manholes.

Columns 1-6 for the line manhole, location of the manhole, manhole numbers, ground level at start-
ing manhole and length of line between the manholes.

Columns 7-8 the corresponding area for the next street of sewer and in Col.8 the sum of the areas
are entered.

Column 9 the population served by each corresponding line is entered.

Column 10 shows the sewage flow (mld) through each line. The sewage flow is assumed as 90% of
the per capita water supply.

Column 11 shows the ground water infiltration for each area = 20,000 x 10 x Col.8.

Column 12 gives the peak flow i.e. Col.10 x 3 + Col.11.

Column 13 gives the peak flow in Ips.

Column 14-15 indicate the diameter and slope of the pipes determined from the Manning’s chart.

Columns 16-17 indicate the discharge through pipe flowing full and the actual discharge through the
pipes i.e. as Col. 13.

Column 18 also determined from the Manning’s chart when pipe following full.
Column 19 calculated from the hydraulic elements curve for the circular pipes.
Column 20 gives Col.6 x Col.15.

Columns 21-22 invert levels of the lines are calculated.



99-V

‘g|oyuew ay} ul adojs Ariessaoau apinold 0y siemas Buiobino pue
Buiwooul usamiaq papiroid S| ww OE JO OUBIBYIP |9AS] WNWIUIW Y ., ‘Alessaoau si Aep e aouo Buiysnyy ‘sdwg (g uey ssa| s Al100j9A 90ouUIS

IFiE | TRTIN ﬂa._.uln__. L] :lu_luuﬂ.-l (=1 |.-.:I.I.n_ Mu.l- ﬂ i | | jra .nnu il . ik II-HI. -. I | - I-H
il | IEE " 573 | [k L] ' ] “' . GETd =¥ 2 | =R Ll L fuyl Tl REF s ik | EETT § - - =
wenn | wwa | [ [ o | owe [ i | ww (e | ws | oW | oer | oms || on | W |wmw| 7 |8 | = | u
N N YO T TP T T O T T T T I I I T O R A
=8 | MR K@ | £ ik .i"ﬂ._"_u! [t ] = HE . =i | T i 4 o i = Ik ¥ L - |
..l-H BT |_ W | I il df il ."l .| =a lullur EN _ ERQ _ LR Hul" NED ! ix L FEIE i | L h . |
LiFLE | ENIE ”. [ 102 I I ] i Nl Ll “i.. B £l ek 54 _ g | i L1 s EER ir w FENEL L i Ll | E
W | e | (o | e h“_”.. | oop | o | wm | we | o F g s | W | Em i | mwm | v | mag | 9
R EH.F-:H_"_ F_..v HE Ik m+n _|.Hu.- [ =ri 1] Loy | i =0 == o= i | = = 5 g1 B iTH | =g H
o | e | | o | wn | G |n | me | m | | me | me | mem | mm |oce | e | m | s e | o | .| v
e | aow | o [ o | us [ om (o e | = | wm |t _ WEr | WY | EE | oot | e | we | GOW | PR | FEW | e | f
= ..n,:._”.E. (ue |us [ m i ..I. = | W | “ L2 _ il Bl Ll B Bl Ll R D Kl
mw | e ||| wn | mr (o | mn | om | | owe | wm | ome || wn || s | e | v | e | )
i 14 ..|h | | |-_.|.|-..| I“!m.umu. [ H] L | Li ] _ i N i L] i L i L . 8 | b
= v (== ] L =] -]
e |m| - - | o 5= R e Y ) wr | 0

wiaysAs James e Jo ubiseq |-/ '€V 8|qel

XIAN3ddV Bbuniesulbug yy Led



Part A: Engineering APPENDIX

APPENDIX A 3.8
ILLUSTRATIVE EXAMPLES FOR STRUCTURAL DESIGN OF
BURIED CONDUITS
(Retained as in 2nd edition)

General assumptions

The general assumptions relating to the characteristics of soil and other factors for the examples
are given below:

i) Saturated density of fill(w)= 2,000 kg/m?3
i) Ky =Ky’ =0.130, ordinary maximum tor clay (thoroughly wet)

iii) r, for rigid conduit on ordinary bedding= 0.7 for positive projection and -0.3 for negative
projection

iv) Projection ratio = 1

v) Concentrated surcharge corresponding to wheel load for Class AA wheel loading=6.25T
vi) Impact factor = 1.5

vii) Factor of Safety for safe supporting strength = 1.1

viii) The design also provides for accidental surcharge of drains and accounts for a water load of
75% as per standard practice, based on the assumption that the sewage flow is 3/4 full.

Determination of fill loads over pipes
EXAMPLE |
1 PROBLEM

Determine the fill load on a 1,200 mm dia. NP2 Class concrete pipe installed in a trench of width of
2.3 m and depth of 4.00 m.

2 SOLUTION

Pipe thickness ‘t’ = 65mm for D of 1,200mm

B,=D+2t=12,00 + 130 = 1,330mm = 1.33m

B,=2.3m

H=4.00-1.33=267m

H/B,=(267/23) =1.16

B, is < 2B_ Hence trench formula is applicable.

C, = 0.9965 or 1.00 (from Table3.19) for ordinary maximum for clay.
From Equation (3.29)

W =C,wB? =1.00 x 2,000 x 2.32 = 10,580 kg/m



Part A: Engineering APPENDIX

EXAMPLE Il
1 PROBLEM

Determine the fill load on 900mm dia NP2 Class concrete pipe installed in a trench of width 2.1 m
and depth 6.0 m.

2 SOLUTION

Pipe thickness 't 50mm for D of 900mrn

Bc=D + 2t =900 + 100 = 1,000mm =1m

w = 2,000kg/m?

H=6.0-1.0=5.0m

B,=2.1m

(H/B,)=(5.0/2.1)=2.38

2B, < B, < 3B, Hence either the trench or embankment formula can be used,
From Table 3.19

Cd=1.77188 or say 1.8

From Equation (3.29)

W =C,wBz>=1.8x2,000 x 2.12 = 15,876 kg/m or say 16,000 kg/m.

EXAMPLE Il
1 PROBLEM

Determine the fill load on a 1,200mm dia NP2 Class concrete pipe installed as a positive projecting
conduit under a fill of 7 m height above the top of pipe. The pipe wall thickness is 65mm and the fill
weight 2,000 kg/m3.

2 SOLUTION

Assumer  =0.7and p=1.0

H=7m

B, = 1,200 + 130 = 1,330mm = 1.33m
H/B,=7/1.33 =5.26

rsdxp=0.7%x1=0.7

C, = 9 (from Figure 3.34)

Using Equation (3.25)

W, =C_wB?=9x2,000x 1.332 = 31,850 kg/m

EXAMPLE IV
1 PROBLEM

Determine the fill load on a 1,200mm dia NP2 Class pipe installed as a negative projection conduit in
a trench the depth of which is such that the top of the pipe is 2 m below the surface of natural ground
in which the trench is dug. The height of the fill over the top of the pipe is 10m.

A-68



Part A: Engineering APPENDIX

2 SOLUTION

Assume the width of the trench as 2 m and fill weight, w = 2,000 kg/m?3
Assumer =-03andp =1.0

H=10m, B,=2.00m H/B,=10/2=5.00

For values of p'=1.0 r =-0.3and H/B,=5.00

C,, = 3.2 (from Figure 3.36)

Using Equation (3.26)

W =C wBz2=3.2x2,000 x2.02 = 25,600 kg/m

EXAMPLE V

1 PROBLEM

Determine the load on 1,500mm dia conduit in tunnel condition 15 m deep in a soil of silty sand.
2 SOLUTION

The maximum width of excavation (Bt) may be assumed as 1,950mm; and the cohesion coefficient
(C) of the soil as 500 kg/m?

Ku =0.15 and w = 1,800 kg/m?3
H=15m;Bt=1.95m
H/Bt=15/1.95=7.7
Ct = 3.00 (from Figure 3.42)
Using Equation (3.31)

W, =C.B.(wB,-2C)

3.00 x1.95 (1,800 x 1.95 — 2 x 500)
3.00 x 1.95 x 2,510 = 14,680 kg/m

EXAMPLE VI
1 PROBLEM

Determine the load on a 600 mm dia NP2 Class pipe (t = 40 mm) under 1 m cover caused by 6.25
Tonnes Wheel load applied directly above the centre of pipe.

2 SOLUTION

L =1 m (since standard length of conduit 1 m)
H =1m

B, = 600+80 = 680 mm = 0.68 m

(L/2H) = (1.0/2x 1) = 0.50

(B, /2H) = (0.68/2 x1)=0.34

From Table 3.21 for values of (L/2H) = 0.50
And (B, /2H) =0.34

C, = 0.248
Using Equation (3.33)
W, =C (PF/L)=(0.248 x 6250 x 1.5/1.0) = 2,325 kg/m

A-69



Part A: Engineering APPENDIX

EXAMPLE VI
1 PROBLEM

Determine the load on a 1,200 mm dia concrete pipe under 2 m of cover resulting from a broad gauge
railway track loading;

2 SOLUTION

Assumed thickness of pipe =100 mm

Axle load P = 22.5 tonnes
Impact factor F =1.75
Length of sleeper 2A=D =27m

Assume 4 axles spaced 1.84 m on the locomotive (2B)
M=4x2B=4x184=736m; H=2m

Weight of track structure =wt = 0.3 T/m

Using equation (3.37)

P 1 i L i
dAf AR 24
ITs5«].7F 43
[ i LR 1 I
27 :.'
TS + 01,1 ] = B2 Liiiiedaiii

Bc =1,200 + 200 =1,400mm =1.4m

2. _::. [1&TE
M Tel
o _deima
I aud

From Table 3.21

Influence Coefficient C_ = 0.652

Using Equation (3.36)

W=4C_UB_ =4x0.652 x 8.036 x 1.4 = 29.34 tonnes/m = 29,340 kg/m

(Since it has been given that it is a broad gauge track, the formula W = 32.14 C_B_, could be used
directly without calculating the value of U).

Using the formula W = 32.14 C_B_

W =32.14 x 0.652 x 1.4 = 29.337 t/m. or 29,337 kg/m

EXAMPLE VI
1 PROBLEM

Design the structural requirement tor a 900mm dia. NP3 class sewer pipe which is to be laid in 6m
deep trench of 2.0 m width assuming that the total vertical load will account tor concentrated sur-

charge of 6.25 T applied at the centre of the pipe. The water load should also be considered.

A-70



Part A: Engineering APPENDIX

2 SOLUTION

The type of bedding for the purpose of this example may be assumed as Ab class with load factor
of 2.8.

B, =900 +2 x 50 = 1,000 mm = 1.0 m
H=6-1=5m

B,=2.0

H/B, = 5/2.0 =2.50

Cd = 1.764 (from table 3.13 for saturated top soil)
Using equation (3.29) ....... W =C,wB/S

d d
Wc =1.764 x 2,000 x 22 = 14,110 kg/m.
L=1m, H=5m
'J.'J T
!
IIIl.

From Table 3.21 C,=0.019
Using Equation (3.33)
W_ =C_(PF/L)=(0.019 x 6,250 x 1.5)/ 1 =178 kg/m

i [ "
Tamrleod W —— 5 —fa—= l v Ll — 47 ke
R A 11 U B

W, =W_+W_+W,_ =14,110 + 178 + 471 = 14,759 or say 14,800 kg/m

Safe supporting strength of 900 mm NP, pipe with class A, bedding = [(3,750 x 2.8) / 1.5] = 7,000
kgs/m which is less than the total load on the pipe i.e. 14,800 kgs/m.

Safe supporting strength of 900 mm NP, pipe with class A, bedding = [(10,140 x 2.8) / 1.5] =
18,928 kgs/m. which is more than the total load on the pipe i.e. 14,800 kgs/m.

Design of anti flotation blocks
EXAMPLE IX
1 PROBLEM

A RCC pipeline of internal dia 2,000mm and barrel thickness of 115mm is to be laid below Ground
level. Each pipe is 2.5 metre long and weighs 2 Tonnes. The minimum overburden required to pre-
vent the pipe from upliftment is to be determined. Where there is no over-burden the size of RCC of
antiflotation block required to prevent it from flotation is to be determined.



Part A: Engineering APPENDIX

2 SOLUTION

Depth of cover to prevent flotation of an empty pipeline.

Hm.'i.rl. B.: (Ws _wo)+ M'—’; = [%] ‘El.:2 wo

Where,
H .~ : Minimum depth of fill required to prevent flotation of empty pipe
B, : O.D. of pipe, meters
W, . Density of (soil) fill material = 1,800 kg/m?
w . Density of water = 1,000 kg/m?

To show that the pipe gets lifted up if there is no over burden
Weight of empty pipe W_= 2,000 kg/metre
B, =2.00 + 0.23 = 2.23 metre (O.D. of pipe)
When there is no over burden weight of water
displaced = (m/4) B?w,
(m/4) (2.23)2 1,000 = 3,910 kg or 3.91 tonnes

Since the weight of Empty pipe (2 tonnes) is less than the upward weight of water (3.91 tonnes) the
pipe will float.

Depth of minimum overburden required to prevent flotation with a factor of safety 1.2

H,, B,(ws—wo)+W =(T/4)xB2w,

mi

H,x2.23 (1.8 —1.00) + 2 = [(T1/ 4)] x 2.232 x 1 x (Factor of safety of 1.2)

mi

H.,, = 1.5 metres
Hence it is desirable to provide a cover of 1.5 metres to prevent flotation of pipeline.

Where it is not possible to provide the above minimum over burden anti flotation blocks can be pro-
vided for each pipe to prevent flotation of pipeline.

The Anchoring force required to be created is equal to the 1st term of the Equation (3.32).

Hoo B, (W, =W, )

H ., = 1.5m with a factor of safety of 1.2

B, =2.23m

w, = 1,800 kg/m?

w, = 1,000 kg/m?

1.5 % 2.23 x (1.8 — 1.00) = 2,680 kg/metre length of pipe
Anchoring force required for each pipe of 2.5 metre long

= 2.68 x 2.5 = 6.7 tonnes per pipe



Part A: Engineering APPENDIX

Volume of concrete to be provided;
Submerged weight of concrete: (2,400 — 1,000) = 1,400 kg/m3 or 1.4 tonnes/m?
Volume = (6.7 /1.4)=4.78 m3

Provide anti flotation block of size 2.85 x 1.5 x 1.20 m for each pipe of 2.5 m long (Figure A3.8-1).

=
'|f Jier =
] e T =
| p"' | AdCHOR ST ) -
= r ¥ i
r Irl'l-l'll'lr'l'l'lrr-l—I.—
_‘/ | Bimen WP
H : 11 . |
" e 1
Bame = { - B I
et —im
Rl i —™
L wry . - |
SECTICR WATHOUT OVERN SLmDEsS
PEN

Figure A3.8.1 Anti Floatation Blocks



Part A: Engineering APPENDIX

APPENDIX A 3.9
THREE EDGE BEARING TESTS FOR PIPE STRENGTH
(Retained as in 2nd edition)

The load which the pipe must withstand without failure is termed three-edge bearing strength. For
non reinforced concrete pipes, the point of load at which the pipe cracks and fails is the termination
of a three-edge bearing test.

For reinforced concrete pipes, these specifications provide two criteria for passing the three-edge
bearing test; first, there is an intermediate load based on the appearance of a crack 0.25 mm wide
and 0.3 m long. The final requirement for reinforced pipe is the ultimate three-edge bearing strength
at the final failure of the pipe where no further load increase can be supported.

In conducting this test, the pipe is placed horizontally on two parallel wooden rails resting on 15cm x
15cm bearing block or other solid support that extends the length of the pipe. An upper bearing block
is placed on the top of the pipe. Next, a rigid I-beam or other structural member is placed on the upper
bearing block to apply the load to the block.

[ it i1 rrT-n"E'i'TII -1 |1-|.1 LM Dl
(k' liner meter| ik lines mokre
rl:.::r:::n Ciprecreis Cimmgrein
NP R EF, | NP, P, MNP, | NP P PLAT, | WF, NF,

Rt L R S . S ".' L

T I ' L4

| d | 10 - ; |5 .58 - -

e | L | 1361 300

Pt 1] . . - - . . -

151 1,140 ; ; 1570 1,710 : ;

Yo | 1200 - | - 1T W .

ik | 1260 |EXTT |san | 1m0 4,503 _
400 1. 1400 1460 | o 1K 5 190 5190 |

4 | 4w [ 3w | - 110 | a3 BEE

WU || T 8,148 2aun IS | e |
#ail | Al 4741 i THh . 1 S 1 Uk R
et 3,100 .03 | 5.0 . 1, 1% 7,ukh 7!
I EAGD | bW . 3,43 1 4 g
WA | 2,50 aan | ns 1,350 i ia | b, i
| N 3R 7410 74400 : 4,020 i | 1ie0 |
1100 27R =300 R, 200 . 4,170 12,30 23
|oe | 2mEb Wi | 00 4320 pAm | 1E o |
i_Aiuh R : Linii . d.at . L
| iy 2050 - | 2, Rn . 4,470 : IR0 |
Lo | 2o [ - | 3w | - | dam | - | 2nme |



Part A: Engineering APPENDIX

APPENDIX A 3-10
RELATIVE LIMITATIONS ON USE OF PIPE MATERIALS (IN ALPHABETICAL ORDER)
IN SPECIFIC LOCATIONS
(Pipe materials listed in alphabetical order)

Asbestos Cement (AC) Pipes

Not suitable for high sulphate levels in sewage / soil water, unless good lining such
AC-1 |@s HDPE/GRP/PVC/PE/CM with sulphate resistant cement lining is provided or pipe
manufactured with sulphate resistant cement or Alumina cement. The quality of the
lining shall be ensured by the competent authority.

Not in aggressive soils/groundwater or tidal zone unless sulphate resistant cement or

AC-2 high alumina cement is used in manufacture.

AC-3 | Not in locations where live load from vehicular traffic will occur on the laid pipeline

Cast Iron or Ductile Iron (CIDI) Pipes

CIDI-1 | Never to be used near buried electricity transmission high tension cables

Wherever used above ground supports at each pipe length shall be ensured without

CIDI-2 any subsidence.

Pipes with external synthetic coatings not to be used in marine coastal environments to

CIDI-3 prevent leaching of constituent chemicals into the environment

Glass Fiber Reinforced (GRP) Pipes

GRP - 1 | Not in area where future works may affect the pipe side support.

GRP - 2 Not in ground contaminated or possibly contaminated by certain chemicals in
concentrations deleterious to the resin of the pipe.

Do not use pipes/couplings with chips, cracks, crazing, layer delamination or exposed
GRP-3 | . . .
fibres or ends of pipes not sealed with resin

GRP - 4 | Do not use pipe and couplings, stored unprotected from sunlight for more than 9
months.

GRP - 5 | Do not use in ground conditions having low stiffness, e.g. tidal zone.

GRP - 6 | Not in location subjected to vehicular load and has insufficient cover.

Not in areas subject to excavations by other service providers within 2m radial distance

GRP -7 L
of pipeline.

GRP - 8 | Not in ground subject to differential settlement or extreme movement

GRP - 9 | Not in ground offering low side support strength to the pipe.

Do not use when control of construction practices is not adequate to ensure quality of

GRP - 10/ & mbedment for flexible pipes.




Part A: Engi

neering APPENDIX

GRP - 11

Not suitable for uncertainties in geotechnical analysis to determine if flexible pipe struc-
turally suitable

GRP - 12

Uplift precaution in locations where high groundwater table and empty pipe may be
encountered

Mild Steel (MS) Pipes

MS -1

Never to be used near electricity transmission cables

MS -2

Never to be used below ground unless proper protection against corrosion from soil
and soil water is ensured

MS -3

Can be considered with appropriate lining and protection for gravity flow under
exceptional circumstances. The quality of the lining shall be ensured by the competent
authority.

MS -4

Choice of spiral welded Vs or horizontal welded pipes shall be evaluated with respect
to overburden

Reinforced Cement Concrete (RCC) Pipes

Not suitable for high sulphate levels in sewage / soil water, unless good lining such
as HDPE/GRP/PVC/PE/CM with sulphate resistant cement lining is provided or pipe

RCC - 1 | manufactured with sulphate resistant cement or Alumina cement. The quality of the
lining shall be ensured by the competent authority.
RCC - 2 Not in aggressive soils/groundwater or tidal zone unless sulphate resistant cement or
high alumina cement is used in manufacture.
Stoneware Pipes with hemp yarn and cement mortar (SWCM) packing joints
SWCM - 1| Not in unstable ground, i.e. refilled ground, tidal zone.
SWCM - 2| Not suitable for above ground installation.
SWCM - 3| Not in the vicinity of trees with aggressive root systems.
SWCM - 4| Not to be used for crossing beneath water courses.
Stoneware Pipes with O ring (SQOR) joints
SWOR - 1| Not in unstable ground, i.e. refilled ground, tidal zone.
SWOR - 2| Not suitable for above ground installation.
SWOR - 3| Not to be used for crossing beneath water courses.
Synthetic Pipes like Profile Wall, Double walled corrugated, PE, Solid Wall,
HDPE, UPVC (SP) Pipes
SP -1 | Notin location subjected to vehicular load and has insufficient cover.
SP-2 Not in areas subjected to third party interference, e.g. excavations within 2m of
pipeline by other parties.
SP -3 | Notin ground offering low side support strength to the pipe

A-76



Part A: Engineering APPENDIX

SP - 4 | Not in ground which allows migration of pipe embedment material into it.

SP -5 | Not in ground contaminated with deleterious chemicals

SP - 6 | Not suitable for above ground installation

SP -7 | Not suitable as reticulations systems except for special applications

Note: Wherever special circumstances are encountered the above limitations can be overcome by
appropriate precautions with the documented approval of the competent authority



Part A: Engineering

APPENDIX

APPENDIX A 4.1
COMPUTATION OF FRICTION FACTOR IN PUMPING MAINS

T ] | _ [ D
F Apgemindin A 4-1

E =relion Inciar for Fillings m Sre=sure Woins

4 Diwas e lyies aiad diuiiibars ol TEeeas, P U ooisr Faclion Reclon
"  This m st tvimrs el s s snise bem s e

& |Mumbar of Sudden confractions Erger by Designer ]
;Ehmpmmqm From Tatka &3 V1=
' Fricson tackor fur i D&'TT 1
® |Entrance shaps wall rounded Friwe hy Nesegrar i
iu:Fnumrmn:-rnm From Tt 4.3 o -
11 Frhsion factor T il e D0 o
12| Elrra DO chngrmen Erter by Designer 4
13 Frictum Fusia o aues) From Tabio £.3 i
14 Pricenn fwcine dnr all D203 4
.;e;tu.p.mmm Ereme by Dumermi 4
‘Iﬁ-;FrH:'un Facsar for sarh From Tahls £ 2 B va
V¥ | Feiction tactor far ail ST ]
1|:|Et.uz:| Oy L Erter by Demgrer 3
15 Friction Factr o aas From Taobies 4 3 0s
;Fu:lrm::;;r::I DD S 1
21 Tes= Al degress Erdusr Ly Demigrsl A
2 Fricson F acior bor s Fran Tatvien & 3 15
73 Fricion factor for all narLe E
24 Tﬂl ¥ BITT T g0 I i by Dimmigrmr 1
2% Fricmon Facus for aacn From Tt 4 3 o
.'.;.T;-Frumr-:m il D24 T2 (i
37 Camte vabes open Erde by Desgrer 4




Part A: Engineering APPENDIX
20 | Friction Faotor fur aach From Tabis 42 o
ﬂiFrﬂ:l-m‘l‘:.:lmhtﬂ (B iy P 14
!-l.!'i?qh-!.thm-tlrn-— s by Demgrm 3
M | Frictian Fastoe for sach From Tatiia 43 0%
:I;I!rr-:um factor ar il [0 15
lli-ﬁ.h;h-.“ Ener Ly Dumigner "
.HiFn:lI-n'n I metrr fnr mwe=s Frm Tabka 4.3 13
_'.IE-iFrcl'H-rn R ——" D33'DM &
I-E!Anl.h Erviar by Designar 2
]-'FEFrn:u-u:H Facter lur miach From Tabiz 4.3 5
HEFrwN| acior %o all paeTmar 10
J-Eliilnq-l:ﬁn:i Eraer by Designar 1
;-EIIFmI:I-nn Factor lor eash From Tabin 4.2 25
dt iFI"EI:I-I:m‘I‘l:I.I:I-I'hI‘III [Eer T FE
-Iﬁ"i'l-'r.nlurrrnehr Frs: |3y Dlsscmm 1
43 Fretion Facor for sas Fram Talsa 4 2 aa
.Hirr-.-n-.-mf-mmhrm D42 0L3 a3
q;lm Erar by Dumignar 1
-I-H:iFr:le Factre Inr s Frum Tabka 4 3 1
4T'lFr=|l-m fmzing dow mii DT Dbl 1
28 Tehet fctlan uctar m11*ﬂ£ﬁ%ﬁ:ﬂﬁ;ﬂﬂﬂ;ﬂ+w+' T2T




Part A: Engineering

APPENDIX

APPENDIX A 4.2
CALCULATION OF KW NEEDED FOR PUMPING

Given

Low sewage level =35m

Delivery level =32.5m

Velocity =0.883 m/s
Discharge =7,913 cum / day
Slope =210

Length of pumping main =4,200 m

Top of goose neck before delivery =340m

Friction factor due to fittings as in Appendix 4-1
Type of pump is submersible

Efficiency assumed =0.65

Safety factor for estimation =1/0.9

Answer

Goose neck is treated as well rounded entrance = factor is 1

Hence friction loss due to fittings is =70+2=72

Discharge =7,913 x 1,000/ 24 / 3,600 = 91.6 Ips
Velocity head =0.883x0.883/2/9.81 =0.04

Loss of head in fittings =0.04x72=287m

Top elevation of goose neck at delivery =34.0m

Add factor of safety against cavitation =1m

Static lift =(34+1)-35=315m

Friction loss =4200/210=20m

Total system head =287+31.5+20=54.37Tm

Pump efficiency =0.65

Actual kW needed =91.6 x 54.37/100.5/ 0.65 /0.9 = 85 kW



Part A: Engineering APPENDIX

APPENDIX A 4.3
EFFECTS OF SILTING AND EROSION SEWAGE PUMPING MAIN PERFORMANCE

The following is an extract from the “Master Plan for Water and Sewerage” by the WHO and
UNDP for the Chennai Metropolitan Area prepared dated 1977 and which was the basis for the
country’s first birth of an exclusive Water Supply and Sewerage Board at Chennai.

Five numbers of differently aged sewage pumping mains of Chennai sewerage system were
selected and the hydraulics were evaluated using Rhodamine B Fluorescent tracer dyes
injected into the pump deliveries and the concentrations were measured with a fluorometer
at the start and discharge of the pumping mains and related to the measured flows, diameter
and length of the pipe lines which were all Cast Iron mains with spigot socket lead joints. The
study was aimed to establish the velocity profiles, siltation in the pumping mains and the
resulting friction co-efficient. All the pumping mains were low lift pumping stations and hence

the Manning’s n was selected as the criteria of friction factor evaluation.

1 The Physical Setting and Methodology

The sandy soils in the area coupled with the local practice of scouring cooking pots with sand contribute
to the inordinate quantities of grit and silt found in Madras sewage. This phenomenon was recognized
by Mr. J. W. Madeley, and his investigations conducted in the early 1900’s led to the construction of
degritting wells ahead of the major pump stations which however were mostly non-operational. As
part of the present investigations, tests were conducted at five of the pump stations. Static head and
friction losses were measured at several flows with dual pressure gauges immediately downstream
from the pump station manifold. Flows were measured by using a Turner fluorometer and standard-
ized solutions of Rhodamine “B” dye. The dye was fed at a constant rate into the pump bell mouth
by a calibrated peristaltic pump and samples were collected at a point far enough downstream from
the pump to ensure complete mixing. Flow rates were computed from the observed dilution of the
standard fluorescent dye solution.

The results of these tests are presented in Table A4.3-1. The measurements of flow, total head and
static head are given in columns (1) to (3). The dynamic head column (4) is the difference between the
total and static heads. Column (5) shows the calculated flow velocities. The “K” value in column (6) is
equal to Ahd/Q2. The Manning’s roughness coefficient, n, was calculated from the Manning equation:

0 = (4/n)R**(Ah, /L)

Examination of Table A4.3-1 shows that the calculated K and n values change with flow and velocity.
Higher apparent n values are associated with lower velocities. Hydraulic theory dictates that there
are only two possible causes for this phenomenon, either the basic relation changes or the cross
sectional area of the pipe and / or the roughness of its interior change. Dr. Walter L Moore discussed
the first of these possibilities in his 1959 ASCE paper entitled “Relationships between pipe resistance
formulas”, where it was shown that the friction loss constant K, does increase slightly as the flow is
reduced towards the point where the laminar flow regime begins. To account for this phenomenon,
Dr Moore developed a procedure for varying the exponent “m” as a function of the Reynolds Number
and, thereby, allowing K to remain constant.



c8-v

i bl | 7 74 | 1 |
L _i L ¥ _ L |
allin B R 3 ] (1 ] |
Hia Ut ind o e | InEs |
LA (1 K1 e | iy il U T
i 13 il il _ e sFy|in) g |
_ |
ECT _ ] o ] m ' Wy |
(A AL 51 1y _ 1 CLEF L WAL GTT O iRy
@y s K Ive _ 1 IvE B0 ¥ mim |
|
sC100 Bl 'L 5L e 5L 1% WEN SR O ()
rilin % T 4 _ [T it k] gy sy
_ . |
AL il Lkt T _ & REL F | |
el ' T ALl g | _ = ' Bl W] M T
HE s = EEnrgsu A | m i LLC EFY _Ih_q_”____Z._._E__,___.__. ﬁ
107 WY TEN/Ern iy ¥l RET [RL® HEATEL] ey
m |
&I IFE T 11 ] _ i 05 11 61D T gy W G
Wi Ki TED &1 Tk _ o L W (g oW gty
#10n WL | Lenrmm L _ It Ik G [ooiamun
L] 9t I irl m Lf] i Lid |
. Bivw o i | i i i i
= o - sl i) | s pen| T | uEi P g " e
[T Ty .
T - [} B l_ . _
sisAjeuy sS07 UOIOLI4 UIR|\ 92104 L-€'PV dlgel
XIAN3ddVY Bbuniesulbug yy Led



Part A: Engineering APPENDIX

Modified K values were computed using Dr Moore’s method in an attempt to explain the severe varia-
tions noted in column (6), but this refinement did little to stabilise the K values, and therefore, the
variations must be attributed to the silt buildup changing the cross sectional are of the lines.

Data developed from the Law College tests were subjected to further analysis with the results shown
in Table A4.3-2. Assuming that the variations in K values were in fact due to the partial clogging of the
pipe, equivalent pipe sizes and areas were computed as in columns (4) and (5) of Table A4.3-2. The
% shown in column (6) represent the unclogged area of a 535 mm diameter pipe which would have a
cross sectional area equal to the equivalent pipe noted in column (5). Column (7) shows the apparent
velocity of the flow, noted in column (1), travelling through a clean, 535 mm diameter line.

Considering these measured and computed data the bottom 40 to 45 percent of the Law College
force main is evidently clogged with silt and remains so until the flow reaches an apparent velocity
of approximately 0.55 m/s. at velocities greater than 0.6 m/s scouring begins to take place, and the
pipe is essentially cleaned out when the apparent velocity exceeds 0.7 m/s. This phenomenon is
illustrated graphically in Figure A4.3-1 is the measured flow versus head loss for the 535 mm force
main is plotted.

Table A4.3-2 Analysis of Law College Force Main Losses.

0 i i I"’"":‘::I PP | Tooalest prpe | Equivalent prTzinm Apnareit

b 1 = 0111 35 armm of unclogpnl pipe Velnooy
mi'/s m | HLE s s s
i1 i1l 3] 4 1 14} (7}
1Tl . |1 I 1537 4im 0143 ik e
0.0 32 444 4113 Q.14 40 {1.1%
i1t 148 | #5 417 apnd L {1,500
1z [ 443 | LYH JJiaid .18l Kl B
fl I.T. - -"-I I.h. ‘:H . Q2130 [ s " il [
0.2 441 g 317 Q.14 101 {1,

Four conclusions can be drawn from the results of the force main tests.

Firstly, the clogging of force mains with silt is a significant problem, and the current degritting
methods are not effective. The Law College force main is not an exception because equally large
concentrations of grit were observed in the flow of all force mains tested. Clogging takes place
rapidly because the 40 percent reduction in the cross section of the Law College force main

occurred within a period of twelve hours.

Secondly, no special tools or equipment are required to remove silt from a force main in as much
as subjecting the line to velocities of greater than 0.8 m/s appears to remove essentially all the

accumulations.



Part A: Engineering APPENDIX

o . MRS ETETEM SEED S
E I i:r_'-._ | SO i TOICGE FORCT i
-l F ‘{____-
5! | £ g o
2 f P
G oo TR CLEEE 5 !
H | i DEEFIEE : i ":"r"":-r
i B PR AT el (R .E i
o
& N L
| o _-'Il
e - 5 i alf Fics TLLAH O
s it TREETER 71 i ST pe] (O
::-.l . -

s T T ¥ T T & ¥ W

B T

Figure A4.3-1 Measured Flow vs. head in the Law College Sewage Pumping Station

Thirdly, no economy in power cost is gained by designing the large force mains to operate at low
velocities unless much more effective grit removal is practiced. Larger lines will fill; up with silt until
a scour velocity is reached and then produce the friction losses commensurate with the smaller

equivalent pipe.

Fourthly, force mains which have been operated at reasonably high velocities exhibit a friction loss
coefficient “n” when clean similar to that of smooth wrought iron pipe. Evidently, the larger quantities
of grit transported through these lines has polished their interiors. In fact Greams road force main
was apparently so thoroughly polished that it responded hydraulically like a smooth brass or glass
pipeline. It was therefore concluded that a friction loss co-efficient of 0.0125 is more representative of
the Madras Force mains than the normally accepted values for new cast iron of 0.013.

This historical record establishes the need to ensure (a) adequate grit removal before pump-
ing and adequate non silting velocities in the design stage itself as otherwise, like the mains
reported herein, the siltation may be severely restraining the pumping main capacities in the
years to come and especially in locations where the densification of population is very slow
in newer habitations and eventually when the population does pick up to designed capacity,
the pumping mains would have been severely choked calling for radical “cut and cure”
techniques.

By a similar argument, the same can also happen to the gravity sewer collection pipes also
and it will not be easy to “cut and cure” such gravity sewers.

The study also advances a case effectively on the need for incremental sewerage and non
conventional options as in chapter-3 especially in the case of newer layouts.



Part A: Engineering

APPENDIX

k
=S N EN LT
e
Bl w0 K TR

S

lre @ m g0

Froe o o e

APPENDIX A 4.4

Bl i
ol e 2w -
Il ol ol il g g el
[ T.= =41- b 5l [T Er
-1 il
Ll I ‘e 11 e i

EVALUATING OPTIONS FOR SIZING THE SEWAGE PUMPING MAIN AND PUMP SETS

R R T

X ESIFETF

R

Lezymers s

= R B

122 By 1

LR O

L CITETL EFL

Lo LA I Ry (L o A, ) ] I I I A S O S (T 0L T CE A Y e B R
NN N HLET LR il S (A O W LI - T [ I
TlRmzklan S 2 ol 1= E i el o e e
TlEEg A b Fe | - = I T CR 1Y Ll IHds | =7=2 | o=k
TR A |l L) ey i =°F L S g ek 152 a1 o I b
O B i TR AT El]| 5= £ 10 nir it I'L Pl
F I R RUETRA . H TN | | ITL ni T i [ I e | il
A LA LEE L SELFL Ta., o RLWT N
Clxar Erx-m g xl Ao =X £ £z ) x A =
R peE S <2 LR i £l ok X =l I
b Dl ] ey T RC N Iy A =S O & S (1 P cil B 1 3 e A Y
Il RS F S LR R S by | oV | omer Wl sl -t bl BLE IO
LA L R TR Lat. ad . 1 L X | ML o rF =1
Slzan l n SdaL.ickra Fe| I3 | i=x =k &E & Foo | Ias | i2a
A e 11 Lepl] v Ll i ~ S ol | A Wb i -
"l I'=w1- a1 P 145, T4 [N I I Ti -1 [ ik iy (I
Ty e L] Sy o R k1 h 1 1 i7 bl - B o | I
Sl EET N ) | IET0ATE =T I vl o 19 11 | g i I"F 1

il

ry |

s R T H b Fon R CLRR I (ko Tl B ek o Bt i T )

LIl el EE e Tl T i B BT ey el

a

lreearde Fds m i Ly e e 0 % vmi e el dlom

[P PEUREEE L

H R

[

F1

Semcdh s sadems L komsasiba s Al e ey Il ok e nsn el e

Femorardk-F Y merat ke e o ows e v aiieal e L b ol v e ey

S ka [ o

B DURRRTE By R ETT - IR N R . | R R A |

RO e It ol RRLRISL TR o ol R ] BRI Rt

S o s e A e Sl e

[




Part A: Engineering APPENDIX

APPENDIX A 5.1
ODOUR CONTROL

1 Introduction

Raw sewage must not be allowed to stagnate. If this occurs, anaerobic process sets in as shown in
Figure 5.2. This in turn can generate Hydrogen Sulphide gas. It is this gas which causes foul odour
problems because it smells like rotten egg. The need for control of this foul odour is the fact that this
gas can be harmful to human beings. This chapter deals with the effects of this gas on human health,
the locations where this gas can form and the technologies of its control.

2. Mechanism of its Entry and Effects on Human Beings

» The gas enters the body through eyes or mucous membrane of breathing organs.

* Blood seeps out from the capillaries in cavities of the lungs, causes pulmonary oedema, leading
to breathing difficulties and death by suffocation.

* In sewer facilities, it is generated in rising mains with no oxygen supply and in inverted siphons,
etc., where sludge is likely to accumulate easily.

* It is generated in grit chamber, pumping well, sedimentation basin, and sludge thickening tank in
sewage treatment plants.

» Hydrogen sulphide generated in sewage and deposited sludge is sealed within and in the static
condition, so it does not disperse to the atmosphere easily. However, when agitated, it disperses
all at once to the atmosphere.

The relationship between its concentration and its toxic effect is shown in Table A5.1-1.

Table A5.1-1 Relationship between concentration of hydrogen sulphide and its toxic effects

SOCE RjET qp=t= mrud e i oa e by HETE
gl H2S
S '.r'u'.l.'u:l
0.0G5 Batriiliel pifbieng co wansd the closas i o
CEDEL T o TR
ol dnyhiocy can nEs e oo
A1 hi O P enpiessan o i mecom apsep
G Mestmembin crmrrelien  Ess mid o

mitaon of I mupaus TeThmoa of (e )

M3 | Alhcugh hesmne, winr gesing acousmmen 1o | [Emalhing opang
I iwior  pefacioce  leligue) ey hyghed | Losest Iimi o infaing the

. [ mneerinrion mnnct G smed nrL
o .
100 S | OMacinry nered paralped tor 2 15 meunes | Foaspoesd omifiueedy for 8 | Cenumsiabs
Imsds e unpismearr noouT fme redueed o AN Foum, omonchim | | lichiness,

Siddidiid, whd dSEbh Ly | me 0 e
wifucaion dus o petromany | ees EEing
e L




Part A: Engineering APPENDIX

B R Elfecls wiil susdiia b dezsiii by HZS
s |
B0 DS Epymiarng pmn o s =ucnes | of ssind e Pe
mRmEmne [ respraintg et | mpem Slere
F Eapos iy i ek than | howr | bipodshot
[hiTwl} smimiie EpepreTia My | S w-al
nat nonar | vmeiing
| ey  of
| FITTEER
| on=al
| darmage asad
| AT
| bendrg ond
| haffmms of
| Wi iof
| wtain
| nosass N
| paim du= &
| g
I0 1o 400 Esposu™= fcr | now ar mDrE
iy ket o birae of e |
RIE: Expasute b 20 moindag Fiee I
may keps o inee m lile

T kiRt
| AT EeCEchie nespiration for 3 shor panind reEpTTicny patanyes oo immedatsy temalter
BIE i BING | | e n{ggr!ln;l:r_-'l—ll TEETICT) Amesd cemin

1,00l Baeon taspiaslorg smenal Hasdlh

BNl Incararemis feale

Source: JSWA, 2003

3 Locations where the gas is formed

The factors causing foul odour are unnecessary sewage stagnation and anaerobic activity. The
locations where these can occur are

a) Sewers that are choked and not flowing,
b) Sewage pumping station sumps where sewage is not pumped out then & there,
c) Primary clarifiers, sludge thickeners, digesters and sludge drying beds in STPs.

Immediately on forming, the gas is however in dissolved form. When the sewage gets agitated like
flowing through sewers, this gas is released into the air. At this stage, its foul odour is troublesome.
Even though ammonia is also present in sewage, it does not cause any odour problem because it is
present as ammonium bicarbonate salt. It is split into ammonia only during biological treatment and
gets nitrified if additional oxygen is supplied. Even if it is not nitrified, its concentration is too low to
cause a foul odour problem. There can be stray gases like methyl sulphide, dimethyl sulphide and
methyl mercaptan, but their concentrations are usually negligible for any human discomfort.



Part A: Engineering APPENDIX

4 Control Technologies

Odour control processes are as follows.

41 Odour Prevention

The objective is to reduce the number of locations and volume of odour-generating substances.
i) Sealing of locations emitting odour

Some of the methods to seal odour can be through using air-tight manhole cover, air-tight door, trap
seal, air curtain.

ii) Anti- septic
In this method, the odour is controlled by restraining the decomposition of organic matter through use
of sterilizer and maintaining aerobic condition through use of air and ozone.

iii) Cleaning
Debris tends to be accumulated around screen and grit removal facility and consideration is required
during design to make cleaning of the structure easy.
4.2 Ventilation
Generated odour is ventilated and discharged to air by dilution and dispersion.

4.3 Deodorisation

There are many kind of deodorisation system. Optimal deodorisation system should be selected
in consideration of air flow, constituents and intensity of nuisance odour, target of deodorisation,
ambient environment, manageability of O&M, and economic efficiency. Consideration should be
made whether central deodorisation or individual deodorisation system should be adopted in each
STP or pumping stations.

4.4 Odour Enclosure

Providing a cover over the units, which produce odour, helps in containing the odour to be removed.
The head room in such cases shall be a minimum 4.5 m as per the industrial safety requirements.
The material of the cover can be synthetic types mounted on a funicular polygon. All materials and
fasteners shall be non-corrodible. Some installations are shown in Figure A5.1-1.

(A) Figure A5.1-1 Covers over sewage structure — Flat type and Dome type (Yokohama City)



Part A: Engineering APPENDIX

4.5 Deodorisation Processes
4.5.1 Aeration Oxidation Process (Activated Sludge Basins)
Principle

Odour-generating gas is fed into aeration tank where it is oxidized and decomposed by the action of
activated sludge.

Target substances
Sulphur compound
Salient Features

Both capital and O&M costs are low. Blower needs mist filter and dust filter for protection and
corrosion resistance.

3 : ;
A5 Ruetiom
-1'-

; Filer —_— I'o atrmespthidre
| Fam 4 —= il T 1

M &t g

Figure A5.1-2 Schematic diagram of aeration oxidation process (activated sludge basins)
4.5.2 Soil Deodorisation System
i) Principle

Odour-generating substances are fed into soil where it is adsorbed, oxidized and decomposed by
action of bacteria in soil.

Target substances
Organic substance, which is nutrient for bacteria

Salient Features

In this case, the capital cost is low but large footprint is required. Gradual consolidation of soil
prevents permeability and discharging efficiency. Therefore, periodic maintenance of soil is required
through ploughing and replacement.



Part A: Engineering APPENDIX

Lichwir
1 To alminpthere
. T— .
T L4 l
Cicias e e

e e e e
i Ee . T

CAndmpl) Spil | SR R

Ciravel '%}q? ”'ﬁ"l“;

Figure A5.1-3 Schematic diagram of soil deodorisation system
4.5.3 Biofiltration

i) Principle

In this process, odour-generating substances fed to soil is adsorbed, oxidized and decomposed by
action of bacteria.

ii) Target substances
Organic substance, which is nutrient for bacteria and hydrogen sulphide

iii) Salient Features

O&M cost is relatively low and footprint of equipment is small. The process is suitable for high strength
of odour and acclimation period of bacteria is needed.

T atrwmphere
N 4L K -.
ﬁ" =
i - | b
Packed bed ?\J___--"‘--____: |'___[:j_-|_.-
e - i
T e t o Mlshc-cp waler
i -FFF-J:\-\-"- I:-.Fl "l :
B —_— ] T "
Char == Fom . 1
s m
S

ii'|'.1.|].|||.'||.1|'|:|||..'l-.||.||I.| L
[Hi.'r.-.r.- |—' Pecharge
e — et bang Wil

Figure A5.1-4 Schematic diagram of biofiltration
4.5.4 Water Scrubber Process

Principle

Odour is removed by contact of the odour-generating substances with water and dissolving odour.
Target substances

Ammonia, Amines and other water soluble substances

Salient Features



Part A: Engineering APPENDIX

Both capital and O&M costs are low. This is generally used as the pre-treatment of following
deodorisation process. When secondary treated wastewater is used as washing water, caution is
needed because secondary treated water may emit odour.

Mo e plem
r DEclinsge Sins
I L
[1RT |
I B —— -
1 ] =+
I_ i
[ = ¥ :
Isin —= i
'.? IJ-"\.I
= _.l'l I\
Tamegl™
1
Pl e - & poy
[ER e —— ] gl = ==s=

Figure A5.12-5 Schematic diagram of water scrubber process
4.5.5 Activated Carbon Process

i) Principle

Odour-generating substances are removed by adsorbing physically and chemically.
ii) Target substances

Hydrogen sulphide, Methyl sulphide, Ammonia, Trimethylamine
iii) Salient Features

Activated carbon is relatively expensive and characterised by high pressure loss. Periodically
exchange or regeneration of activated carbon is necessary. Mist and dust in gas need to be removed.
This system is suitable for low strength odour.

Uil

|
T TR |_-| Par I—-I

Figure A5.1-6 Schematic diagram of activated carbon process
4.5.6 lon Exchange Resin

Actvaled enrtamn Fevnimerglure

i) Principle

By passing odour-generating substance through ion exchange resin, odour-generating substances
are removed by chemical adsorption of alkaline and acid substances and physical adsorption of
neutral substances.

i) Target substances

Almost all odour-generating substances



Part A: Engineering APPENDIX

iii) Salient Features

Resin is relatively costly and pressure loss is large. Regeneration of resin is rather easy. Sometimes
activated carbon process and ion exchange process are configured in series.

W I fram m
i hksin i | S
i i
I ol &

i - | Huam
: _ [LFT
| LEl el I—- EETTIE I ed= s i 10" p—

I_H;ll'-l..l.l.lnl_l-_" i —= [ aiTMEpE
IJH.ZIIJIF

Figure A5.1-7 Schematic diagram of ion exchange resin

4.5.7 Chemical Oxidation Process
Principle

Odour-generating substances are removed by the oxidation action of oxidants such as sodium
hypochlorite, and chlorine water.

Target substances
Oxidisable substances
Salient Features

In case if the exhausted gas contains chlorine, absorption equipment with alkaline solution
is needed.

!'Ir-n::rrmii:rnu.'n 2 0 ]

Chias Mmcharoe parth Hacharge mnk
I. Wr'--]----" l--:.-,_.___.__l...n--..'____._
i L] I
I—] Q i ‘ " A= AT
= ™ 4 »
=t @ =T @
]

. i
""" “I Tk M= Sgleap | ARall cobiin mnk



Part A: Engineering APPENDIX

458 Acid and Alkaline Scrubber Process
i) Principle

In acid scrubber process, odour-generating substances are kept in contact with hydrochloric
acid or sulphuric acid, and are removed by neutralization reaction. In alkaline scrubber process,
odour-generating substances are kept in contact with sodium hydroxide, and are removed by
neutralization reaction.

ii) Target substances

Ammonia, Amines (acid scrubber process), Hydrogen sulphide, Methyl mercaptan (alkaline scrubber
process)

iii) Salient Features

In this process, neutralization equipment is needed. Since there are many contact methods between
chemical and odour-generating substances, close examination is needed in their selection. It is
important to mention that pH of solvent influences the efficiency of deodorisation.

To wtmosphere

.

T evtralzatm eguipmers

el Drascharge pariby
| e ey e
Fan |= P
i . |___I_II__]
— - 1 .
I . Tunk [ Minke-up

Figure A5.1-9 Schematic diagram of acid and alkaline scrubber process

459 Direct Combustion Process
i) Principle

Odour-generating substances are combusted and decomposed in incinerator at a very high
temperature of approximately 800°C.

i) Target substances
Almost all of odour-generating substances

ii) Salient Features



Part A: Engineering APPENDIX

In case when ventilated odour-generating substances from various facilities are used as inflow to the
incinerator, capital cost and operation cost would be economical. In case of individual combustion,
capital cost and operation cost would be high. In this process, the temperature of air flow has to be
raised high, whatever the concentration of the odour-generating substance may be. Therefore, small
air flow with high concentration of odour-generating substance has advantage and higher removal
efficiency. However, oxygen concentration in odour- generating gas should not be too low and SOx
and NOx concentration in odour-generating gas should be examined.

T atrwsjthuene
l|'l|.|||l I|

I'=|.|r|. atmenl | = —_—
Epr— Hol eschirpey = Huirray )

Figure A5.1-10 Schematic diagram of direct combustion process

4.5.10 Catalytic Combustion Process
i) Principle

In this process, odour-generating substances are heated up and destroyed at a temperature of
approximately 350 °C by heat exchanger using incinerator in presence of catalyst such as platinum
and vanadium.

ii) Target substances
Almost all the odour-generating substances
iii) Salient Features

Fuel consumption in this process is lower than that of the direct combustion process. This process is
advantageous in case of high-concentration odour-generating substances below the explosion limit.
If oily smoke is present, it sticks on the surface of catalyst, and reduces the activation, so it needs to
be washed and removed once or twice a year.

irEmersin

Tt pmaspiletie |
T l ‘
i

“retreatment [ 2 Lalehs|
== Flzr eschargsy - ==t Humer

cadigriefl S

Figure A5.12-1 Schematic diagram of catalytic combustion process
4.5.11 Ozone Oxidation Process
i) Principle
Odour-generating substances are removed by the oxidation action of ozone.

A-94



Part A: Engineering APPENDIX

i) Target substances
Odour-generating substances with low concentration and a large volume (except ammonia)
iii) Salient Features

Ozone is harmful and with sharp smell. Monitoring of excessive ozone residue in treated gas is
needed and if necessary, activated carbon system can be installed for removal of ozone. When the
odour-generating substances are in wet situation, efficiency of removal will be higher.

To nrnansgphere

[drnr Ak
l Henclor l

Figure A5.1-12 Schematic diagram of ozone oxidation process

4.6 Methods of Covers

CLECIIET

F ]
&
1
i

1) Primary covers

Primary covers are installed near the water surface of tanks. These are well used for locations where
odour is comparatively strong, such as primary sedimentation basin and sludge thickening tank, and
in cases where upper parts are not used.

2) Secondary covers

Building is installed on tanks etc.
3) Double covers

This combines 1) and 2).

After collecting high-concentration odour with few quantity of air as much as possible, it is more
economical to deodorize and effective. Therefore, non-working clearance of the water surface of
tanks and covers, and working clearance of floors, ceilings, and walls should be necessary minimum
in order to carry out operation and maintenance of the facilities.

Typical methods are shown in Figure A5.1-13.



Part A: Engineering APPENDIX
Mfrimory Cevers
Cover R
oo x| T .
I
'I_ﬂ i.l [
reii g Frirg e | E fed g
I

Secopdary Covers

Daouble Covers

Figure A-5-1-13 Methods of providing domes over odour producing units in STPs



16-V

7L

SISEE EOH ¥ L0 ||
o il Zi a B i
=
_ H
L = S mw
TN R
*
LCYIRESER KUCgun |
0TI 0 Joy &) ssigy Pqﬂ_h._!“ﬂm__ﬁ__ﬁ:uh_._._nm EEM ﬂﬁ‘ﬁ_ﬂﬂ .m
| ®
R T TR R m
2l uo=a
g
R e m_
MR (T4 D S0 PEpE T L g MY DN |
: i
YHNNIHD dLS NOIENYADH IHL ¥ NY3LIYd MO
FOYMIE MvH HO4 WYHOYIO SSYIN 2-5 ¥ XION3ddY

IVNNIHO ‘d1S NAIFGINVAOY FHL LV NH3LIVd MO14d ID9VMIS MVY d04 NVHOVIA SSYIN
Z’'S V XION3addV

XIAN3IddV

Buesulbuy vy ued



Part A: Engineering APPENDIX

APPENDIX A 5.3
LABORATORY
5.3.1 General

A well designed and adequately equipped laboratory under a competent analyst is essential in all
sewage treatment plants. Very small size plants such as stabilization ponds need not have their own
laboratories if the facilities of a nearby laboratory are available. The results of the laboratory analysis
will aid in the characterization of any waste water, pinpoint difficulties in the operation and indicate
improvement measures, evaluate the composition of effluents and thus estimate the efficiency of
operation and also measure the pollution effects of the discharge of such effluents upon the receiving
water bodies.

The analytical data accumulated over a period to time is an important document in safeguarding the
treatment plant from allegations of faulty operation. The laboratory should also engage in research
and special studies for evolving improvements and innovations in the plant operation. The laboratory
therefore, must form an integral part of the treatment plant.

5.3.2 Planning of Laboratory Facilities

5.3.2.1 Physical Facilities

The actual design of the laboratory depends on the size and type of treatment plants and type and
volume of analytical work required to be carried out. Due consideration, therefore should be given to
the space requirement for permanent installed equipments and smooth performances or analytical
work by the personnel. Necessary provision for future expansions should also be incorporated in the
laboratory design.

5.3.2.2 Size of the Laboratory

The size and equipments needed for the laboratory depends on the capacity of the STP. Even the
smallest STP shall be provided with a laboratory, where at least a few simple analyses such as SS,
pH, BOD and residual chlorine can be made. On the other hand large STP providing complete
treatment may require a well planned laboratory building with facilities for physical, chemical,
biological and bacteriological work.

A recommended layout for a STP control laboratory of about 25 mld treatment capacity is presented
as Figure A 5.3-1. The total area of the laboratory is about 130 sgm with a small toilet hall and wash
room. It includes the main laboratory hall of 75 sgm with work benches and smaller rooms of about
13 sgm each. One of these rooms can be used as the office and the other can be used as a balance
room or instrument room etc. The laboratory should have a separate emergency exit.

5.3.2.3 Location

The laboratory should be easily accessible from any unit of the plant and so located as to provide
adequate natural lighting (preferably north light) and ventilation, it should be away from pumps and
other heavy operating machinery.



Part A: Engineering APPENDIX

5.3.2.4 Floor Space

Minimum floor space required accommodating the equipment necessary to be installed in the room
and to avoid interference in the work should be provided. The width of walkways between rows of
tables or equipments should be not less than 1m but preferably 1.2m. Total floor space requirement
of any work room should be arrived at by accounting for space requirement for all equipments and
their placement and the number of staff utilizing the room.

LEN Fre=—g
| DR s
i oA Dyl 171 Cideieg
i PHEETER
i FLimin®s @l in
B T oS
T (AR TRLLATICRE
B AR
§ Ol Okl TS
ST iDL
Vi T PLETE
P L ek
3 DDA 7O
td. T L 5T
'R P e s =
fil DS I
T ST R TR
S e FOR
vl e A ST

Figure A 5.3-1 Typical layout and list of equipments for sewage treatment plant control laboratory
5.3.2.5 Walls

Walls should be; finished smooth in light colours. The wall space and offsets should be convenient to
locate cabinets, benches, hoods, incubators, alongside, without any loss of floor space.

5.3.2.6 Lighting

All work rooms in a laboratory including stairways and passages should be well lighted. The window
areas in terms of floor area should not be less than 20 percent and all windows should be fitted with
transparent glass panels. Long windows should be preferred to broad windows for greater depth of
penetration of light into work rooms. North-South facing should be preferred for prevention of glare
on work tables and benches. There must be adequate artificial lighting to supplement day-light, well
distributed to provide uniform general lighting with minimum shadow effects. Spot lights should be
provided to specific equipment and instruments such as weighing balances, hoods, etc. Adequate
number of plug points should be provided for extra lighting and equipment when required,

5.3.2.7 Power Supply

Adequate electric power supply for at least 200 amps at L.T. voltage is required. Many laboratory
equipments require higher voltage and provision for such exigencies should be made.

A-99



Part A: Engineering APPENDIX

It is also desirable to provide suitable voltage stabilizers to protect sophisticated equipment from
damage due to wide fluctuations in the line voltage. This may require consideration in terms of
individual units or for the laboratory as a whole.

5.3.2.8 Floor

Floors should be of smooth finish but not slippery and should be easy to wash and keep clean.
Concrete flooring with mosaic finish and dadooing up to window sill level is recommended.

5.3.2.9 Work Tables and Benches

A provision of 10 m space of work tables and benches per worker should be sufficient. These tables
should be preferably located along the walls. Tables located in any other position should have a clear
gangway of width not less than 1 m. between adjacent rows. Wall side tables are generally kept 60 to
75 cm wide and centre tables are designed 140 cm wide to allow work space on both sides. Height of
tables should be 90 to 95 cm for working in a standing posture and 75 to 80 cm for working in a sitting
posture. Table tops should be finished smooth with acid resistant tiles/sheets. A separate rigid table
of size 120 cm x 60 cm with revolving adjustable stool should generally be provided for analytical
balance. Adequate number of stools should be provided along with work tables and benches. Drains
connected to table sinks should also be resistant to attack from corrosive substances.

5.3.2.10 Reagent Cabinets and Cupboards

These should be provided in adequate number and size for storing chemicals and reagents and stock
solutions, etc. in a systematic order. Sliding glass panelled shutters should be preferred to hinge
shutters in these cabinets. The laboratory tables could be provided with cupboards and open glass
shelves on the top to provide additional space for storage of chemicals and stock solutions.

5.3.2.11 Sinks

Both table sinks and separate sinks with adequate water supply shall be provided. Table sinks
are fitted with gooseneck taps extending high enough above the table to permit washing of litre
cylinders. Separate sinks of sufficient size and depth located at suitable points shall also be provided for
washing the glassware. Plumbing to sinks and wash basins shall be of proper design and of corrosive
resistant materials like PVC or ceramic for waste water lines.

5.3.2.12 Fume Hoods and Chambers

Fume hoods and chambers are necessary to prevent spreading of toxic and irritant fumes and odours
into other parts of the laboratory and also to prevent condensation of walls, windows and other
fixtures causing corrosion. Some analytical work needs isolated fume chambers while other could
he carried out under an exhaust hood. Positive ventilation with exhaust tans are generally provided
for this purpose. Hoods are designed as per standard practice to provide a minimum air velocity of
30 linear m/min.

5.3.2.13 Gas Supply

The plant should provide its own gas supply to the laboratory by installing a gas plant.

A-100



Part A: Engineering APPENDIX

Efforts should be made to use digester gas if sludge digesters are installed. Gas should be piped to
main work tables with hoods with appropriate fixture outlets. Compressed cooking gas in cylinders
can also be used.

5.3.2.14 Space for Analytical Balance

The analytical balance mounted on a small rigid table to be used in sitting position may be provided
in a separate cubicle or enclosure in bigger laboratories. It may also be possible to provide a masonry
platform with top surface of polished stone for mounting the balance.

5.3.2.15 Constant Temperature Room

In large plants, provision is sometimes made for constant temperature rooms maintained at 20 deg
C for performances of BOD and other tests. If this is not available commercial type 20 deg C BOD
incubator may be used.

5.3.2.16 Sample Preparation Room

In large plants employing both primary and secondary processes where number of samples handled
daily is large and so a separate sample preparation room con be very useful. Such room should have
refrigerators of suitable capacities. In addition, an attached cold room with storage facilities may also
be necessary particularly where bacteriological work is done.

5.3.2.17 Media Preparation and Sterilization Room

In large STPs where continuous bacteriological analysis is done, additional facilities for media
preparation, centrifuging sterilization by autoclaves, etc. are necessary and additional rooms for
accommodating these facilities should also be included. Such rooms are usually attached to the
laboratory and are located within easy reach of the analysts.

5.3.2.18 Space for Records

Space for keeping laboratory and plant records should be provided in the laboratory office or in the
plant administrative block.

5.3.2.19 Wash and Toilet Facilities

Adequate toilets and wash basins should be provided separately for men and women. Emergency
showers should also be provided which can be housed in the work room itself with a curtain to
provide temporary privacy. Emergency foot operated spout type eyewash should also be installed in
the workroom.

5.3.3 Equipment and Chemicals

5.3.3.1 Equipment Required

The type of equipment required for sewage treatment plant laboratory depends on the type of plant,
the type of analytical work to be caused out and the frequency of each test to be performed. It is
advisable to make initial decisions on the specific analysis to be undertaken, the number of samples,

A-101



Part A: Engineering APPENDIX

the frequency of sampling and the staff requirement to carry out these analysis, so as to avoid
unnecessary purchases and keeping of equipment idle for an indefinite period. Equipment that is
not used and is kept idle is often neglected and fall into disuse. Hence, selection of equipment for
the plant laboratory requires most useful and careful planning, so that each equipment bought is
specifically on the basis of anticipated function and availability of trained staff.

A list of important equipments required for carrying out several analytical works in a laboratory
is given in Appendix A 5.4. The list is not exhaustive, but covers most of the requirements. The
quantities required have to be decided as suggested above.

The estimates of essential consumable articles such as chemicals, glassware etc. and recurring
replacement in the succeeding years of operation must be worked out with utmost care on the
basis of the particular treatment processes to each plant. A list of important tests is given in Appendix
A 5.5 which will serve as a guideline for choosing the required glassware and chemicals for a
particular STP.

Refrigerators for reagents and deep freezes provided for preserving samples should be adequate in
capacity and numbers.

All equipment needs a certain amount of maintenance care, particularly those that are electrically
operated. Periodic servicing of equipment and checking for their efficiency will save the loss of
equipment and prevent faulty analysts leading to work interruptions.

5.3.3.2 Storage

All glassware should be stored in an orderly way and used with care to minimize loss due to
breakages in handling, Glassware should he cleaned thoroughly after their use and dried before
placing in the cupboards and lockets.

Chemicals should be stated in proper shelves and lockets. Toxic chemicals such as arsenic, cyanide
etc. should he kept under lock and key and should be under the direct charge of a senior analyst
who issues and accounts for them, Acids, bulky glassware etc. which can cause accidents and burns
by dropping on the floor should not be stored on high shelves., which need ladders or high stools to
reach them.

Chemicals that have a limited life should be bought in such quantities as can be used before their
potency is lost.

A stock register for all equipment, chemicals and glassware should be maintained in all laboratories
and kept up-to-date.

A-102



Part A: Engineering APPENDIX

APPENDIX A 5.4
MINIMUM LABORATORY EQUIPMENTS NEEDED FOR TESTS

Equipment Type of Plant
5MLD >5 MLD

Analytical Balance X X
Autoclave -- X
Centrifuge -- X
Chlorine comparator X X
Colony counters -- X
Demineraliser X X
Dissolved Oxygen sampler X X
Drying oven (hot air) X X
Fume cupboards X X
Gas liquid chromatograph -- X
Hot plates X X
Incubator 20°C (BOD) X X
Incubator 30°C (Bacteriological) -~ X
Kjeldahl Digester Unit X X
Magnetic stirrers X X
Microscope, binocular with oil immersion and movable - X
stage counting cell

Membrane Filter Assembly - X
Muffle Furnace X X
Orsat or equivalent gas analysis apparatus X
pH comparator (Colorimetric) X X
pH meter with reference & spare electrodes - X

A-103



Part A: Engineering APPENDIX
Equipment Type of Plant
5MLD >5 MLD

pH meter portable X X
Refrigerator X X
Sedwick Rafter funnel -- X
Sludge sampler -- X
Soxhlet extraction unit -- X
Spectrophotometer (atomic absorption) -- X
Spectrophotometer with or without U-V rage or photo _ X
electric colorimeter

Total organic carbon analyser -~ X
Turbidimeter X X
Vacuum pump X X
Water bath (thermostat controlled) X X

A-104



G0l -V

rErEty | G0 | DO

L LR

= L] =

T
N I-EI-
TRIWNEE | on | smes s

TR | FEL
Gkl ]

®
W
d arin~
Eu_n__nl.i-_i—_ Iipcﬂ}itﬂlﬂ-]- -.I._.I_.._.l__.l._.

SINVd LNJN1VIYHL FOVMES 40 SLINN NO 1LNO d3i¥¥VvI 39 OL AIANINWINOIIY S1S3l
G'S V XIAN3ddV

XIAN3ddV

Buuesuibug 1y Ued



Part A: Engineering APPENDIX

APPENDIX A 5.6
EXAMPLE FOR HYDRAULIC DESIGN OF MECHANICALLY CLEANED BAR RACK
AND SCREEN CHAMBER
(Retained as in 2nd edition)

1 PROBLEM STATEMENT

Design a bar rack and screen chamber for a peak design flow of 150 MLD (3xaverage sewage flow
of 50 MLD) with the following data.

Peak design flow = 1.736 m’/s
Flow conditions in incoming trunk sewer

Diameter of incoming sewer = 140 m
Depth of flow in sewer at peak flow = 1.05m
Velocity in sewer at peak design flow = 1.16 m/s
Drop of screen chamber floor to invert = 0.08 m
Assumed width of rectangular bars = 10 mm
Clear spacing between bars = 25 mm

Sketch a hydraulic profile through bar rack under clean conditions as well as for 50 percent
clogged conditions.

2 SOLUTION
2.1 DESIGN OF BAR RACK

Assume depth of flow in screen chamber = 1.05m
Assume velocity of flow through rack Openings = 0.9 m/s
Dl oo o oy iromgir i sk = N
1
ST
i}
| B
e wrllly pff ipweisesthriuphibs rpcd - o = . 8dm
Ll
Provide 73 clear spacing of 25mm each
Number of bars = 72 of 10mm each
- a2l ik
T wilithof rive soreen ciusnber = i Tl= = LS%ES
| 1K (il

2.2 ACTUAL DEPTH OF FLOW IN SCREEN CHAMBER AT PEAK FLOW

The longitudinal section of the screen chamber is divided into four sections. The section 1 is at
sewer, section 2 at screen chamber u/s of bar rack, section 3 at d/s of bar rack and section 4 u/s
of the outlet of screen chamber. It is assumed that the outlet channel/sewer from screen chamber
discharges freely into the sump well. The definition sketch is given in Figure A5.6-1.

Applying Bernoulli’s theorem between sections 1 and 2

A-106



Part A: Engineering APPENDIX

- =
‘.:IIJII I'. - . a, & | : h,
I ar
Where,
Z,&Z, = datum heads
d, &d, = depths of flow at sections 1 and 2
V, &V, = velocities of flow at sections 1 and 2
h, = head loss due to sudden expansion from sewer to screen chamber
: '
= III. 1 I--
= =M

Taking floor of the screen chamber as datum (Z, = 0) and assuming K, = 0.3 for coefficient of
expansion,

CLin? . LA it ; | T
{lom ) s | e MUY o w1 '
| duin] | - Lo bl Lald| 1 54%). |

iy = L ATRal," + DI = 0

Solving by trial and error,
d =1.17m

2

. 1. T 2
o= = AN sl
1545117

2.3 VELOCITY THROUGH CLEAR OPENING OF BAR RACK
AT

IFiI'I.'l'ilnlI'|' vif n.'.'q:.ll'.rrmu.'. FRICA
I.75h

BT LI RE.

=

= DE]dim:<s

The velocity through the bar rack was assumed to be 0.9 m/s but it is actually 0.81 m/s. If desired,
the steps I, Il and Ill can be revised to yield different values of number of bars, depth of flow and
velocity of flow, etc. However as V is within range (0.6-1.2 m/s), these steps are not being revised,
being acceptable.

24 HEAD LOSS THROUGH BAR RACK

h=0.0728(1* =7, )=0.0728x (0.813” - 0.583”)
= 0.024 m

Using Kirschmer’s Formula

A-107



Part A: Engineering APPENDIX

b= (W0 b sinlk

Framiit F ki3t
-] s | w s T

I s T = T TR
S Fivel™
2.5 DETERMINE DEPTH AND VELOCITY OF FLOW D/S OF BAR RACK

Applying energy equation between sections 2 and 3

Zyridye| | Ead, 4+ | = |k
=L 2,
wi e har sk i g lenn
I.Tik '|
' 0SEY | X 5dSwa,
N | |!|' .......|--"l._|lI i o wmm— ruIJJ.I.
a0 K] xR

! — LI, + BT = 0

oy =014 m
I.TH
[ L L1 TS
3 3d%4w1.13

2.6 HEAD LOSS THROUGH BAR RACK AT 50% CLOGGING

Assuming . and I, as depth and velocity of flow at section 2 when bar rack is 50% clogged,

()., %,

2 2K

|||_: + [T

#,, =lbiIT3d .||-|'|I.||'|'i il o lug paal ok :I' - " .'

[ . T3 h LTie
- LET2H -] - |
| § 75008 = k8= ! 3 Al |

o
2, ]
Therefore,
(AP

P E L i
o TR TN

(! ) -iekly Y -0206 =0

A-108



Part A: Engineering APPENDIX

i | T
I (1 ke T TR

LHls 5N
Vel luias umler $F% chogging of har rack.
ek

Mg = — =1k [Maw <l 1S m dencr O
[1.3ny

2.7 FLOOR RAISING REQUIRED IN CHANNEL BEFORE FREE FALL INTO SUMP WELL

If the flow d/s of bar rack has to be designed for free fall conditions into the adjoining sump well of
pumping station, it is obvious that critical flow conditions will prevail near the outfall.

Depth of critical flow,

¥ II
4, =| L

| B
. ]

- | il'??ﬁ-k I = {110 mi
[ WAl = (2.545)

Critical velocity,
Y
I. __I_—II L I I".:.;l'H '
2545« i 50a

In order not to disturb the existing hydraulic profile at section 3 and beyond, the floor of the screen
chamber has to be raised by an amount Z_, which can be determined by applying Bernoulli's
Theorem between sections 3 and 4.

F,° AR
£+ 2o | e 2, vl | S | hent o
| <& T
Simer & = Fo iy =il = 01383 m, ¥y = I, = |.E§ ms aod negdecting hesd lias,
- .
4109 + LELE 2 o+t L
L R Xkl
I o= 1625 i

2.8 HYDRAULIC PROFILE

Hydraulic profile through the bar racks for clean conditions as well as for 50% clogged conditions is
presented in the following Figure A 5.6-2.

A-109



Part A: Engineering

APPENDIX

srchin REcRiEm i = LNIE @

ndfnINE EI1CH FEl EECTIEME &7 @aW
frHErH DITIGE

Figure A 5.6-1

lﬂr_ll“'l

FEEE Piil
B N ERp

il —
TR LT

!
ﬂ—l

N,

HERIC PPFILF Tl Tej pad dHacs &l Pf s
BESms FLoW Sy Mind (T O & & M"Y L0 R

Figure A 5.6-2

A-110



Part A: Engineering APPENDIX

APPENDIX A 5.7
DESIGN EXAMPLE FOR GRIT CHAMBER WITH PROPORTIONAL FLOW WEIR
AS HYDRAULIC CONTROL DEVICE
(Retained as in 2nd edition)

1 PROBLEM STATEMENT

Design grit chamber to treat peak design flow of 150 MLD (3xAverage wastewater flow of 50
MLD) of wastewater to remove grit particles up to a size of 0.15 mm and of specific gravity of 2.65.
The minimum temperature is 15°C. The grit chamber is equipped with proportional flow weir as
control device.

2 SOLUTION
21 COMPUTATION OF SETTLING VELOCITY

Applying Stoke’s Law,

_£ . .'.I'.
I _lHE.'-._ |]T

Ginmil B, = 2 A% o = 0 150" m
poe= | 14x|D " m /s v 15°C

oKl il i
¥ o- «{1LA% {je Mibdal0 ()

- TS = (LM i
] i

Chirs i ikl s Borrdsr R

| 1 =N ! LT RIE
e _u' . .II.lIl'E B! : @ R
i RETIL

Henco Siohe's ‘aw does noc apply
Applying Transibiors | g for 65 = fF= 909
TR v Tt e ] SRS T
= 0707428500 05X 10 TR i1 B A0T T 1074
= L0160 m ‘s

2.2 COMPUTATION OF SURFACE OVERFLOW RATE, SOR

The surface overflow rate for 100% removal efficiency in an ideal grit chamber
= Settling velocity of the minimum size of particle to be removed
=0.0168 m/s

=1451.5 m3/m2/d
However, due to turbulence and short circuiting due to several factors as eddy, wind and density
currents, the actual value to be adopted has to be reduced taking into account the performance of

A-111



Part A: Engineering APPENDIX

the basin and the desired efficiency of the particles removal. To determine the actual overflow rate,
the following formula may be used.

where,

efficiency of removal of desired particles

measure of settling basin performance

1/8 for very good performance
Assuming n=0.75,n=1/8

(o T m
A fi—n)" -1
_ I-Lﬁ:-'-.[|._-l'.;’] TRV
—-n7sy"™ g

2.3 DETERMINATION OF THE DIMENSIONS OF GRIT CHAMBER

1
KA )
TSull

- =7 K3 i’

a5U

Mz area af g cierfier =

Provide 4 channels of 0.5 m wide and 16 m long.
The critical displacement velocity to initiate re-suspension of grit is given by

-y

(5 1wt

[ux
:

I

fud W= OO, =008, 8 =285 d =0.15=1" =
o= iaT i

The horizontal velocity of flow V, should be kept less than critical displacement velocity, V.
Assuming a depth of 0.3 m,

Ty |G
F, = —k P TR | R T Y
05w Bw il 5w Jdx 161HD

The hydraulic residence time at peak flow is

A-112



Part A: Engineering APPENDIX

) o fyeim due{lS=dh=0]
FiRT = = = | HFmecomds
Peud oliia ||r|i_i_r iy

Total depth of grit chamber = Water depth + free board + grit storage space
=0.3+0.25+0.25=0.8m
Provide 4 channels of grit chamber, each 16m x 0.5m x0.8m

24 DESIGN OF PROPORTIONAL FLOW WEIR

There will be four proportional flow weirs, each installed at the control section of each of the four
grit chambers.

Peak flow for each weir = (0.087 / 4) = 0.022 m3/s
Flow through a proportional flow weir is givers by

L W ENT
=
For symmetrical sharp-edged weir, C = 0.61
Assuming, a = 35 mm (usually between 25-50 mm)
h =1.1m at peak flow

flhOA5
1 _1 1

0032 tlwdy e bOid=9®] = |,|

h=difd wew dzm

To determine the coordinates (x, y) of the curve forming the edge of the weir, assume suitable four
values of y and compute corresponding values of x using equation 5.14, The coordinates for

[ f
bl 2 r
r=—| |l =—imn = |—=1I
"I T i¥

proportional flow weir are listed below:

SI. No. y, m X, M

1. a=0.035 0.400
2. 10a=0.35 0.082
3. 20a=0.70 0.057
4. 30a=1.05 0.047
5. 40a=1.40 0.040

However, with a base width (b) of 4 cm, it is not possible to have such a weir. Hence, continue the

channel section itself downstream by elevating the floor level above the grit storage space of 0.25

m for a length of at least 5 times the clear width and designing the floor slope such that a minimum
velocity of 0.3 m/s is obtained at least in peak flow conditions.

A-113



Part A: Engineering APPENDIX

APPENDIX A 5.8
DESIGN EXAMPLE FOR DETRITOR

Design a detritors for a peak flow of 150 MLD and Average flow of 60 MLD

Peak design flow =150 MLD

Average flow =60 MLD

Number of units = 2 (designer to choose)

Peak design flow for each unit =75 MLD

Grit particle size to be removed =0.15 mm

Grit particle specific gravity =2.65

Settling velocity as per Table 5.6 =0.018 m/sec

Surface overflow rate as per Table 5.6 = 1555 cum / sqm / day

Plan area of each detritors at peak flow =150 X 1000/ 1555/ 2 =48 sgqm
One side of a square detritor =7m

Critical displacement velocity to initiate resuspension of grit is calculated as in Appendix A 5.7

Critical displacement velocity =0.161 m/ sec

Depth of flow = assumed as 0.85 m

Horizontal velocity =75x1000/24/3600/7/0.85 =
0.145m/ sec

Less than critical displacement velocity of 0.161and hence OK
Grit storage space

Rotary speed of scraper =say 0.25 rpm
Time between scraping =1/0.25 = 4 minutes
Grit content for domestic sewage varies from 0.05m3 to 0.15m3 per ML

Assume =0.1m3 per ML
Quantity of grit between scrapings =60x0.1x4/1440=0.017 cum
Depth of detritor needed to hold this grit =0.017 /48 / 2 = negligible

Normally this is a concurrent activity and separate depth is not needed and may affect velocities
Provide, 2 numbers of each 7 m x 7 m x 0.85m LD with freeboard as per equipment vendor

A-114



G-V

"@ouRUSIUIBW ASES JOJ YIPIM JBSS8| pUB UOI}08s aienbs e jsow|e aAIb [[IM Z 8210YD JOABMOH "pPash 8q Ued Yylog ‘¢ 8010yo
pue Z 9210yd Usam}ag "ulelulew o} JNoIYIp a4 ||Im siy] ‘[suueyo desp AisA pue Yipim molleu AloA e saAlb | 8010y "paispisuod aq O} Sey os|e
IN'RO 10 8ses ay) ‘JoaA8MOH "SUIPIM [SUUBYD USSoyo aaly)] ||e ul Aja1enbape 1aw aie moj) ybiy pue Mol Mo| 18 SaNIo0|8A 8] 18] usss aq Aew |

U] =) N il in i3 T T B
— - —
[ 1] (TR (1 TE | I (15 o pe) s ey | 4
BTk ne 4] i3 ire Fio WL TP LT ey 1
=D g i i3 BT LE - e | 3t
i (14 i L= | = n Ll e pmnaidy |l
i . : . A | i ; \ =TT _
(i7" ILOSRNERTHASILE | ST (R W E L TR T [ F (RSO P AR LR oy it o Ao | B
i G R i o F ] Ok ST SR T A | RS o | SF RO D RO | D Rl e, M CLEDAL | S D e Ei
. I » [ . A P —
BT | Uiitemaenipiaiancd | Y | soomgsaemamigmong | TT T L RN ISR et bl demeiansid Tl
_ g I 0 1 —
o i taerrasieiames | 7 | @ ial e | Y7 & LEMI e el iy — e e |
=i [ Ta | Fa | LELLLf v g iRy L= — R a N a
Bl PR 11} PR | two Ju] el e i) ey | @
= 1] H R L e (] gEA OCEDr L L= == EEC I TOO0C L. 20 Bl 1 O s D i
1256 L S OCCE ] L e LEG ES0re L= | ] Lo ToOnIdL . 73 BE] LI MADN] W =R o 4
mis " {3 e ai e oy LS Tob s LR T
Lp TS CLU (LTS | I (L 1T [T W e o e ey |
FHC I B Ly = i) [ s S-S w
4
5 4 = g | = E ¥ k
awin|d ||eysJed Jo} [suuey) yoeoiddy jo azig Bune|nojen
6-G V xipuaddy
XIAN3ddV Buesulbuy vy ued




9Ll -V

¥66L-Aieniga4-|Y3IN-BIPU| Ul Sjue|d Juswieal] abemag Jo uoljen|eAg 80UBWIOUSd-801N0S

e _ nFE —
ey nrr wruacey
e L T - bl g e g wkl g ' i
IFE IFE _ g Ve F = & uF L (11! ankagis
e e | T iIw " BYE ELE i " owi LTS
T sEz | & 4 T4 | B Er ¥IZ i (] unhiEs
my WE | +E > T L Pz F3 3 E- T mpardrn
1114 BOE | R 5T z dF T E 4 I L BRI
T e | & 0k £ T 3 ur & m IRILLE BT
¥ £ FeE | ¥ g€t i Bt P wEs L bg rthaay
13- ey | F i E

EF T o L g 2 E T e B LI
14 sL |« WL £ EF L N o g -
5 ¥ T _ T 4 " | FE 5% LEw i iz -
EEE [ ] | BE EC L

me | ¥E 5 £ =l *IE e £ col o, e
T | W = iy - w gL

FUTRTLET] | owe LT LA LuH R sl i |
——y o i di5 g el
[¥33N A9 A3LVNTVAI SdL1S NI SHIIHIYVY1O 40 STNIL NOILNIL3A
01°G V XIAN3ddV
XIAN3IddY Buuesuibug y ped



Part A: Engineering APPENDIX
Appendix A 5-11
lllustrative Sizing of Clarifiers in Activated Sludge
1 A B C
2 Primary Clarifiers followed by secondary treatment
3
4 Average flow, MLD Enter 23
5 Peak flow. MLD Enter 60
6 Overflow rate for average flow from Table 5.8. m3/m2/day Enter 35
7 Overflow rate for peak flow from Table 5.8, m3/m2/day Enter 80
8 Surface area for average flow, sqm C4*1000/C6 657
9 Surface area for peak flow, sqm C5*1000/C7 750
10 | Higher of the two areas, sqm MAX(C8,C9) 750
11 Required diameter, m SQRT(4*C10/3.14) 30.91
12 | Resulting weir length, m 3.14*C10 97.06
13 | Resulting weir loading rate, m3/m /day C3*1000/C11 236.97
14 \é\;?/ir loading rate in average flow from Table 5.8, m3/m/ Enter 125.00
15 | Usage of double sided weir is needed or not Enter Yes
16 | Choose an annular space from inner sidewall of clarifier, m Enter 0.20
17 | Choose a launder width, m Enter 0.60
18 | Diameter of outer weir, m C10-C15-C15 30.51
19 | Diameter of inner weir, m C17-C16-C16 29.31
20 | Diameter of inner weir, m 3.14*(C17+C18) 187.83
21 |Resulting weir loading rate, m3/m /day C3*1000/C19 122.45
22 | Weir loading is safe or not Enter Yes
23 | Side water depth shall be to suit Table 5.8 Enter Yes
24 In actual practice, the diameter and the size of launder will be not less than the
above values

A-117



Part A: Engineering

APPENDIX

25 | Depending on the area and diameter, multiple number of these clarifiers may be designed
26 Secondary Clarifiers for activated sludge
27 | Average flow, MLD Enter 23
28 | Peak flow. MLD Enter 60
29 Return sludge flow, MLD Enter 11.5
30 | MLSS, mg/L Enter 3500
31 | Overflow rate for average flow from Table 5.8. m3/m2/day Enter 25
32 | Overflow rate for peak flow from Table 5.8, m3/m2/day Enter 40
33 | Surface area for peak flow, sqm C5*1000/C7 750
34 | Surface area for average flow for overflow rate, sqm C27*1000/C31 920
35 | Solids loading for average flow from Table 5.8. kg/m2/day Enter 100
36 | Solids loading for peak flow from Table 5.8, kg/m2/day Enter 210
37 | Surface area for average flow for solids loading, sqm (027"'/(5:232)*030 1207.5
38 | Surface area for peak flow for solids loading, sqm (028+(é:252) C30/ 1192
. MAX(C33,C34,

39 | Higher of the four areas, sqm C37,C38) 1500
40 |Required diameter, m SQRT(4*C39/3.14)| 43.71
41 | Resulting weir length, m 3.14*C40 137.26
42 |Resulting weir loading rate at average flow, m3/m /day C27)*1000/C41 168
43 Weir loading rate in average flow from Table 5.8, m3/m / Enter 185

day
44 | Usage of double sided weir is needed or not Enter No
45 |Choose an annular space from inner sidewall of clarifier, m Enter 0.2
46 | Side water depth shall be to suit Table 5.8

In actual practice, the diameter and side water depths will
47 Ibe not less than the above values

Depending on the area and diameter, multiple number of
48 o .

these clarifiers may be designed

A-118



Part A: Engineering APPENDIX

APPENDIX A 5.12
ILLUSTRATIVE DESIGN OF CONVENTIONAL ASP AERATION

The MS Excel version is available in the CD version of the manual and can be easily used. In case
of any difficulty, the reader may proceed as follows.

Leave 3 blank rows at the top and start from cell A4.

Copy column A as below

Paste it in column A of your computer

Then copy column C as below

Paste it in column C of your computer by prefixing =

Then wherever it says “Enter” in column C below, you can enter your choice in column B
Then copy column B as entered and paste in column D except in cell D6,

Then enter the winter temperature in cell D6

No A B C D
1
2
3
4 Plant design flow, MLD 50 Enter 50
5 | Elevation of site above MSL, m 30 Enter 30
6 Operating temperature in deg C 30 Enter 20
7 | Primary clarifier effluent BOD, mgl/l 230 Enter 230
g | Thickener overflow return as fraction of 0.15 Enter 0.15
plant flow
9 Thickener overflow return, MLD 75 B4*B8 7.5
10 | Thickener overflow return BOD, mgl/l 500 Enter 500
11 | Centrate from sludge dewatering as 0.006 Enter 0.006
fraction of plant flow
12 | Centrate from sludge dewatering return, 0.3 B4*B11 0.3
MLD
13 | Centrate from sludge dewatering return 380 Enter 380
BOD, mg/I
((B4*B7)+(B9*B10)+
14 | Influent BOD to aeration tank, mg/I 266 (B12*B13))/ 380
(B4+B9+B12)
15 | Effluent BOD 20 Enter 20

A-119



Part A: Engineering

APPENDIX

No A B C D
16 Weighted BOD to be removed in the 246 B14-B15 246
aeration tank, mg/l
17 | MLSS 3000 Enter 3000
18 | F: M 0.35 Enter 0.35
19 | E 14208 B16*(B4+B9+B12) 14208
20 40594 B19/B18 40594
21 g:ar:ftion tank volume calculated from F/M, 13531 (B20/B17)*1000 13531
_ _ From Fig 5.31 in
22 | Mean Cell Residence Time, Theta C, days 3 Chapter 5 S
23 | ConstantY 0.500 Fixed value 0.500
24 | constant Kd 0.060 Fixed value 0.060
25 | Aeration tank volume calculated from 5208 *%2232*/?14:;239;212?/ 0.006
Theta, cum
B17
26 | HRT for average flow as per CPHEEO, hrs 5 4106 in Table 5.8 5
in Chapter 5
((B4*B7)+(B9*B10)+
27 | Influent BOD to aeration tank, mg/l 266 (B12*B13))/ 380
(B4+B9+B12)
28 Aeration tank volume calculated from 10417 B4*1000*B26/24 10417
HRT, cum
29 Iiguid depth, m (restrict to max of 6.5 m if 5.50 Enter 5.50
air cooled)
30 | BOD removed in aeration tank, kg/day 14208 (B4+B9+B12)*B16 14208
31 | Kg oxygen /Kg of BOD removed 0.9 0.8t01.0in Table 5.8/ ¢ g
in Chapter 5
32 | Kg of Oxygen needed per day 12787 B30*B31 12787
33 | Residual D. O. in aeration 20 Fixed value 20
34
35 | If surface aerators are used 5412.4

A-120



Part A: Engineering APPENDIX
No A B C D
0.8t0 0.85asin
0.83
36 | Alpha value Equation 5.31in | 0-83
Chapter 5
As in clause
37 | Betavalue )
vai 0.95 5.8.1.7.53 0-95
. 14.42+(0.003*B6*
7.43 N
38 | D O at operating temperature B6)-(0.323°B6) 9.16
39 | D O at operating elevation 7.41 (1'(85/225%*0'017) 9.13
40 | Oxygen tension, mg/l 5.03 (B39*B37)-B33 6.67
41 Oxygen gradient, mg/I 0.55 B40/9.17 0.73
42 | Temperature difference 10.0 B6-20 0.0
43 | Temperature Co-efficient 1.03 Fixed Value 1.03
44 | Temperature correction factor 1.3 Power(B43,B42) 1.0
45 | Conversion factor to standard conditions 0.61 B41*B36*B44 0.60
Oxygen needed under standard
46 conditions, kg / day 20879 B32/B45 21172
47 | Provide factor of safety for intangibles 1.1 - 1.1
48 dOa)](ygen needed after factor of safety , kg/ 22067 B45*B46 23289
y
49 | Oxygen transfer capacity of 18 1.2to 2.4 in clause 18
aerator Kg/Kwhr in aeration tank, kg/day ' 5.8.1.7.5.3 '
50 | Kw of aerator needed 532 B48/24/B49 532
51
52 | If diffused aeration is used
53 | Factor for temperature power 3 0.027 (Z%Y/VVEERR((??)?)/) 0.008
(POWER(BS6,2)/
54 | Factor for temperature power 2 0.001 (POWER(10,5))/7) 0.001

A-121



Part A: Engineering APPENDIX
No A B C D
55 | Factor for temperature power 1 0.090 0.003*B6 0.060
56 | Density of air at operating temperature 1.221 1.285+B53-B54-B55| 1.232
57 | Content of oxygen in air 0.23 Fixed value 0.23

Kg of oxygen needed for residual .
58 D O per day 100 B4*B33 100
59 | Total kg of oxygen needed per day 12887 B32+B58 12887
60 | Air needed in cum / day 45505 B59/B56/B57 45072
Transfer efficiency of diffuser system per .
62 | Transfer efficiency at design depth 0.28 B29"B61 0.28
63 | diffuser fouling factor per year 0.04 Enter 0.04
64 | Diffuser life cycle, years 3.00 - 3.00
65 | Diffuser fouling factor for its life cycle 1.12 POWEBRé£11)+BG3)’ 112
66 | Provide factor of safety for intangibles 1.10 B47 1.10
67 | Airneeded for oxygenation in cum / day 204747 B60*B65*B66/B62 | 163899
68 | Air needed for oxygenation in cum / hour 8531 B67/24 6829
69 | Air mixing criteria cum /minute / 1000 cum 16 As in clause 16
of tank 5.8.1.7.5.6
20 Air needed for mixing as per manual 12990 B28*B69*60/1000 12990
cum / hr
; s 1.8 t0 2.7 as per US
A ded fi I 2.7
71 | Airneeded for mixing as per manua 2.7 EPA. 625/8-85/0100,
incum / hr
p 38
72 | Surface area of aeration tank, sqm 2460 B28/B29 2460
73 Air. ne_eded. for mixing as per US EPA 6643 B71*B72 6643
guidelines in cum / hr
74 | Maximum of air needed for mixing 12990 MAX(B70,B73) 12990
incum / hr
75 Ai.r peeded as higher of oxygenation and 12990 MAX(B68,B74) 12990
mixing cum / hr

A-122



Part A: Engineering APPENDIX
No A B C D
76 Air n_egded as under standard 21210 B75/B45 21508

conditions, cum / hr
Friction and other losses as -
77 fraction of depth 0.2 Enter by Designer 0.2
78 L!qwd depth as water column for 6.6 B29*(1+B77) 6.6
air pressure
79 | Kw of needed compressor at 1400 rpm 486.6 0'746*(5(1360)3*876) 493.3
80 For DPR purpose, equation for Compressor Kw at 1400 rpm for 7 m water
column can be taken as BHP = 0.03*(cum / hr)+16
81 For DPR purpose, equation for Compressor Kw at 1400 rpm for 6 m water
column can be taken as BHP = 0.025*(cum / hr)+13
82 For DPR purpose, equation for Compressor Kw at 1400 rpm for 5 m water
column can be taken as BHP = 0.02*(cum / hr)+14
83 | Sludge Flows
84 | YObs=Y/(1+Kd*ThetaC) 0.42 (B23)/(1+B24*B22) 0.38
85 | Excess Sludge mass wasted Kg/day 5208 B84*B16*B4 4727
86 | Kgd of excess sludge / Kg of BOD removed 20879 B32/B45 21172
Kg of excess sludge from thumb
87 4916 *B16*
rule per day B4*B16"B86 4916
gg | Excess sludge as higher of the two values, 5008 MAX(B85,B87, D85, | ..o
Kg/ day D87)
89 Concentration factor for MLSS in return / 33 . 3
excess sludge . Enter by Designer
9 Return / excess sludge MLSS 9900 B17*B89 9900
concentration, mg/I
91 Cells in aeration, kg 40594 B17*B28/1000 40594
92 | Cells wasting from system kg / day 5208 B88 5208
93 | Volume of excess sludge, cum / day 526 B92 1(/)10 ggg O/BSO| 506
94 | Resulting Theta C 7.8 B91/B92 7.8

A-123



Part A: Engineering

APPENDIX

No A B C D
95 Least Theta C in design 0.3 MIN(B22,D22) 0.5
96 | Volume of excess sludge for least Theta C 1367 B93*B94/B95 820
97 | Excess sludge pump set duty as cum / day 1367 MAX(B%%;%’D% 1367
) ) ) 0.25t0 0.8 as per
98 | Recirculation ratio 0.8 Table 5.8 0.8
99 | Return sludge pump set duty as MLD 40 B4*B98 40
100 Motors of both the return sludge and excess sludge pump sets will be provided with
VFD to downsize actual pumpage as needed
Note.

For incorporating anoxic tank before aeration tank, the design criteria of the Bangalore K&C Valley
STP as given in Table 5.32 may be followed.

A-124



Part A: Engineering APPENDIX

APPENDIX A 5.13
DESIGN EXAMPLE OF FACULTATIVE AERATED LAGOON
(Retained as in 2nd edition)

1 PROBLEM

Design a facultative aerated lagoon to serve 40,000 people. Sewage flow @ 180 Ipcd = 7200 cum/
day, Raw BOD, = 50 gcd or 277 mg/l and final BOD, is not to exceed 30 mg/l in winter. Average
ambient air temperature in January is 18°C and in summer 37°C.

2 SOLUTION

21 LAGOON SIZE

Assume detention time = 5 days
Lagoon volume = 7,200%5 = 36,000 cum.
Let Lagoon dimensions be 70 mx130 mx4 m deep

2.2 LAGOON WINTER TEMPERATURE

Use Eq. (5.34) to determine TL. Assume Ti = 23°C
Hence, Hence,

* i | - LR

i - .II.F-'|| IE |
TL =21°C

23 ESTIMATION OF K

Assume K at 20°C
Hence, K at 21°C

0.7 per day
0.7x1.035 = 0.724/day,

24 D/UL ESTIMATION

Keep lagoon geometry such that flow conditions are plug-flow type (i.e. D/UL = 0.2 approx.). This
will be possible if a long and narrow lagoon (23 mx390 m) is provided (see Table 5.12) or baffles are
provided within the rectangular lagoon of 70 mx130 m to give a winding flow with the same effect.
(See Figure 5.42).

25 BOD, REMOVAL EFFICIENCY (IN WINTER)

Kx© = 0.724x5 = 3.62

See Figure (5.41) at Kx© = 3.62 and D/UL = 0.2

Soluble BOD removal efficiency = 92%
Namely, soluble BOD in effluent = 22 mg/l

SS likely to flow out in effluent = 35 mg/l (say)

A-125



Part A: Engineering APPENDIX

BOD of VSS = 0.77%(0.6x35) = 16 mg/l
Hence, BOD of effluent=22 + 16 = 38 mg/I
Overall efficiency in winter = 86%

In other months of the year, the efficiency will be higher and effluent BOD will be less than the above
value.

2.6 POWER REQUIREMENT

86% and all BOD is removed aerobically,
0.86 (1.4x2000 kg/d)
2,408 kg/d = 100kg/hr

When efficiency
02 required/day

LNl
1LEwx JdfL /i W

.n- "™ A |.'.Il

ALY B | Le el B0 HIY
GZ AR = 1ARED

PFowerivelin Lagumin =
L AHHI

= 1.7 W/cum (acceptable)

2.7 LAND REQUIREMENT

Net lagoon area = 9,000 sgm

Area including embankments and slopes = 13,500 sgm (approximately)
Area/person = 0.337 sgm/person

NOTE)

If the lagoon was kept as a square shaped unit or a rectangular unit with say W:L = 1:2, the D/UL
value would have been between 3.0 and 4.0 (namely, approaching completely - mixed conditions)
and soluble effluent BOD would have increased to 49 mg/l, thus giving a total final effluent of about
65 mg/l instead of 38 mg/l seen above. Thus, lagoon geometry plays an important part in determining
efficiency.

A-126



Part A: Engineering APPENDIX

APPENDIX A 5.14
DESIGN EXAMPLE OF FACULTATIVE STABILIZATION POND
(Retained as in 2nd edition)

1 PROBLEM

Design a facultative stabilization pond to treat 5,000 m3/d municipal wastewater, BOD5 230 mg/I
from a town (population 25,000 persons) located in Central India, latitude 22°N, elevation 100 m
above sea level. The average temperature in January is 18°C. The effluent from the pond is to be
used for irrigation.

2 SOLUTION

21 POND SIZE

Permissible organic load according to temperature correlation =20x18 - 120
= 240 kg BOD/ha/d
Permissible organic load according to latitude and elevation = 235/(1 + 0.003x1)

= 180 kg BOD/ha/d
Adopt a conservative loading rate of 200 kg BOD/ha/d

BOD load from the town = 5,000%0.23 = 1,150 kg/d

Therefore pond area =1,150/200 = 5.75 ha

Adopt an average depth of 1.5 m

Therefore pond detention time =5.75%x104x%1.5/5,000
=17.25d

Provide three ponds of equal volume and surface area; two primary ponds in parallel and one
secondary pond in series receiving the effluent of the two primary ponds. Use of multiple ponds
improves performance from viewpoints of stability, efficiency of treatment and maintenance.
However, it requires greater land area for the same pond surface area.

2.2 CHECK FOR DETENTION TIME

For 90% BOD reduction, the BOD reaction rate constant = 0.2/d for plug flow condition. The total
overall detention time, ©, is given by:
0.1=exp-0.2(2x6/3+0©/3), or©=11.5d

For a conservative estimate, for completely mixed condition in all three ponds, the total overall
detention time is given by:
0.1 =1/(1+0.2x26/3) (1 + 0.2x6/3), or© =22.5d

In actual conditions, the hydraulic regime in the ponds is going to be between the two ideal conditions
of plug flow and completely mixed flow. The detention time of 17.25 d is therefore acceptable.

A-127



Part A: Engineering APPENDIX

2.3 CHECK FOR MICROBIAL QUALITY FOR IRRIGATION

WHO guidelines recommend sewage retention in stabilization ponds for 8-10 days for irrigation of
cereal, fodder and industrial crops and trees. This assures removal of intestinal nematodes from sew-
age. The design meets this requirement.

For irrigation of crops likely to be eaten uncooked, the guidelines recommend a faecal coliform limit
of 1,000 organisms/100 ml. For microbial reduction rate constant of 2.0/d at 20°C or 1.4 at 18°C, and
influent faecal coliform concentration = 107/100 ml, the effluent concentration N is

given by

N = 107/ (1+1.4x2x17.25/3) (1+1.4x17.25/3)
or,
N = 64,600/100 ml

Therefore the design does not meet the criteria of irrigation water quality for crops likely to be eaten
uncooked. If two maturation ponds, each of 17.25/3 d detention time are provided in series after the
secondary pond, the effluent concentration is expected to be:

N

107/ [(1 + 1 4x2x(17.25/3)] (1+1.4x17.25/3)3
788/100 ml

The above calculations are based on assumption of complete mixing. In actual condition the
performance is likely to be better.

24  SLUDGE ACCUMULATION

Most of the sludge will accumulate in primary ponds. Assuming 0.75 m deep allowable sludge
deposition, capacity available = 0.75 x (2/3) x 5.75 x 104 = 28,750 m3. For 0.07 m3/person/year
sludge accumulation rate,

Desludging frequency = 28,750/(0.07 x 25,000) = 16 years.
Because of non-uniform deposition of sludge, a desludging frequency of once in 10 years is
recommended.

A-128



Part A: Engineering

APPENDIX

i : l
F ] =
) | 1 )
. L o} i X r L
i
= Cio i
LENEETHS
iOF
™ WETOM-m LD B
u [,
1=
-t ERLAGH PAD N

_|l"
|- |
BaATH
14+ N
L BLLICE Of =1=| P
1 L GATE VALVE |
e - = -
N |
| il 'l |
¥ | L ]
1 1
I
i
i
| W TLET PP
il
Ly

a = Top wiehh of tha bure
o= Bottom wikdh of ihe bund

Figure A5.14-1 Typical plan of a waste stabilization pond

A-129



Part A: Engineering APPENDIX
A% V/
BYPASS g >
g ApEpEEN
E I I o e e @:’l:b
angngs
A% A%
QVERFLOW
~_ E_CRM BAFFLE /V-NOTCH
i/ = GRAVITY INLET PIPE
i J’E i SUPPORT AT EVERY
! o | JOINT
- i s‘%ﬂj
] =
SPLASH
PAD
Ay
POND
PIPE FQR EFFLUENT
A o A SRS S B
QlHa 1 s
 — X
% A% 1%
OPERATIONAL LEVEL L EMBANKMENT
| I
POND )
L VAVE |
GL = 5 —
|J£'|:I:J_|

Figure A5.14-2 Typical details of inlet and outlet chamber for facultative waste stabilization pond

A-130



Part A: Engineering APPENDIX

APPENDIX A 5.15
DESIGN EXAMPLE FOR UPFLOW ANAEROBIC SLUDGE BLANKET REACTOR
(Retained as in 2nd edition)

1 PROBLEM

Design an upflow sludge blanket reactor for an average flow of 5 MLD of wastewater with the
following data:

1. COD of wastewater = 400 mg/l

2. Design hydraulic residence time = 6 hrs

3. Design COD loading = 1-2kg COD/m3d
4. Velocity of rise of wastewater in the reactor through sludge bed = 0.75 m/hr

5. Velocity of wastewater in settling chamber = <1.5 m/hr

6. Flow area covered by each inlet = 1-2m?

2 SOLUTION
21 DETERMINE THE DIMENSIONS OF UASBR

Volume of UASBR = 5,000 x (6/24) 1,250 m?
Actual volumetric organic loading = [(5%x400)/1,250] kg COD/m?3d
=1.6 [OK as it is between 1-2 kg COD/m3d]

Height of wastewater in reactor = Rise velocityxHRT
=0.75%6 = 45m
Area of Reactor =[1250/4.5] = 277.8 m?

Provide two reactors of 11.8 mx11.8 mx5.25 m (height)
2.2 NO. OF INLETS

Assume that each inlet can serve 2.0 m? of flow area
Number of inlets in each reactor = [138.9/2] = 70

2.3 AREA OF SETTLING CHAMBER

Assuming a velocity of 1.2 m/hr in the settling zone
Area of settling chamber in each reactor = [5,000/(2x24%1.2)] = 86.8 m?

A-131



Part A: Engineering APPENDIX

APPENDIX A 5.16
DESIGN EXAMPLE FOR ANAEROBIC FILTER
(Retained as in 2nd edition)

1 PROBLEM

Design anaerobic filters to treat an average flow of 5 MLD of wastewater with the following
assumptions:

1. COD of the wastewater = 400 mg/l
2. Design COD Loading = 1.0 kg COD/m3d
3. Depth of media = 1.2m

2 SOLUTION

21 DIMENSIONS OF ANAEROBIC FILTER

Total COD load = 5x400 = 2,000 kg COD/d
Volume of anaerobic filters for media=[2,000/1.0] = 2,000 m3
Plan Area of filters =[2,000/1.2] = 1,666.7 m?

Provide two filters of diameter 32.6 m and height 1.5 m including free board and bottom zone for
dispersion of wastewater and supporting media.

2.2 HRT FOR FILTERS

HRT =12,000/5,000]d
=9.6 hrs

A-132



Part A: Engineering APPENDIX
APPENDIX A 6.1
ILLUSTRATIVE COMPUTATION OF
SLUDGE WEIGHTS AND VOLUMES FROM ASP
No A B C D
1 Appendix 6-1
2 lllustrative Computation of Sludge weights and volumes from ASP
3 | Raw sewage flow in MLD Enter 10
4 |Raw sewage BOD in mg/I Enter 250
5 |Raw sewage SS in mg/l Enter 400
6 | Raw sewage VSS in percent Enter 60
7 | Raw sewage ISS in percent 100-D6 40
8 Secopdary clarifier effluent Enter 10
BOD in mg/|
9 Consider Primary Clarifier alone
10 |BOD removal in percent Enter 30
11 | Effluent BOD in mg/l D4*(100-D10)/100 175
12 |ISS removal in percent Enter 60
13 |VSS removal in percent Enter 60
100*((D6*D12/100)+(D7*D13/1
14 | TSS removal in percent Enter 007((D6 (/Dg?rl))?() 3100/ 60
15 | VSS removed in kg / day D3*D5*D6*D13/100/100 1440
16 |ISS removed in kg / day D3*D5*D7*D12/100/100 960
17 | TSS removed in kg / day SUM(D15:D16) 2400
18 | % solids in primary sludge Enter 4
19 Specific gravity of primary Enter 1
sludge
20 |Sludge removed in Kid D17*100/D18/D19/1000 60
21 |BOD removed in kg / day D3*D4*D10/100 750
22 |Kg VSS/ kg BOD removed D15/D21 1.9

A-133



Part A: Engineering APPENDIX
No A B C D
23 |Kg ISS / kg BOD removed D16/D21 1.3
24 |Kg TSS/kg BOD removed D17/D21 3.2
25 |ISS carry over in kg / day (D3*D5*D7/100)-D16 640
26 Consider conventional secondary stage alone
27 | Clarifier effluent BOD in mg/I Enter 10
28 Secondary clarifier VSS in Enter 85

percent
29 §:rc;oer;](:ary clarifier ISS in 100-D28 15
30 |[Aeration kd in per day Enter 0.06
31 |AerationY Enter 0.5
32 |[Aeration SRT in days 5
33 Egs‘éfvi é EQY?(?? (rfdf;fzvseg%\)() Enter D31/(1+(D30)*(D32)) 0.38
34 |BOD removed in kg / day D3*(D11-D27) 1650
35 [Kg VSS removed per day D33*D34 635
36 |SS removed in kg / day D35*100/D28 747
37 |Inert sludge carry over in kg/day (D3*D5*D7/100) 1600
38 |Kg TSS carried over per day SUM(D36:D37) 2347
39 | % solids in sludge Enter 0.75
40 | Specific gravity Enter 1.00
41 | Sludge removed in Kid D38*100/D39/D40/1000 313
42 |Kg VSS /kg BOD removed D35/D34 0.4
43 |Kg TSS/ kg BOD removed D38/D34 1.42
44 Consider extended aeration alone
45 | Clarifier effluent BOD in mg/I Enter 10
45 | Aeration kd in per day Enter 0.06

A-134



Part A: Engineering APPENDIX

No A B C D
46 |Aeration kd in per day Enter 0.06
47 |AerationY Enter 0.5
48 | Aeration SRT in days Enter 15
a9 K9 VS5 EQY?(?? (rfdr?fzv;g% Enter DA47/(1+(D46)*(D48)) 0.26
50 |BOD removed in kg / day D3*(D4-D45) 2400
51 |Kg VSS removed per day D49*D50 632
52 |Inert sludge carry over in kg/day D3*D5*(D7)/100 1600
53 |[Kg TSS removed per day SUM(D51:D52) 2232
54 | % solids in sludge Enter 0.75
55 | Specific gravity Enter 1.00
56 |Sludge removed in Kid D53*100/D54/D55/1000 298
57 |Kg VSS /kg BOD removed D51/D50 0.26
58 |Kg TSS/ kg BOD removed 0.93
59

60 Rule of Thumb for Design Purposes for parameters as above.

61 For other parameters please rework in the M S excel

62 Kg Sludge / Kg BOD removed

63 |Process as VSS as TSS

64 |Primary alone 1.92 3.20

o5 TS| o

66 |Extended aeration ASP 0.26 0.93

A-135



Part A: Engineering APPENDIX

APPENDIX A 6.2
ILLUSTRATIVE CALCULATION OF SLUDGE WEIGHTS

Calculation example of Figure 6.1.
1) Set influent solid as 100 and Design sludge generation, D as 90.
2) Assume solids recovery rate or reduction rate of each treatment stage as under.

Table A6.2-1
Solids recovery rate, etc. Figure 6.1, a Figure 6.1, b
Solid recovery rate in Thickening, y’ 90 % 90 %
Solid reduction rate in Digestion, y? - 40 %
Solid recovery rate in Dewatering, y? 95 % 90 %
Coagulant dosing rate in Dewatering, y* 0.8 % 1.0 %
Solid reduction rate in Incineration, y° 70 % -
Solid recovery rate in Incineration, y® 80 % -

3) In case of Figure 6.1, a

Solid of return flow from sludge treatment facilities, R, is calculated as under assuming all solids are
returned to the sludge treatment facilities.

R=D+R){(1-y")+y'(1+y)(1-y)+y'(1+y) v (1-vy)(1-v°)
=(90 + R) {(1 —0.9) +0.9(1 + 0.008)(1 — 0.95)+ 0.9(1 + 0.008) 0.95 (1 — 0.7)(1 — 0.8)
=(90 + R) x 0.197
R=22.1

Calculation of Solid in each treatment stage

Thickener: X1=D+ R =90 +22.1 = 1121

Centrifugal dewatering machine: X, = X x y' =112.1x0.9 = 100.9
Coagulant dosing: C = X, x y, =100.9 x 0.008 = 0.8

Incinerator: X, = X, x (1 +v,) xy, =100.9 x (1+0.008) x 0.95 = 96.6
Solid reduction in Incinerator: G = X, x y, = 96.6 x 0.7 = 67.6
Incineration ash: X, = (X, - G) x y® = (96.6 - 67.6) x 0.8 = 23.2

4) In case of Figure 6.1, b

Solid of return flow from sludge treatment facilities, R, is calculated as under assuming all solids are
returned to the sludge treatment facilities as in case of Figure 6.1, a.

A-136



Part A: Engineering APPENDIX

R=D+R){(1-v)+y'(1+y)(1-y)+y'(1+y) v (1-y°)(1-v°)
=(90 + R) {(1—-0.9) +0.9(1 + 0.008)(1 — 0.95)+ 0.9(1 + 0.008) 0.95 (1 - 0.7)(1 — 0.8)
=(90 + R) x 0.197

R=221

Calculation of Solid in each treatment stage

Thickener: X1 =D + R=90 + 22.1 = 112.1

Centrifugal dewatering machine: X, = X xy, =112.1x0.9 = 100.9
Coagulant dosing: C = X, x y, =100.9 x 0.008 = 0.8

Incinerator: X, = X, x (1 +vy,) xy, =100.9 x (1+0.008) x 0.95 = 96.6
Solid reduction in Incinerator: G = X3 x y5 =96.6 x 0.7 = 67.6
Incineration ash: X, = (X, - G) x y, = (96.6 - 67.6) x 0.8 = 23.2

A-137



Part A: Engineering

APPENDIX

APPENDIX A 6-3
FRICTION LOSSES IN SLUDGE PIPELINES UNDER GRAVITY AND PUMPED CONDITIONS

1 A B C

2 Calculation of Friction Losses in Sludge Pipelines

3 for Gravity conditions and pumped conditions

4 For Gravity Conditions

5 Pipe material considered is UPVC

6 |value of Manning’s n Enter from Table 3.11 0.0100
7 | Discharge rate m3/day Enter by Designer 500
8 |Discharge rate in litres per sec C7*1000/24/3600 5.79
9 | Required velocity, m/sec Enter by Designer 1.20
10 | Required area in sqcm (C8/C9/1000)*100*100 48.23
11 | diameter in mm 10*SQRT(4*C10/3.14) 78.38
12 | Hydraulic mean radius R in m C11/4/1000 0.0196
13 | diameter in mm power 0.67 POWER(C11,0.67) 18.5830
14 | Gradient power 0.5 C9*C6*1000/3.968/C13 0.1627
15 | Gradient C14*C14 0.026
16 | Length of pipeline, m Enter by Designer 100
17 | Friction loss, m C15*C16 2.6484
18 | Solids content of sludge in percent Enter by Designer 4
19 | Friction compounding factor 2.88+(0.176*C18*C18)-0.866*C18 2.2320
20 | Total friction head, m C17*C19 5.9113
21 | Add safety factor at percent Enter by Designer 10
22 | Design friction head, m C20*(1+(C21/100)) 6.502
23

A-138



Part A: Engineering APPENDIX
24 | For Pumped Conditions of raw sludge
25 | Pipe material considered is UPVC
26 | Solids in sludge as percent Solids in sludge as percent 4
27 | Value of Hazen C Value of Hazen C 53
28 | Discharge in cum / day Discharge in cum / day 75
29 | Discharge rate in litres per second Discharge rate in liters per second 0.87
30 | Required velocity, m/sec Required velocity, m/sec 1.50
31 | Required area in sqcm Required area in sqgcm 5.79
32 | diameter in mm diameter in mm 27.15
33 | diameter in mm power 0.67 diameter in mm power 0.67 9.13
34 | Gradient power 0.54 Gradient power 0.54 0.678
35 | Gradient Gradient 0.488
36 | Length of pipeline, m Length of pipeline, m 15
37 | Friction loss, m Friction loss, m 7.314
38 | Friction compounding factor Friction compounding factor 3
39 | Total friction head, m Total friction head, m 21.94
40 | Add safety factor at percent Add safety factor at percent 10
41 | Design friction head, m Design friction head, m 223
42 | Number of tees Number of tees 2
43 | Friction factor for tee Friction factor for tee 15
44 | Number of valves Number of valves 2
45 | Friction factor for valve Friction factor for valve 14
46 | Total friction co-efficient Total friction co-efficient 6
47 | velocity head, m velocity head, m 0.11
48 | Friction loss in bends & tees Friction loss in bends & tees 0.67
49 | Other Losses, m Other Losses, m 0.33
50 | Total friction loss, m Total friction loss, m 23.27

A-139



Part A: Engineering APPENDIX

APPENDIX A 6.4
DESIGN EXAMPLE OF SLUDGE DIGESTERS
(Retained as in 2nd edition)

Design low rate and high rate digesters for digesting mixed primary and activated sludge from a
50,000 m3/day capacity activated sludge Wastewater Treatment Plant.

1

f)

¢))

h)

GIVEN

Raw effluent suspended solids (SS) concentration = 400 mg/I

SS removal efficiency in the primary sedimentation tank =75%
Therefore, quantity of primary sludge generated

(0.4 kg/m® x 50,000 m3/day x 0.75) = 15,000 kg/day
At 4% consistency or 40 kg/m3 SS concentration,

primary sludge volume (15,000 kg/day + 40 kg/m3) = 375 m¥/day
The excess activated sludge generated = 2,630 kg/day
At 1% consistency or SS concentration of 10 kg/m? the excess

activated sludge volume (2,630 kg/day + 10 kg/m?®) = 263 m®/day
Total volume of the raw mixed sludge (375 + 263) = 638 m*/day
Total quantity of the raw mixed sludge (15,000 + 2,630) = 17,630 kg/day
SS concentration of the raw mixed sludge

(17,630 kg/day + 638 m3/day) = 27.6 kg/ m*
The approximate percentage of volatile matters (VM)

in the mixed sludge =70 %

Quantity of VM in the raw mixed sludge (0.7 x 17,630) = 12,341 kg/day
Quantity of Non-VM or inorganic (0.3 x 17,630) = 5,289 kg/day

* 1% consistency = 10,000 mg/I = 10 kg/m?
LOW RATE DIGESTER

Approximate percentage destruction of VM

(design value) = 50%

For achieving 50 % VM destruction, under mesophilic

conditions, the HRT required (from Figure.6.5) =40 day
Quantity of VM in the digested sludge (0.5 x 12,341) = 6,170 kg/day
Quantity of non-volatile matters or inorganic matters

in the digested sludge = 5,289 kg/day
Total quantity of solids in the digested sludge

(6,170 + 5,289) = 11,459 kg/day
Percentage of VM in the digested sludge

(6,170 + 11,459) =53.80 %
Percentage of inorganic matter in the digested sludge

(5,289 + 11,459) =46.20 %

Depending on the frequency of sludge withdrawal the consistency of the digested sludge
withdrawn from the low rate digester is expected to be in the range of 4 - 6 %.

A-140



Part A: Engineering APPENDIX

i) For an average consistency of 5 % (or 50 kg/ m3),

the volume of digested sludge (11,459 + 50) = 229 m¥/day
i) Therefore the volume of digester

V=V, =23 (V,-V)]T1

= [638 — 2/3 (638 — 229)] x 40

= 14,624 m?

Check for volatile solids loading rate kg VSS/day/m3

= 12,341 + 14,624 = 0.84 kg VSS/day/m?

(The VSS loading is within the permissible range - 0.6 to 1.6 kg VSS/day/m?)

3 GAS GENERATION

a) Gas production per kg of VM destroyed =09m?
b) Total gas generation (0.9m3kg VM x 6,170 kg VM/day) = 6,039 m?
c) To avoid foaming, the minimum surface area required

to meet the condition - 9 m? of gas generated per

day per m2 surface area, will be (6,039 + 91) =617 m?
d) For operational flexibility and constructional reasons, it is suggested

to install two digesters of the following dimensions.

e) Volume of each digester (14,624 m?® + 2) =7,312 m?
f) Minimum surface area of each digester (617 m2 + 2) = 309 m?
g) Choosing the digester shape as a low, vertical cylinder and for

a diameter of 34 m, the surface area of each digester will be =908 m?
h)  Therefore the effective digester depth will be

(7,312 m3 + 908 m?) =8.0m

4 ADDITIONAL VOLUME

a) Volume for sludge storage during the monsoon period —when the sludge drying bed option

is used for sludge dewatering =Vd x T2
b) For a storage period of 12 days (229 m3/day x 12 days) =2,748 m?
c) Equivalent to 2,748 m3 + 908 m? =3.0m
d) Additional allowance for grit and scum Accumulation =0.6m
e) Freeboard =0.6m
f)  Therefore total additional depth =42m

Two digesters — each of 34 m diameters & 12.2 m depth ‘

5 HIGH RATE DIGESTERS

a) Fora sludge temperature of 24°C, the Solids Retention Time (SRT) required for 50% VSS
destruction (refer Table 6.10) = 20 days

b)  Therefore the digester volume will be =638 x 20

c) (Volume of fresh sludge x Retention time) = 12,760 m?

d) Choosing two digesters, the capacity of each digester will be:
Volume (12,760 m3 + 2) = 6,380 m?3

A-141



Part A: Engineering APPENDIX

e) Choosing a diameter of 27 m, the effective depth willbe =112 m
f)  Additional allowance for grit accumulation =0.5m

g) Freeboard =0.6m

h)  Total additional depth = 1.1 m

Two digesters of 27 m diameter and 12.3 m depth

Additional, separate sludge holding facility for storage during monsoon period (when sludge drying
bed option is used for dewatering) is to be computed as before.

Visrm gewrw
e paany e =

Figure A6.4-1 Typical Details of Low rate Sludge Digester

A-142



Part A: Engineering APPENDIX

APPENDIX A 6.5
DESIGN EXAMPLE OF SLUDGE DRYING BEDS
(Retained as in 2nd edition)

1 PROBLEM STATEMENT

Design sludge drying beds tor digested sludge obtained from low rate anaerobic digesters for
digesting a mixture of primary and excess activated sludge. The capacity of activated sludge plant is
50,000 m®/d and following data is assumed:

i) Volume of digested sludge = 229 m3/day
(Refer to design example on
low rate anaerobic digester

in Appendix 6.4)
i)  Dewatering, drying and sludge

removal cycle =10d
iii)  Depth of application of sludge =0.3m

2 SOLUTION

Msl0 -
. m
. . b
i) Total plan area of sludge drying &1
ii)  Number of beds is assumed to be =30

iii)  If per capita wastewater flow is assumed as 150 Ipcd

A1 0000 1

Contributory design population - e 131983

Plan area of sludge drying bed = 7,633 + 3,33,333 = 0.023 m?/capita

il ge 5|IA'.T Sy Sand
I
EEENSNELREEI] N NN NI N

TSR e e S

-L- -| ‘-‘ ;‘.=I=".=-

Figure A6.5-1 Typical details of sludge drying bed

A-143



vl -V

"suolje|nojed aAne.isn||i o) Ajuo sI UsAIB se s|eoIwayd JO 1S07) "SasIie pasau ay] JI Yuow e Uey)] S|eAISlUl JBLI0YS Ul USAS pappe aq ued asay |

0¥ L = (00€.¥) / (0S+x02) « 9°81 84 |IIM pasu B ‘|/6w 0Gy SI Og Mel pue gIN 0Z S! ebemes mel Ji ‘sjdwexs 1o

‘g1eJold aq [|IM )11 ‘senjeA Jaylo 1o ‘| / Bw QO¢ 10 qOg Med pas) pue QTN + 10 ebemas mel pas) pajesipul 8y} Jo) aJe (]) Uwnjod ul SenjeA ay |

oro | o _
s | mr | een | msmmon | = iz smeony | §lmon @ | our | w7
i | o | sio | vomooon | s o mupswrEeg | 000 IR
e | oyvEmemn | s ] s e | B | wE | e
weme | me | won | wweoon | s £ s e | G0 | n W | ey
ML | oSt | en | Bomewon | sl s Emecacedoy | CWOOD | 68 | B | unseofey
woz. | o | o0 | oD | es (2 her LA Ll T o | an | asanbaw
Moz | DT | &M | mmugo o r1oky E.-HM-.H | mE bz | = | wematny
OUROIEE | DT | DeROL | vEOd B | (S O 05 | e e | TG m | )
s | e | een | smooon | omi =it smpreows | Simon e | m miricny
ivmug | ot | e | oetmmon | w2 toeHa D spinif D | CLIOD B | W | e
mEeee | o | mews | oo | oo oy —— T
i | | .
A
A | st | | peatumem | janen | e | e
o | By n..n....lmﬂ_.we AT B TG LA Y nwhaﬂ.__nu By
112 by 0 ¥ i o = e
¥ | or | L e | & = | = > | ® | ¥
RAANEL ] WLIER | W M W T DU 0 G g 1 R ] e e L P M L IR LR R ]
b Iy

XIAN3ddV

Bbuliesulbug y Led



Syl -V

"S8slIe pasu 8y} JI Yluow e UeY) S[BAIS)UI J8JIOYS Ul USAS pappe 8g ued 8say |

v¥'LL = 002 / 00S1/0S¥+0052+G9'+ 89 |IM pasu e ‘|/bw Gy S| AOg Mel pue wnd 0S¢ S! J0Joeal JO BWN|OA Ji ‘S|dwexs Jo4 "sjelold
aq |[IM 11 ‘sanjeA Jaylo 104 | / Bw 00z 10 AOg Mel pas) @ Wwno Q0G| JO J0joBal JO SWNJOA Pas) Pajedipul ay) Jo) aJe (]) Uwn|od ul senjeA ay |

B=C1 e
HE L (i g} -.._.ﬂ.____.H____- s ] ouF Bees 3y | GuaDnS ] L = TE
0 far | w10 BEHELGN 1 5 (e HEIELR _._.-._Iim_ SOOI T [ 1+ M =N
[ 4] n._.m..mm__ﬂ_:m. AED YES FIaex ._._nL..._t_._._.__rlI-_ L 37 il &l - sy
SO ETH oer o= PULHESCL [ By i MLmp urmenng | 00D aE H Ll L
." Frow oW | a il
comn ] w0 | wwween) W[ B | SRR ouwn | W] | eeien
FE R - 13 [ =] B BEl iOTHFETA Uyt sy . [ g oE Uy iRy
g aLL g B L PATARIN i Fami e DD Ry | oo LI 0a _.__.l._.___-“
a . [T Sk e | e

BB ool (1] oo (134]" b ML nlh._:u__.n....u_ PR L] no el H
£h il H HL O !E_.H___“ wis IDEHBITeD HLAR T ST “ RO e =0 LT
0 g (i | FER w0L0d [14]] [t | L AEUCORED WD | 28000 (3 ®0 LLC RS

e E-- 1. [ B om L]

Nizdi| ]
[11TES]
W mgaed [ SREE IR LB g s e
- L—_"H - -u. lH”——-r o -
mI5 L= | ] ._u__._____H.!_. IMEHIR L I T (TEL LD £ Ay Hﬂl_..__._.l.n_ DN LT
i BN OOl ki LLITY o BEFINL 2T AT
= r i - n ]} 4 ] ig a =] w
M m ) iRy Pl oo m on BpEen) SR N i o eusim A e s g Eeie ) o) ssislipthi ne jn moing
Pl dpramdily
XIAN3ddVY Buliesulbug y Led



Part A: Engineering APPENDIX

APPENDIXA 7.3
CASE STUDIES IN RECYCLING AND REUSE OF SEWAGE

A complete documentation of all the technologies, design basis and engineering practices will be
not only voluminous but also not directly applicable in every other place and as such, only the key
issues are brought out here and a reference is available in the end for a detailed learning of these
comprehensively. The case studies are arranged in the following order:

Agriculture

Farm Forestry

Horticulture

Toilet flushing

Industrial and commercial

Fish culture

Groundwater recharge

Indirect recharge of impoundments

O NGk N =

-—

AGRICULTURE

The risk in using inadequately treated sewage in agriculture in general poses the health hazards as
enunciated by the WHO and extracted hereunder.

Table A7.3- 1 Health hazards of inadequately treated sewage in agriculture

la® i1 crwgen . Esm EENTE FOWE 3 PFTETT T T W

LA sl AR
P A e Had
MWl "= Earej

Ay e

B vl om b lrem
IE § (ROl il

PTERER

T LT L=
5=

= oper R W R e 1
These infections can virtually reduce the effective man days by as much as even 50 % especially in
rural habitations where neither prophylaxis not cure is easily accessible and if at all, financially in out
of reach unless subsidized. It is not that sewage cannot be used at all. It only requires appropriate
treatment. The reported specific experiences are hereunder.

1.1 ISRAEL

There are approximately 200 numbers of deep surface reservoirs in operation throughout the
country with a total storage capacity of 150 Mm?3 that are used to store treated sewage during the
winter season and the water is then used during the summer season for irrigation crops and animal
fodder thus reusing nearly 70% of the treated sewage which equates to nearly 400 Mm? per year.
The Dan Region reuse system serves the Tel Aviv metropolitan area treats 120 Mm?3/year of Tel Aviv
sewage which is stored in recharge aquifer basins and then pumped from recovery wells and
conveyed to irrigation. The Kishon facilities treat 32 Mm?3/year of sewage from the Haifa metropolitan

A- 146



Part A: Engineering APPENDIX

area and the treated sewage is conveyed beyond 30 km where it is blended with local storm water
and stored in a 12 Mm?3 reservoir for irrigation of 15,000 ha of cotton and other non-edible crops.
There are 3 other similar reuse projects in the Jeezrael Valley for 8 Mm?®/year, Gedera for 1.5 Mm3/
year and Getaot Kibbutz for 0.14 Mm3/year. This emphasises the importance of reuse projects.

1.2  TALLAHASSEE, FLORIDA, US

The Tallahassee agricultural reuse system is a cooperative operation where the city owns and
maintains the irrigation system, while the farming service is under contract to commercial enterprise.
The reuse dates back to 1966 and until 1980, was limited to irrigation of 50 ha of land used for hay
production. Based upon success of the early studies and experience, new spray field has been
expanded to approximately 840 ha with an application rate of 8 cm per week on the soils of 95% sand
and interspersed clay layer at a 10 m depth and the field is sloping from 21m to 6m above sea level.
The treated sewage meets BOD of 20 mg/I for BOD and TSS and MPN of 200 per 100 ml for faecal
Coliform and is pumped over 13 km and distributed via 16 centre-pivot irrigation units. Major crops
are corn, soybeans, coastal Bermuda grass, and rye with the rye and Bermuda grass being grazed
by cattle, though some of the Bermuda grass is harvested as hay and haylage.

1.3  AFRICA

Raw sewage farming for vegetables is used in Eritrea in Northeast Africa in an area of 124,320 km?
and a 3.5 million population set at 1,700 m above sea level with water scarcity which forces the
crudely treated sewage use for vegetables. The pathogens detected in the vegetables are shown
hereunder:

Table A7.3- 2 Pathogen detected in vegetables grown from crudely treated sewage
at Eritrea, Africa

[T — - e
e i Ewmdy gy S = —_— -
il EE T Ve [ g i 5 L] i = ™ (1T 2 &
CEAE i | i ™ [ w i -
Larsm= a i | I T W B b
1rsean Fi I - 1 i
'k & 0 ] = [ ] ] ] " e - r_i'
p=t B | L] i (R | B = o
LIS ] B L] i i i
e iE )
L e
b T T R TE =T I T B L (T

The faecal Coliforms in the sewage used for irrigation was 4x10* to 13x10° per litre as compared
to a limit of 1,000 per 100 ml and in the vegetables it was 2x103 to 4x10° per kg. Among the local
farmers in the field, out of a sample of 75 persons, 34 had Giardia Lamblia. But there was surprisingly
no detection of round worm or hook worm, Shigella or Salmonella. This might have been due to the
combination of prophylactic methods in treading on farm soil and drinking water sources were not
affected by sewage but eating green salad as a standard practice.

A- 147



Part A: Engineering APPENDIX

1.4 FINDINGS BY THE LONDON SCHOOL OF TROPICAL MEDICINE & INTERNATIONAL
WATER MANAGEMENT INSTITUTE, HYDERABAD, INDIA

An evaluation of the situation at Hyderabad when the city sewage was not treated and used for
irrigation of nearly 3,100 hectares of land downstream of the discharge river course and the quality
issues are hereunder:

Table A7.3- 3 Effect of exposure to untreated sewage and partially treated sewage on Ascaris
Lumbricoides, Hookworm, Heavy hookworm and Trichuris Trichiura infection at Hyderabad

Waler
Characicrmde qunlkity; CiR*] e I

I | ovwliter : :
o, bebricoides 13 N
;' River waser L0 ] .
| Factially treaced wastewaler |12 33 | 2-8.5 {1,012
| Mintreatsd wastewster . - =114 il |
Hookwism*3
' Hiver waker | ] 1o
| Partially trented wostewaler | | 5 07 | 0411 0,11
| Untreitlen Woshowimet | 74 34 2284 <1001 ]
Hookworm {epg > 160)*4 | ] |
River water i Lo |
i Famalky wreaved wastewanes | |5 0.8 (13-2.2 (.65
| Lntrented wasbewmter T 1% | |588 {04
T michulprp* 3 _
| Hiver witer | i 1.0

Furminlby rrested wasteanier | i3 01,6 iR-2.5 1,53
| :li_'quL'uI.-:d Wl widcr 4 5.6 | B-18 (hAMI]

*1 OR = odds ratio, Cl = confidence interval: epg = eggs per gram (of feces).

*2 Controlled for age. sex. education, and household clustering,

*3 Controlled for age. education, caste, latrine presence, and household clustering.

*4 Controlled for age. sex. education, type of water supply, agricultural activities involved in. and
household clustering.

*5 Controlled for sex. education, and household clustering.

Although this study was unable to provide conclusive evidence about the validity of the current
WHO wastewater nematode guideline, the findings suggest that for A lumbricoides and T trichiura
infection, the WHO nematode guideline of less than or equal to one ova per litre is appropriate but
the nematode guideline of less than or equal to one per litre when exposed to children is too strict. No
increased risk of hookworm infection was detected when wastewater with a mean concentration of

A-148



Part A: Engineering APPENDIX

15 ova per litre was used, which would suggest that at least for the risk of hookworm infection, the
WHO nematode guideline is too strict and a more lenient guideline can be set if hookworm species is
the predominant ova in wastewater. However, more studies are needed to confirm this suggestion.

1.5 FINDINGS OF THE INSTITUTE OF PUBLIC HEALTH LAHORE AND INTERNATIONAL
WATER MANAGEMENT INSTITUTE, LAHORE, PAKISTAN

The study was carried out around the town of Haroonabad a small town with about 80,000
inhabitants in the southern part of the Punjab Province in Pakistan. Around this town agricultural
areas are irrigated with untreated urban wastewater for about 30 years for vegetables sold in the city.
In the middle of this main site there is a colony and most farmers live here. There are two peri-urban
settlements and all three settlements are connected with the municipal relative reliable water supply.
There is an organized system for disposal of sewage water in a pond, either by drains or pipes or
by carts. The farmers in the villages use canal or tube well water. This provides as ideal setting for a
relative evaluation of farm workers from sewage farm and fresh water farm. The findings of incidence of
diseases related to the practices are extracted hereunder:

Table A7.3- 4 Prevalence of diseases by exposure to wastewater with odds ratio and
95% confidence interval

Ciwhs ([E=] Ba% | (7] | 200 104388
_EH.I"]H_IEH'IFI.‘.:HI.HI.‘I‘hI'I.‘II EIFi‘:. :||:| 1.8% |5:| LS| ! 1 I;E_il-ﬂ_"ﬂ
lTl:ﬂr:r O0.5% | 1] n - ! -
Skln prchEma 407 | o] 0% | IBEY 057 A30-1 37
Mail proolers F 1 1 2% | i a2 1.249.904

Yyphoad a DS | 3
| Fever/ood 11 T fEN A 1.0 [T B
| Fotel rumcer uf healh tueriunaines HaT 24
B M
i i
Ty
:‘ - [H" 8 A A AR
II'_:: Pl F 0 R e AR
Ly i.l-i.r-u EE et ] |
. fpursar drsmenc ]
R
R LY
&
CarTiEE e il PN §
TR AR
il

Figure A7.3- 1 Prevalence of diseases in male adult farm workers and children by exposure to
wastewater

A-149



Part A: Engineering APPENDIX

The classical finding of this study was the health guidelines for faecal coliform bacteria in
wastewater from the WHO seem difficult to realize in the tropical climate of the Punjab Province, since
canal water also exceeds the guidelines regularly. However, an appropriate form of treatment of
wastewater for helminth eggs and faecal coliform bacteria before application to the fields is highly
recommended. If treatment is not possible because of the high costs, other protective measures
should be taken. Low cost interventions could include information on hygiene behaviour for farmers,
wearing of shoes and gloves while working in wastewater irrigated fields, regular treatment of farmers
and their families with anti-helminthic drugs and crop restrictions in wastewater irrigated fields.

1.6 FINDINGS OF THE UNIVERSITY OF JERUSALEM

Though this study covers an outdated period of early 20th century, the lessons there from are worth
learning for posterity. Some the extracts from this study are shown hereunder:

B mad [ B e
el - L||.'|J difjAjF|djm] @l ri|iF
Ty alarts wen r e

e b g -

o= s T |:t -

S e ia Brr ::- =

v e i =

LarrFElE £ e —

S wf il I —_—

Lemyrempnn | I

[ T | =
| e

B mpop e ey T =

[ I ESEr )

e S e P i

bzoar§ LFTFECESE 'I i

® Tl saraps LT g .

= it g bl of preefaes piage Al ST

Figure A7.3- 2 Persistence of selected enteric pathogens in water, wastewater,
soil and crops

LR o W B e
- 3 4T THEN P i
| skl an

Fawriy of mreeroww
L e ]
1 L

i e e
[ =8 LR T 8 8

L k]
| -ll
y - — —
] s i int
o™ Ha L] il L} -

L N R IR L HETR]]

Figure A7.3- 3 Relationship between Ascaris-positive stool samples in the population of western
Jerusalem and supply of vegetable and salad crops irrigated with raw wastewater in Jerusalem,
1935-1982

A-150



Part A: Engineering

APPENDIX

Epor . — s
t

N .:ﬁﬂﬂ;ﬁﬁ
Wit 11])
25
— 5—1 -::-

Figure A7.3- 4 Wastewater irrigation of vegetable and Ascaris prevalence in Darmstadt, Berlin and

other German cities, 1949

[ | ™ =
L
] = - By g o gy
] -
& LI i
i - ™
|
I il -y 5
L] e \,
! . T 5
P __-—-_ S
e —_— —
= 1 ¥ T T

Figure A7.3- 5 Seasonal variation in typhoid fever cases in Santiago and the rest of Chile (average

rates, 1977-1983)

e oomm al  aer aill
e e Py e oyl s [

Figure A7.3- 6 Intensity of parasitic infection in sewage farm workers and controls in

various regions of India

A-151



Part A: Engineering

APPENDIX

Their findings concluded that the WHO guidelines for crops eaten uncooked (and on pasture land
where farm animals are grazed) that an effluent must contain one or fewer helminth eggs per litre,
with a geometric mean of faecal coliforms not exceeding 1,000/100 ml can be readily achieved with
low-cost, robust stabilization pond systems which are particularly suited to developing countries and
high levels of pathogen removal can be achieved by such low-cost systems as shown hereunder.

Table A7.3- 5 WHO Recommended microbiological quality guidelines for wastewater

use in agriculture

; Inkrstinal - Faeca Wastesater
i Rase Typosed NeTsaindes (b Colfoeres Treatmezl especizd 10
-t condiiors Qg larhinelc. lzeometsc Azrieve e regu red
Neen no. of Meaz ne. per rricrobiiogical
Eogs per s 100mi) £ Toady
& Imigaiicr of oocs Vhasers =1 < 7 (00 & series of labd safior
Likely b2 be eaten Cansumas Pords desigizd o 3ohieve
Urcocked spars Fublc The microbit equissient
Fizs, public indzaled, oregoivaat!
Pares |2 Tregmenl
E firgation of cerea haders <! Mg stanczmnd Retetion in stablisaicr
my‘ﬁ.ﬁhal recommsnced pords for 10 czys or
crops, fndder crops, eacivaar] halmimih and
pasare znd tess ™ foec=dl codiorm TR
c Locafsze I zabon Mans Motzppizable  Moteppicable Pre - veatnenl asssquined
0F onaps in cadzgory B tythe mgation
|'E=;'E'EI-::=‘_|]_E E'-:hr{-!:g'p, b ol less
-.:ulmms pubic Than primany sscimenizion

cireclcovid

) 17 spechc cases, local evdemiciogal oo — cullarsl 20 srsimerer s Taciors £ hoic be- ke inko socoand, aad quicslies modied accradingdy
b Bscans and Tridhorss: speoe= ead hoo=owams
o} D B9 imigabion Pariod

o e shinges ! quicetion (<EF) “zacal oollfonrs H D0nl) & zpormaizie ko peblc s, sech as hoded v, wilh The- pubiic reg come 1

e In the ozse ol T Loes | mipaion should caase wo weshs babors el ks phed. and no Fus should be: povad oF e groard_ Sprs des

T o rmeie T egoy el 200 [

e
= e -
InEdapmi

A — L.

Fow wien aw relada
LR T It ]

TinmrE i ddi=n

g P LR e e

Figure A7.3- 7 Generalized removal curves for BOD, helminth eggs, excreted bacteria and viruses

in waste stabilization ponds at temperatures above 20°C

A-152




Part A: Engineering APPENDIX

This study is of great relevance to India in appropriately treating the sewage of rural habitations by
such natural pond systems without complicating sophisticated treatment technologies and ensuring
the safe reuse of pond effluents for potential agriculture of non-edible crops. In 1970, an outbreak
of cholera of some 200 cases occurred in Jerusalem and investigation provided a strong evidence
that the main route of transmission was through the consumption of vegetables, including lettuce and
cucumbers illegally irrigated with untreated sewage from Jerusalem and which villagers sold door-to-
door throughout the city.

1.7 FINDINGS OF NEERI IN INDIA

A study of stool examinations of workers at five large sewage farms at Jaipur, Madras, Hyderabad,
Trivandrum and Pune in India during 1973 revealed that out of 466 samples from sewage farm
workers compared with 432 samples from a control population for the presence of Ancylostoma
duodenale (hook worm), Ascaris lumbricoides (round worm), Trichuris trichiura (whip worm),
Enterobius vermicularis (pin worm), Hymenolepis nana (dwarf tapeworm), Entamoeba histolytica and
Giardia intestinalis, the incidence and multiplicity of infection was greater in sewage farm workers.

1.8 GUANAJUATO RIVER BASIN, MEXICO, SEWAGE RIGHTS ISSUES

The total sewage generated in Guanajuato’s 46 municipalities is 567 MLD and could be used for
agricultural of 20,000 ha. There is little or no expected impact on the nutrient value resulting from
treatment, given that the nutrient requirements of the principal crop, alfalfa, would continue to be met
even after treatment. Additionally, other sources of untreated urban wastewater enter the river down-
stream of the treatment plant, entailing sufficiently high nutrient loads that little effect of treatment was
perceptible to the farmers. The benefits from the waste solid sludge are being lost because these
go directly to a landfill instead of being spread on agricultural land. The areas of further study are
(a) the conditions required for wastewater markets to function, specifically commercial feasibility for
irrigation use of treated vs. untreated wastewater, pricing and supply mechanisms, etc. (b) water
rights conflicts, (c) hydrological impact of selling the treated water outside the sub-basin, (d) water
quality assessment of the final use, e.g. at the farm level for irrigation and (e) accounting for the
nutrients lost in the treatment process. This is a classical case of inter basin rights of
treated sewage.

1.9 TYPHOID FEVER OUTBREAK IN SANTIAGO, CHILE

In 1978 and 1983, the outbreak of typhoid fever in Santiago has been reported due to the use of
untreated sewage for the irrigation of 13,500 ha of tomatoes, lettuce, cabbage, celery and cauliflower
that were consumed raw.

1.10 THE SULAIBIA REUSE FACILITY, KUWAIT

By far the world’s largest of its kind, this facility extends the secondary sewage treatment beyond the
conventional limits to nutrients removal, ultra filtration and reverse osmosis to a mammoth scale of
375 MLD with provision to expand to 600 MLD and when commissioned in 2004, it won ‘Wastewater
Project of the Year’ in the 2005 Global Water Awards and described by the judges as a “Powerful

A-153



Part A: Engineering APPENDIX

statement of the future of water resources across the whole Middle East and North Africa region”. The
agriculture and industry demands were met till then by brackish ground water which slowly increased
in its salt concentration and this project seeks to reverse it by substituting the agriculture and industry
demands and aquifer recharge as well. The sale price for kilolitre was $ 0.60 for freshwater, 0.08 for
secondary sewage and 0.15 for RO treated sewage it being colourless, clear and sparkling.

2 FARM FORESTRY
21 ABU DHABI

It is extensively practiced since 1976. The system, designed for 190 MLD is a dual distribution
network for irrigation of 15,000 ha of urban forests, public gardens, trees, shrubs, and grassed
areas along roadways. Secondary treated sewage is further provided tertiary treatment with rapid
sand filtration, chlorination and ozonation. The infra-structure is painted purple and labelled to avoid
any cross-connections.

2.2 EGYPT

Egypt exports some fruits and vegetables and hence use of treated sewage is impossible in this
segment. However, considering the barren sandy terrain, the ministry promulgates a policy of
“Treated sewage + sandy desert soil = Green Trees” and already 1,800 hectares are under cultivation
with Eucalyptus, Mahogany, African Mahogany, Terminalia, Acacia and Neem trees with irrigation by
modified flood or drip irrigation.

2.3 WOODBURN, OREGON, USA

In 1999, Woodburn was ready to discharge 6 MLD of treated sewage through micro-spray sprinklers
into its newly developed 40 hectare poplar tree plantation. Sewage is treated using a biological
nutrient removal aeration basin, a clarifier, sand filters, disinfection in an ultraviolet unit, chlorination
and is pumped into a manifold system to the plantation through an underground piping system where
micro-spray sprinklers are used and there is a 10 m offset to the property line where irrigation does
not occur. In addition, the plantation is completely fenced and surrounded by signs warning intrud-
ers that treated effluent is being discharged. The irrigation system can be shut down in 2.5 hectare
blocks, providing the capability for spot irrigation and operated from a microcomputer. The field was
ploughed, levelled, and then grass and 10 cm cuttings were planted into the bare ground and when
irrigated, they had a weed control problem and had to manually remove the grass from around the
cuttings. This would condition the soil and there wouldn’t be any weeds. Then they would plant the
trees in the stream lines and rows without disturbing the soil. This way, grass was already growing
and weeds were not a big problem. This natural system creates an attractive habitat for wildlife,
provides 30 to 50% more evapotranspiration capacity than would a different crop of equal size, and
provides a new source of revenue. Trees can be harvested every 7 to 12 years, and revenue from
the sale of woodchips can be used to offset a portion of the capital and operation and maintenance
costs of the system. The city plans to expand the facility every 5 years to match population growth.
By 2020, the site will cover 140 hectares acres and will reuse 20 MLD of treated sewage.

A-154



Part A: Engineering APPENDIX

2.4  WIDE BAY WATER CORPORATION, QUEENSLAND, AUSTRALIA

Wide Bay Water Corporation has come up with a winning solution for the dispersal of their treated
sewage by recycling it onto a timber plantation of 300,000 trees on 220 hectares as of 2008 with
expansion plans to a million trees by 2010 by a centrally controlled automated drip irrigation system
from two sewage treatment plants. A 130 micron disc filtration technology was used to pre filter the
treated sewage before putting into the drip irrigation. The monitoring consisted of a central base unit
which is interfaced to a PC for ease of programming, viewing system status, water usage, graphing
and SMS alarming, as well as graphical mapping and additional management programs. Currently,
the base unit manages the RF communications to three, UHF radio linked field units which are
installed at each of the main pumping sites. Additional sensors were installed to monitor water flow,
pH and dam levels. The remote infield valve control and water meter monitoring was automated by
Piccolo XR’s. The Piccolo XR’s utilize a low power licensed UHF radio, latching output technology
and store & forward (repeater) communications. This combination allows low cost, yet simple and
reliable communication to the remote fields. A wireless monitoring system was also installed at the
site to record local environmental factors, such as a weather station to monitor temperature, humid-
ity, solar radiation, wind speed, rainfall and ET. Soil moisture probes were installed at keys sites to
monitor the effects of irrigation, localized rainfall, drainage and plant uptake in the soil profile. The
plantation is stated to have won a Federal Government for Innovation in Irrigation, were both financial
and environmental.

25 AL BIREH, PALESTINE

The sewage treatment facility is designed for 5.7 MLD with extended aeration followed by gravel
media filtration for turbidity reduction, a chlorine-dosing unit calibrated to inject chlorine at a rate of
2 mg/l and 400 L vessel that retained the chlorinated water for 30 minutes. No fertilizer was applied
in addition to the nutrients presents in the reclaimed wastewater. A nursery of 600 m? for annual
cultivation of 80,000 seedlings of indigenous trees and cooked vegetables with irrigation system of
micro-drippers was opted for. The eggplants were sterilized to ensure a safe distance of 50 cm from
the drip lines. Two types of effluents are used being high quality effluent with drip irrigation and very
high quality effluent with subsurface irrigation. The regulations, applications and achievements are
shown hereunder.

Table A7.3- 6 Summary of Al-Bireh WWTP reclaimed water use achievements

Effluent Type Regulation Application Achievements
BOD/TSS Orchard, olives,
High quality less than 20/30 mg/l, Ornamentals Grape stocks High growth
Faecal Coliform Processed vegetables High yield
less than 1,000 MPN/100 ml | Restricted area landscaping
Very high quality F.C non-detectable Cooked vegetables High yi.eld |
Nursery (eggplants) No contamination

Effluent polishing

A-155



Part A: Engineering APPENDIX

Regular basis of the reclaimed water, soil and microbiological quality were tested. The test results
show that the tertiary treatment generates reclaimed water suitable for unrestricted agriculture reuse
application according to Israeli and US EPA guidelines. Crop quality tests showed that eggplants
irrigated with reclaimed water were not contaminated with faecal coliform and intestinal viruses. In
the nursery, seedling germination rates were high (>90%) and seedlings irrigated with the reclaimed
water showed high vegetative growth. The nursery and Alfalfa plantation are shown hereunder.

Figure A7.3- 8 Nursery and Alfalfa plantation at Al-Bireh facility

2.6  SEWAGE SUSTAINED VERMICOMPOSTING

In the matter of producing vermin compost for tree plantations, a study by University of Agricultural
Sciences, Dharwad, Karnataka found that sewage could be used in vermicomposting provided its
details with respect to composition of toxic substances are known.

3 HORTICULTURE
3.1 EL PASO TEXAS, USA

Because of declining reserves of fresh groundwater and an uncertain supply of surface water, the El
Paso Water Utilities has adopted a strategy to curtail irrigation use of potable water by substituting
reclaimed municipal effluent. This strategy has been implemented in stages, starting with irrigation of
a county-operated golf course using secondary effluent from the Haskell Plant, and a city-owned golf
course with tertiary treated effluent from the Fred Hervey Plant. The reuse projects were expanded
to use secondary effluent from the Northwest Plant to irrigate a private golf course, municipal parks,
and school grounds. Reclaimed water use from the Haskell Plant is also expanded to include parks
and school grounds. In these cases, the salinity of reclaimed water ranges from 680 to 1,200 ppm as
total dissolved salts (TDS) depending on the plant. Reclaimed water from the Hervey Plant has the
lowest salinity (680 ppm), and a large portion of it is now being injected into an aquifer for recovery
as potable water.

A- 156



Part A: Engineering APPENDIX

3.2 DURBIN CREEK (WESTERN CAROLINA)

The Durbin Creek Wastewater Treatment Facility located near Fountain Inn, South Carolina,
discharges to Durbin Creek, a relatively small tributary of the Enoree River. Average flow from the
Durbin Creek Plant is 5,200 m3/day with a peak flow of 22,700 m3/day during storm events. The plant
is permitted for an average flow of 12,500 m?®/day. The Durbin Creek plant is located on an 81 ha
site, half of which is wooded and the remaining half cleared for land application of bio solids. Hay is
harvested in the application fields. Much of the land surrounding the plant site is used as a pasture
and for hay production without the benefit of bio solids applications.

3.3 CHANDIGARH

Chandigarh is perhaps the first city to have developed infrastructure with pipe lines for a tertiary
treatment plant to cover the horticulture needs of its vast 1,500 hectares by nearly 90 MLD out of
which 45 MLD capacity is in place and another 45 MLD is under completion.

3.4 DELHI

With the sewage volume at about 4,400 MLD, planned reuse of treated sewage for designated
institutional centres have been put in place as (a) Luytens at 90 MLD, (b) Japanese park at 35 MLD,
(c) minor irrigation department at 350 MLD totalling 475 MLD.

4 TOILET FLUSHING
4.1 JAPAN

Because of the country’s density and limited water resources, water reclamation and reuse programs
are not new to Japan. By 1995, 89.6% of cities larger than 50,000 people were sewered, and 72%
of the inhabitants of these cities were served with a sewage collection system. Therefore, buildings
being retrofitted for flush toilets and the construction of new buildings offer excellent opportunities
for reuse. Initially, the country’s reuse program provided reclaimed water to multi-family, commercial,
and school buildings, with a reclamation plant treating all of the wastewater for use in toilet flushing
and other incidental non-potable purposes. Later, municipal treatment works and reclaimed water
systems were used together, as part of a dual system, providing more effective and economical
treatment than individual reclamation facilities.

In 1998, reclaimed water use in Japan was 130 Mm?3/year, with distribution as shown in Table A7.1- 7.
At that time, about 40% of the reclaimed water was being distributed in dual systems. Of this more
than 1/3 was being used for toilet flushing, and about 15% each for urban irrigation and cleansing. A
wide variety of buildings were fitted for reclaimed water use, with schools and office buildings being
most numerous. In Tokyo, the use of reclaimed water is mandated in all new buildings that have floor
area larger than 30,000 m2. Japan offers a very good reuse model for cities in developing countries
because its historical usage is directly related to meeting urban water needs rather than only agri-
cultural irrigation requirements. In addition, the reclaimed water quality requirements in Japan are
different from the U.S., as they are more stringent for coliform counts for unrestricted use, while being
less restrictive for other applications.

A-157



Part A: Engineering APPENDIX

Examples of large area water reclamation systems in Japan can be found in Chiba Prefecture, Kobe
City, and Fukuoka City. Outside the city limits of each of these urban areas, streams have been
augmented, parks and agricultural areas have been irrigated, and greenbelts established with
reclaimed water. The price of reclaimed water in these cities ranges from $0.83/m? for residential use
to $2.99/m? for business and other uses. This compares with a potable water price range of $1.08 to
$3.99/m® (USEPA, 2004).

Table A7.3- 7 Uses of reclaimed water in Japan

Use Percent Mm?3/year
Environmental Water 54% 63.9
Agricultural Irrigation 13% 15.9
Snow Melting 13% 15.3
Industrial Water 1% 12.6
Cleansing Water 9% 11.2

4.2 INDIAN SCENARIO

Reuse of treated sewage for toilet flush has been recognized as a means of water conservation
especially in high rise apartments, office complexes, multiplexes, etc. Generally, this flushing
consumes about 3 to 4 flushes per day per person and its volume will be about 20 to 30 litres daily.
When a 135 Ipcd is supplied, by reusing these 30 litres per day per person, we still have to deal with
110 litres per capita daily and this has to be disposed outside the house. But then, the entire 135 Ipcd
has to be treated before we can recover the 30 Ipcd for toilet flush. Alternatively, there has to be twin
sewerage within the house so that milder grey water can be separately collected and treated with
less strenuous effort before reuse for flush. Such a system is least advisable especially in modern
urban habitations where the potential dangers of cross connection in plumbing and nuisance value of
dealing with a STP within the dwelling boundary are matters of great reluctance either to be enforced
or to be embraced by the occupants. That brings matters to two options namely, condominiums
to have such a facility as a centralized option for the entire condominium or a habitation to have a
dual pipeline from the STP back all the way to the dwellings supplying such toilet flush grade water.

Obviously, such a new dual pipeline all over the habitation is almost next to impossible to be
designed, implemented and attended to in O&M because, here is a system that will deliver as little as
30 Ipcd and its design as a gravity pipeline discharging in short stints for rare timings in a 24 hours
cycle calls for a pressurized system. The net result of all this is the fact that these are possible only in
the case of condominiums and entirely new layouts. In India, the rule of culture far more outweighs the
practicalities and culturally, no one can be forced to avail a water supply originating from the refuse

A-158



Part A: Engineering APPENDIX

of the neighbour and receive it into his habitation. The Karnataka State Pollution Control Board
(KSPCB) has laid down that new layouts shall provide their own STPs by new urban standards juxta-
posed with the erstwhile standards prescribed by MoEF/CPCB, and followed by KSPCB as well. An
extract of the same along with remarks thereon is furnished hereunder.

Table A7.3- 8 Discharge standards for surface water Vs urban reuse standards by KSPCB

No Parameters as per BIS Values as per BIS Proposed by KSPCB
1 pH 6.5-8.5 6.0-9.0

2 BOD <20 <10

3 TSS <30 Not specified
4 Oil & Grease <10 Not specified
5 Turbidity Not specified <2NTU

6 E. Coli Not specified NIL

7 | Res. Chlorine Not specified >1 PPM

All Units except pH and NTU in mg/I

Considering the E coli issue alone, total coliform is not addressed and thus, enteric viruses which
are specific for water borne epidemics through unintentional portals of entry are left out. Thus total
coliforms have to be not detected. The technology for this in the condominium scale can be the
ultrafiltration membranes which can function under low pressure and trap the viruses as shown in
Figure A7.3- 9 overleaf.

A-159



Part A: Engineering APPENDIX
Fillreien Specrze
PR — knflrnian _'| Furdile
|
[ Peetinarias | Ml sun
--l. d.-| =2 ] e
:":" ¥ P ___:l
— — Frd
o f"::{} )
:Eu- | L — --.-u.r-.r.;;l
L__ﬁ_'l-__"' S '- ____-::I t_ﬁ-ﬁl ___,:'
,I-:::,__‘-w. <_'_1)__l'-r-|.-1.:-1_____‘.'- _ )
— ey G
o [ =
| i
- 7] ILEL L 1 inwLEE
='I R[ECENTTT CTTR TS Fadin il
. 37 8 el PR BEY
W | el e R A
Figure A7.3- 9 Membrane filtration spectrum
5 INDUSTRIAL AND COMMERCIAL

5.1 SAKAIHAMA TREATED WASTEWATER SUPPLY PROJECT, JAPAN

To ensure sustainable water supply in Sakaihama district advanced treatment process was
established at 3 STPs. Two types of advanced treatment processes are applied to the effluent
obtained from step-feed multistage biological nitrogen removal facilities: 33,000 m®day of water is
produced using fibre filtration to be used for purposes (cooling water in large industries) in which
there is no contact with the human and 1,000 m3/day of water is produced using ozonation for uses
in which human contact is expected. Reclaimed water is supplied to large-scale company groups,
and small and medium-sized enterprises which include National Soccer Training Centre (NTC),
disaster prevention base, Sakai solid waste disposal plant, and local industries. In these facilities,
the reclaimed water is used for variety of purposes. In large-scale industries, it is mainly used for
cooling purposes, and in small industries it is used for toilet flushing and watering plants through
sprinkler. The use also includes sprinkling water over the football ground, and for fire extinguishing in
emergency cases. Some hydrants are installed on transmission pipelines for this purpose.

Sakai city depends on water supplies from Osaka Prefecture, for which the main source is Yodogawa
River. Considering increase in demand, it became important to secure additional water resources. To
ensure sustainable water supply in Sakaihama district (covering area of about 300 ha) and to restore
the environment in existing rivers, reuse of treated wastewater (advanced level) came into practice.

A-160



Part A: Engineering APPENDIX

For this purpose, advanced treatment process was established at 3 STPs. To achieve the objectives,
two types of advanced treatment processes are applied: 33,000 m3/day of water is produced using
fibre filtration to be used for purposes (cooling water in large industries) in which there is no contact
with the human and 1,000 m®day of water is produced using ozonation for uses in which human
contact is expected.

The facilities used for supplying treated water in this project are as follows:

- One water supply pumping station
- 2 satellite treatment plants (ozonation)

- About 12 km of transmission pipelines

Reclaimed water is supplied to large-scale company groups, and small and medium-sized
enterprises which include National Soccer Training Centre (NTC), disaster prevention base, Sakai
solid waste disposal plant, and local industries. In these facilities, the reclaimed water is used for
variety of purposes. In large-scale industries, it is mainly used for cooling purposes, and in small
industries it is used for toilet flushing and watering plants through sprinkler. The use also includes
sprinkling water over the football ground, and for fire extinguishing in emergency cases. Some
hydrants are installed on transmission pipelines for this purpose.

Table A7.3- 9 Treated wastewater supply

User Quantity (m3/day) Proposed by KSPCB
Sakai National Training Centre (NTC) 400 Sprinkling on football ground
Disaster prevention base 500 Sprinkling
Solid waste disposal plant 20 Sprinkling
Local industry business cluster 80 Toilet flushing, Sprinkling
Large companies 33,000 Coolant
Total 34,000

A-161



Part A: Engineering APPENDIX

Figure A7.3- 10 Sakaihama treated wastewater reuse scheme

Table A7.3- 10 Quality of supplied treated wastewater

Parameter Fibre filtration water Ozonation water
E. Coli - Not detected
pH 5.8-8.6 5.8-8.6
Odour Not unpleasant Not unpleasant
Residual chlorine - Maintained
Appearance Not unpleasant Not unpleasant

Source: http://water.city.sakai.lg.jp/torikumi/file/konwakai4-03.pdf
5.2 BETHLEHEM STEEL MILLS, USA

Perhaps the first industrial use of treated sewage for industrial purpose was initiated here by Abel
Wolman. One of the largest reclaimed water user is the Bethlehem Steel Sparrows Point steel mill in
Baltimore. For many years, the plant used about 100 MGD of reclaimed water from the Back River
Wastewater Treatment Plant. The reclaimed water was used for contact cooling of steel and for other
process purposes in the mill.

5.3 HAWAII

The Sewage Treatment facility produces two grades of high-quality recycled water whereby the R-1
water is used for landscape, agriculture, and golf course irrigation, R-2 water which is the reverse
osmosis permeate is used for industrial purposes such as boiler feed water and ultra-pure process
water. The switching to RO water with only 1 ppm of silica turned into a savings for industrial users,

A-162



Part A: Engineering APPENDIX

as the ground water arising from filtering of rain water through the lava structure in the ground it picks
up between 60 to 70 ppm of silica which scales up the boilers costing the power

Wyt Bl
- F e L | LI LEgdfecimr Uirds
|' lh=re=rw T s '
Er TRy
EFsnt Fom . Filter Ied TETS |
HAWAITR W1 Fivg | B e i, FRARYTE 1. o
e | b s s Al BInaE
Fetum Pumg  ————-r
Nlaisn |'I:"-_"I.|'rll
=0 Froaduel
W rl-:lr A P ot i
¥
- e ek I Ve e wrmm Lavie ‘-l

Figure A7.3- 11 Hawaii sewage reuse facility schematic

5.4 DURBAN, SOUTH AFRICA

Durban Metro experienced considerable pressure to provide basic services, including water, to its
growing domestic and industrial customers. The natural water resources were not sufficient to meet
the increasing demand. As a solution, the KwaZulu Natal pilot project was launched to install and
operate a new affordable distribution network for the townships under successful tri-sector partner-
ship (public-private-NGOs). Durban Metro decided to go further by implementing a public-private
partnership water reuse project: the Durban Water Recycling project (DWR). The project included
treating primary sewage and re-purifying the reclaimed water to the capacity of 47,500 m3/d. As a
result, about 7% of Durban’s wastewater is reclaimed as high quality water supplied to the Mondi
Paper Mill and SAPREF Refinery at a cost 25% lower than potable water instead of being discharged
to the sea. The purification of the wastewater is handled by the newly refurbished wastewater
treatment plant applying tertiary treatment using dual media filtration, ozonation, granulated carbon
filters and chlorination.

The municipal authority, called “Durban Metro”, experienced a dramatic population increase and
customers increased from 1 million to nearly 3 million due to the incorporation of 30 local authori-
ties and surrounding townships into the metropolitan area. As a result, Durban Metro experienced
considerable pressure to provide basic services to its growing domestic customers, among whom
26% lived in the townships and relied on standpipes for clean drinking water. Moreover, several
industries located in this area, such as Mondi Paper Mill and SAPREF refinery needed continuous
supply of high quality water for process and cooling purposes. Average rainfall in the region is 200
mm/year, and suffers from periodic droughts. Hence, the natural water resources are not sufficient
to meet the increasing demand.

A-163



Part A: Engineering APPENDIX

In order to develop a workable solution to the water and sanitation problems, the KwaZulu Natal
pilot project was launched as a part of the Worldwide “Business Partners for Development” (BPD)
programme created by the World Bank in 1998. This project allowed Durban Metro to install and
operate a new affordable distribution network for the townships through innovations in service
delivery and tariff structures — first 200 I/day of water was free for domestic customers. This was the
result of a successful tri-sector partnership (public-private-NGOs).

Considering the success of this first initiative, Durban Metro decided to go further by
implementing a public-private partnership water reuse project: the Durban Water Recycling project
(DWR). The project included treating primary sewage and re-purifying the reclaimed water to the
capacity of 47,500 m®d. As a result, about 7% of Durban’s wastewater is reclaimed as high quality
water supplied to the Mondi Paper Mill and SAPREF Refinery at a cost 25% lower than potable
water instead of being discharged to the sea. The purification of the wastewater is handled by
the newly refurbished wastewater treatment plant which includes tertiary treatment including dual
media filtration, ozonation, granulated carbon filters and chlorination. (Mediterranean Wastewater
Reuse Working Group, 2007).

6 FISH CULTURE
6.1 HANOI, VIETNAM

Hanoi, the capital of Vietnam has a major system of wastewater reuse involving vegetables, rice as
well as fish in low lying Tranh Tri district which lies to the south of the city. Wastewater and storm
water are discharged untreated, to four small rivers which play a dual role: drainage of wastewater
from the city; and wastewater supply for reuse in agriculture and aquaculture. The system of waste-
water reuse has largely been developed by the district farmers and local community over the past 40
years. After 1960s, land use stabilized into vegetable cultivation on higher land, rice/fish cultivation
on medium level land, and year-round pond fish culture on deeper land adjacent to the main irrigation
and drainage canals. Wastewater-fed aquaculture became the major occupation of cooperatives with
easy access to wastewater.

The local aquaculture research institute provided seed of exotic fish species, and fish hatcheries and
nurseries were developed by farmers. Farmers also learnt how to regulate the introduction of waste-
water to produce fish. The major species are silver carp, rohu, and tilapia. Yields of fish of 3-8 tonnes/
ha are harvested annually, lower yields from rice/fish and higher from pond culture.

Hanoi, the capital of Vietnam has a major system of wastewater reuse involving vegetables, rice as
well as fish in low lying Tranh Tri district which lies to the south of the city. Produce from the reuse
system provides a significant part of the diet of the city’s people.

Wastewater and storm water are discharged untreated, about 320,000 m®day, to four small
rivers that play a dual role: drainage of wastewater from the city; and wastewater supply for reuse in
agriculture and aquaculture. In 2009, only one wastewater treatment plant was reported to be
operational and 3 treatment plants under construction. About one-third of the city is sewered. The
wastewater is 75-80% domestic and 20-25% industrial.

A-164



Part A: Engineering APPENDIX

Source: UNEP webpage: http://www.unep.or.jp/ietc/publications/techpublications/techpub
15/2-9/9-3-1.asp

Figure A7.3- 12 Raw wastewater being pumped into wastewater-fed fish ponds in Hanoi

The system of wastewater reuse has largely been developed by the district farmers and local
community over the past 30 years. Before 1960 the area was a sparsely populated swamp where
rice was grown but with low yields and frequent flooding. Following the formation of cooperatives in
1967, land use stabilized into vegetable cultivation on higher land, rice/fish cultivation on medium
level land, and year-round pond fish culture on deeper land adjacent to the main irrigation and drain-
age canals. Wastewater-fed aquaculture became the major occupation of 6 cooperatives with easy
access to wastewater and a minor occupation of 10 others out of the total of 25 district communes.

The local aquaculture research institute provided seed of exotic fish species, and fish hatcheries
and nurseries were developed by farmers. Farmers also learned how to regulate the introduction of
wastewater to produce fish. The major species are silver carp, rohu, and tilapia. Rohu and Tilapia has
been the most popular species in recent years. Yields of fish of 3-8 tonnes/ha are harvested annually,
lower yields from rice/fish and higher from pond culture.

An on-going project to improve the wastewater and drainage system of Hanoi has had only marginal
impact on the wastewater-fed fish ponds through loss of a small area to construct a reservoir. A new
industrial development area is being established outside the drainage area of the district so fish
being cultured on city wastewater should be relatively free of contamination. However, the change in
land use policy since the 1980s from cooperative to individual household management has adversely
affected wastewater fed aquaculture. Over the decade since 1985 the area of wastewater fed aqua-
culture (essentially the rice/fish system) has declined in area by 36% from a total of 750 to 480 ha.

A-165



Part A: Engineering APPENDIX

6.2 BANGLADESH

In Bangladesh, the development of the first duckweed, conventional wastewater treatment system
began, in 1989 at the KHC in Mirzapur. The facility consists of one duckweed covered, 0.7 ha plug
flow lagoon constructed as a 500 m long serpentine channel with seven bends. It is fed with a mixture
of hospital, school and domestic wastewater from some 2,350 people. The plug flow wastewater-fed
duckweed pond is preceded by a 0.2 ha anaerobic pond with a hydraulic retention time (HRT) of 2-4
days. HRT in the plug flow pond is estimated as 21-23 days. Duckweed harvested from the 0.7 ha
wastewater treatment pond is fed daily to three adjacent fish ponds, each 0.2 ha.

The duckweed removes nutrients and the plant cover suppresses phytoplankton growth. Average
removal efficiencies for BOD5, N and P, and faecal coliforms are 90-97%, 74-77%, and 99.9%,
respectively. Effluent turbidity is always below 12 NTU. The effluent is used to top up the water level
of the adjacent fish ponds. The wastewater treatment system produces from 220 to 400 tonnes fresh
weight duckweed/hal/year (about 17 to 31 tonnes dry weight/ha/year). The fish ponds are stocked
with Indian major carps (rohu, mrigal and catla), Chinese carps (grass carp and silver carp), and com-
mon carp. Fish production varies from 10 to 15 tonnes/halyear, yield being relatively high because of
frequent harvesting and addition of other feed besides duckweed such as oil cake and rice bran.
Duckweed based wastewater treatment and reuse, Mirzapur

PRISM (Project in Agriculture, Rural Industry Science and Medicine), a non-government
organization (NGO) in Bangladesh, has carried out a research and development programme with
duckweed based, wastewater treatment and reuse through fish culture. There are systems fed with
conventional wastewater or sewage in three districts, the largest being at the Kumudini Hospital
Complex (KHC), Mirzapur, Tangail district.

Source: UNEP webpage; http://www.unep.or.jp/ietc/publications/techpublications/techpub
15/2-9/9-3-3.asp

Figure A7.3- 13 A duckweed based wastewater treatment system at Mirzapur, Bangladesh

A- 166



Part A: Engineering APPENDIX

The development of the first duckweed, conventional wastewater treatment system began, in 1989
at the KHC in Mirzapur. The facility consists of one duckweed covered, 0.7 ha plug flow lagoon
constructed as a 500 m long serpentine channel with seven bends. It is fed with a mixture of hospital,
school and domestic wastewater from some 2,350 people (per capita estimated sewage generation
100 I/day). The plug flow wastewater-fed duckweed pond is preceded by a 0.2 ha anaerobic pond
with a hydraulic retention time (HRT) of 2-4 days. HRT in the plug flow pond is estimated at 21-23
days. Duckweed harvested from the 0.7 ha wastewater treatment pond is fed daily to three adjacent
fish ponds, each 0.2 ha.

The duckweed removes nutrients and the plant cover suppresses phytoplankton growth. Average
removal efficiencies for BOD5, N and P, and faecal coliforms are 90-97%, 74-77%, and 99.9%,
respectively. Effluent turbidity is always below 12 NTU. The effluent is used to top up the water level
of the adjacent fish ponds.

The wastewater treatment system produces from 220 to 400 tonnes fresh weight duckweed/hal/year
(about 17 to 31 tonnes dry weight/ha/year). The fish ponds are stocked with a polyculture of Indian
major carps (rohu, mrigal and catla), Chinese carps (grass carp and silver carp), and common carp.
Tilapia is not stocked, but fingerlings enter the ponds incidentally. Fish production varies from 10 to
15 tonnes/halyear, about 40% of which is tilapia. Fish yields are relatively high because of frequent
harvesting and addition of other feed besides duckweed such as oil cake and rice bran.

Over the last two years the wastewater-fed duckweed-fish system has generated a net profit of almost
US$3,000/halyear. This is about three times that of the major agricultural crop of the area, rice.

7 GROUNDWATER RECHARGE
7.1 SOIL AQUIFER TREATMENT
7.1.1 DESCRIPTION

Soil aquifer treatment (SAT) makes use of the natural chemical and biological processes within soll
(unsaturated zone) to “polish” treated sewage. Soil aquifer treatment is most commonly used to
remove residual organic material, nitrogen and pathogenic microorganisms.

The most common SAT solution is infiltration ponds. After conventional sewage treatment, the water
is discharged into infiltration ponds and then reused via recovery wells. Infiltration ponds are used in
cycles: Sewage is treated during wet cycle; sludge is dried and solids are removed during dry cycle.

) _‘TI' T-C] firy
f S E
r-rl_'-ll—._-l----t—l .
Ve |.|.|.|--I '
T ——
T MpERr O —

Figure A7.3- 14 Soil aquifer treatment

A-167



Part A: Engineering APPENDIX

7.1.2 APPLICATION EXAMPLES
a. Sweetwater SAT Treatment Plant in Tucson, Arizona, USA

It was built in year 1989, and consists of 8 recharge basins and 2 wetland basins. The total size is 17
ha, the design percolation rate is 70 cm/day and the amount of water reclaimed per year is 1,233.5
m3 per year. The area is used also for wildlife protection.

Figure A7.3- 15 Sweetwater SAT treatment plant, Tucson, AZ

b. Rio Hondo Spreading Grounds, Montebello Forebay, California, USA

Table A7.3- 11 Site characteristics

Rio Hondo
Year when initially started using 1937/38
Size (ha) 230
# of Sub-Basins 20
Percolation Rate (m?¥sec) 11
Water Storage (103 m?) 4,557

A-168



Part A: Engineering APPENDIX

Source: http://www.wrd.org/engineering/groundwater-replenishment-spreading-grounds.php
[Accessed 20 Oct. 2011]

Figure A7.3- 16 Rio Hondo Spreading Grounds, Montebello Forebay, CA
cC. Phoenix, Arizona, USA
d. Orange County, California, USA
e. Israel
7.1.3 ADVANTAGES AND DISADVANTAGES
The advantages and disadvantages of this process are as follows:
a. Advantages

i. No requirement of energy and mechanical equipment for aeration

ii. Natural process and virtually maintenance free

iii. System can provide renewed water sources

iv. It protects against sea water intrusion, when practiced in coastal areas.
v. It helps in the protection of wildlife

b. Disadvantages

i. Large areas of land are used

ii. Odours, mosquitoes and flies can be a problem if they are not properly controlled

A-169



Part A: Engineering APPENDIX

71.4 TYPICAL DESIGN PARAMETERS

Table A7.3- 12 Typical design parameters

Parameter Value
Sewage loading rate <15cm/d
Total nitrogen loadings 56 to 67 kg/ha/d
BOD to Nitrogen ratio >3:1
BOD removal around 90%
SS in the percolate 1to2mg/L

Source: Sherwood C. Reed, Ronald W. Crites, E. Joe Middlebrooks, 2006

Table A7.3- 13 Hydraulic loading cycles for soil aquifer treatment

Winslynle Applesion Ceying™esling
Laaring Dbjaciiva Argiled Eaaenn Peticd {d] Patied [d]
Sl Y2 B-7
Fiimary TR [ 712
Muzimize inflimlion relEs § _5-..II'I'|-I'|1-BF- '2_] i E_-lr_
| Secandany ™ intar ER L
Sty 1-2 -4
. Py \Wirde 1.2 711
Fluminios nilrfcotion

F— onllikii) & ! &t
¥ Winten 1.3 10
Summaor 12 1013
Pty Py -2 132
Maimiee nltrogen removnl T — 57 17
Secondary T a-12 12-18

Source: Adapted from Crites, R.W. and Tchobanoglous, G., Small and Decentralized Wastewater
Management Systems, McGraw-Hill. New York. 1998.

Important considerations related to design and maintenance of this process is as follows

A. The minimum pre-treatment is secondary or the equivalent. For small systems, a short detention-
time pond is recommended. If facultative or stabilization ponds are to be used, it is recommended
that a constructed wetland system be used between the pond and the infiltration point to reduce
TSS levels.

A-170



Part A: Engineering APPENDIX

B. High loadings of BOD and TSS from industrial activity will require careful management to avoid
odour production and to avoid plugging of the soil.

7.1.5 APPLICABILITY

Soil aquifer treatment is an effective process for polishing BOD, TSS, and pathogen removal.
Removal of phosphorus and metals depends on travel distance and soil texture. Nitrogen removal
can be significant when systems are managed for that objective: ammonia is retained in the soil long
enough for biological conversion through ammonia adsorption and the absence of available oxygen
and the existence of carbon sources facilitates denitrification. Pathogens are filtered out by the soil
and adsorbed onto clay particles and organic matter.

7.1.6 GUIDING PRINCIPLES

A. This technology is used as a method of conserving sewage without wasting it.
B. This technology can be considered where area is available.

C. In coastal cities where ground water is used, this can be a long term solution against sea water
intrusion. This requires a separate study needs to be carried out at each location before its
application in the field.

7.2 ORLANDO AND ORANGE COUNTY, FLORIDA, USA

The City of Orlando and Orange County, Florida, were mandated to cease discharge of effluent into
Shingle Creek, which flows into Lake Tohopekaliga. To overcome this issue, a reuse project was
constructed in West Orange and Southeast Lake counties along a high, dry, and sandy area known
as the Lake Wales Ridge, called Water Conserv Il. Water Conserv Il is the largest reuse project of its
type in the world, a combination of agricultural irrigation and rapid infiltration basins (RIBs). It is also
the first reuse project in Florida to irrigate crops produced for human consumption with reclaimed
water. Water Conserv Il began operation on December 1, 1986. The project is designed for average
flows of 50 mgd (2,190 I/s) and can handle peak flows of 75 mgd (3,285 I/s). Approximately 60% of
the daily flows are used for irrigation, and the remaining £ 40% is discharged to the RIBs for recharge
of the Floridan aquifer.

Citrus growers participating in Water Conserv Il benefit from using reclaimed water. Citrus produced
for fresh fruit or processing can be irrigated by using a direct contact method. Growers are provided
reclaimed water 24 hours per day, 7 days per week at pressures suitable for micro-sprinkler or
impact sprinkler irrigation. By providing reclaimed water at pressures suitable for irrigation, costs for
the installation, operation, and maintenance of a pumping system can be eliminated.

Water Conserv II: City of Orlando and Orange County, Florida, US

As a result of a court decision in 1979, the City of Orlando and Orange County, Florida, were
mandated to cease discharge of their effluent into Shingle Creek, which flows into Lake Toho-
pekaliga, by March 1988. To overcome this issue, the decision was made to construct a reuse
project in West Orange and Southeast Lake counties along a high, dry, and sandy area known

A-171



Part A: Engineering APPENDIX

asthe Lake Wales Ridge, and the project was named Water Conserv Il. The primary use of the reclaimed
water would be for agricultural irrigation. Daily flows not needed for irrigation would be distributed
into rapid infiltration basins (RIBs) for recharge of the Floridan aquifer.

Water Conserv Il is the largest reuse project of its type in the world, a combination of agricultural
irrigation and RIBs. It is also the first reuse project in Florida permitted by the Florida Department of
Environmental Protection to irrigate crops produced for human consumption with reclaimed water.
The project is best described as “a cooperative reuse project by the City of Orlando, Orange County,
and the agricultural community.”

The project is designed for average flows of 50 mgd (2,190 I/s) and can handle peak flows of 75 mgd
(3,285 I/s). Approximately 60% of the daily flows are used for irrigation, and the remaining +40% is
discharged to the RIBs for recharge of the Floridan aquifer. Water Conserv Il began operation on
December 1, 1986.

At first, citrus growers were reluctant to sign up for reclaimed water being afraid of potential
damage to their crops and land from the use of the reclaimed water. Study was carried out on the use of
reclaimed water as an irrigation source for citrus. Later on, the Mid Florida Citrus Foundation (MFCF),
a non-profit organization was created for conducting research on citrus and deciduous fruit and
nut crops. Goals of the MFCF are to develop management practices that will allow growers in the
northern citrus area to re-establish citrus and grow it profitably, provide a safe and clean environ-
ment, find solutions to challenges facing citrus growers, and promote urban and rural cooperation. All
research conducted by the MFCF is located within the Water Conserv Il service area. Reclaimed
water is used on 163 of the 168 acres of research. MFCF research work began in 1987.

Research results to date have been positive. The benefits of irrigating with reclaimed water have
been consistently demonstrated through research since 1987. Citrus on ridge (sandy, well drained)
soils respond well to irrigation with reclaimed water. No significant problems have resulted from
the use of reclaimed water. Tree condition and size, crop size, and soil and leaf mineral aspects
of citrus trees irrigated with reclaimed water are typically as good as, if not better than, groves
irrigated with well water. Fruit quality from groves irrigated with reclaimed water was similar to groves
irrigated with well water. The levels of boron and phosphorous required in the soil for good citrus
production are present in adequate amounts in reclaimed water. Thus, boron and phosphorous can be
eliminated from the fertilizer program. Reclaimed water maintains soil pH within the recommended
range; therefore, lime no longer needs to be applied.

Citrus growers participating in Water Conserv |l benefit from using reclaimed water. Citrus produced
for fresh fruit or processing can be irrigated by using a direct contact method. Growers are provided
reclaimed water 24 hours per day, 7 days per week at pressures suitable for micro-sprinkler or
impact sprinkler irrigation. At present, local water management districts have issued no restrictions
for the use of reclaimed water for irrigation of citrus. By providing reclaimed water at pressures suit-
able for irrigation, costs for the installation, operation, and maintenance of a pumping system can be
eliminated. This means a savings of $317 per hectare per year. Citrus growers have also realized
increased crop yields of 10 to 30% and increased tree growth of up to 400%.

A-172



Part A: Engineering APPENDIX

The increase is not due to the reclaimed water itself, but the availability of the water in the soil for the
tree to absorb. Growers are maintaining higher soil moisture levels.

Citrus growers also benefit from enhanced freeze protection capabilities. The project is able to supply
enough water to each grower to protect his or her entire production area. Freeze flows are more than
8 times higher than normal daily flows. It is very costly to the City and County to provide these flows
(operating costs average $15,000 to $20,000 per night of operation), but they feel it is well worth the
cost. If growers were to be frozen out, the project would lose its customer base. Sources of water to
meet freeze flow demands include normal daily flows of 30 to 35 MGD (1,310 to 1,530 I/s), 38 million
gallons of stored water (143,850 m?), 80 MGD (3,500 I/s) from twenty-five 16-inch diameter wells,
and, if needed, 20 MGD (880 I/s) of potable water from the Orlando Utilities Commission.

Water Conserv Il is a success story. University of Florida researchers and extension personnel are
delighted with research results to date. Citrus growers sing the praises of reclaimed water irrigation.
The Floridan aquifer is being protected and recharged. Area residents view the project as a friendly
neighbour and protector of the rural country atmosphere (USEPA, 2004).

7.3 PHOENIX (ARIZONA), USA

Water reclamation and reuse have become an important part of Phoenix Water Services Depart-
ment’'s operational strategy. In 2001, Cave Creek Reclaimed Water Reclamation Plant (CCWRP),
in northeast Phoenix, began operation which uses an activated sludge nitrification / denitrification
process along with filtration and ultraviolet light disinfection to produce a tertiary-grade effluent that
meets the Arizona standards. CCWRP is currently able to treat 8 MGD (350 I/s) and has an expan-
sion capacity of 32 MGD (1,400 I/s). The Phoenix reclamation plant delivers reclaimed water through
a nonpotable distribution system to golf courses, parks, schools, and cemeteries for irrigation pur-
poses. The reclaimed water is sold to customers at 80% of the potable water rate.

CCWRP’s sister facility, North Gateway Water Reclamation Plant (NGWRP), will serve the north-
west portion of Phoenix. The design phase has been completed. The NGWRP will have an initial
treatment capacity of 4 MGD (175 I/s) with an ultimate capacity of 32 MGD (1,400 I/s). The plant is
modelled after the Cave Creek facility using the “don’t see it, don’t hear it, don’t smell it” design mantra.
Construction will be performed using the construction manager-at-risk delivery method.

Groundwater recharge and recovery is a key component of the water reuse program. Phoenix is
currently exploring the use of vadose zone wells because they do not require much space and are
relatively inexpensive to construct. This method also provides additional treatment to the water as
it percolates into the aquifer. A vadose zone recharge facility along with a recovery well is being
designed for the CCWRP site.

Water Reclamation and Reuse: Integrated Approach to Wastewater Treatment and Water Resources
Issues in Phoenix, Arizona

The rapidly developing area of North Phoenix is placing ever-increasing demands on the city’s
existing wastewater collection system, wastewater treatment plants, and potable water resources.

A-173



Part A: Engineering APPENDIX

As an integrated solution to these issues, water reclamation and reuse have become an important
part of Phoenix Water Services Department’s operational strategy.

Cave Creek Reclaimed Water Reclamation Plant (CCWRP), in northeast Phoenix, began operation
in September 2001. The facility uses an activated sludge nitrification/denitrification process along
with filtration and ultraviolet light disinfection to produce a tertiary-grade effluent that meets the
Arizona standards. CCWRP is currently able to treat 8 MGD (350 I/s) and has an expansion
capacity of 32 MGD (1,400 I/s). The Phoenix reclamation plant delivers reclaimed water through a non
potable distribution system to golf courses, parks, schools, and cemeteries for irrigation purposes. The
reclaimed water is sold to customers at 80% of the potable water rate.

CCWRP’s sister facility, North Gateway Water Reclamation Plant (NGWRP), will serve the northwest
portion of Phoenix. The design phase has been completed. The NGWRP will have an initial treat-
ment capacity of 4 MGD (175 I/s) with an ultimate capacity of 32 MGD (1,400 I/s). The plant is mod-
elled after the Cave Creek facility using the “don’t see it, don’t hear it, don’t smell it” design mantra.
Construction will be performed using the construction manager-at-risk delivery method.

Phoenix is using geographic information system (GIS) technology to develop master plans for the
build out of the reclaimed water distribution system for both the Cave Creek and North Gateway
reclamation plants. Through GIS, potential reclaimed water customers are easily identified. GIS also
provides information useful for determining pipe routing, reservoir, and pump station locations. The
goal is to interconnect the 2 facilities, thus building more reliability and flexibility into the system. The
GIS model is dynamically linked to the water system, planning, and other important databases so that
geospatial information is constantly kept up to date. A hydraulic model is being used in conjunction
with the GIS model to optimize system operation.

Irrigation demand in Phoenix varies dramatically with the seasons, so groundwater recharge and
recovery is a key component of the water reuse program. Phoenix is currently exploring the use of
vadose zone wells because they do not require much space and are relatively inexpensive to con-
struct. This method also provides additional treatment to the water as it percolates into the aquifer.

A pilot vadose zone well facility has been constructed at the NGWRP site to determine the efficacy
of this technology. A vadose zone recharge facility along with a recovery well is being designed for
the CCWRP site.

Nonpotable reuse and groundwater recharge with high quality effluent play an important role in
the City’s water resources and operating strategies. The North Phoenix Reclaimed Water System
integrates multiple objectives, such as minimizing the impact of development in the existing waste-
water infrastructure by treating wastewater locally and providing a new water resource in a desert
environment. By using GIS, Phoenix will be able to plan the build out of the reclaimed water system
to maximize its efficiency and minimize costs (USEPA, 2004).

A-174



Part A: Engineering APPENDIX

Figure A7.3- 17 North Phoenix reclaimed water system

7.4  SANTA ROSA (CALIFORNIA) RECHARGE PROJECT, USA

Since early 1960s, the Santa Rosa Subregional Water Reclamation System has provided reclaimed
water for agricultural irrigation in the Santa Rosa Plain, and later on for irrigating golf courses, and
local parks. The remaining reclaimed water not used for irrigation was discharged to the Laguna de
Santa Rosa. Growing concerns over water quality impacts in the Laguna de Santa Rosa pressured
the system to search for a new and reliable means of reuse.

In the northwest quadrant of Sonoma County lies the Geysers Geothermal Steamfield, a super-heat-
ed steam resource used to generate electricity. Due to overexploitation, the electricity generation has
declined from 2,000 MW (1987) to about 1,200 MW. As a result, the operators are seeking a source
of water to recharge the deep aquifers that yield steam.

A-175



Part A: Engineering APPENDIX

In 1998, the Santa Rosa Sub-regional Reclamation System decided to build a conveyance system
to send 11 MGD (480 I/s) of tertiary-treated water from the Laguna treatment plant to the northwest
Geysers steam field for recharge and it began operations in in November 2003.

About 100 megawatts of additional power is generated each day by the Geysers Recharge Project.
In January 2008, the delivery went up to 12.62 MGD and helped generate enough electricity for
100,000 households in Sonoma and other North Bay counties.

The conveyance system to deliver water to the steamfield includes 40 miles (64 km) of pipeline,
4 large pump stations, and a storage tank located high in the Mayacmas Mountains. The system
requires a lift of 1,005 meters. Distribution facilities within the steamfield include another 29km of
pipeline, a pump station, and tank, plus conversion of geothermal wells from production wells to
injection wells.

Geysers Recharge Project: Santa Rosa, California, USA

The cities of central Sonoma County, California, have been growing rapidly, at the same time regula-
tions governing water reuse and discharge have become more stringent. Since the early 1960s, the
Santa Rosa Subregional Water Reclamation System has provided reclaimed water for agricultural
irrigation in the Santa Rosa Plain, primarily to forage crops for dairy farms. In the early 1990s, urban
irrigation uses were added at Sonoma State University, golf courses, and local parks. The remaining
reclaimed water not used for irrigation was discharged to the Laguna de Santa Rosa. But limited stor-
age capacity, conversion of dairy farms to vineyards (decreasing reclaimed water use by over two-
thirds), and growing concerns over water quality impacts in the Laguna de Santa Rosa, pressured
the system to search for a new and reliable means of reuse.

In the northwest quadrant of Sonoma County lies the Geysers Geothermal Steamfield, a super-
heated steam resource used to generate electricity since the mid-1960s. At its peak in 1987, the field
produced almost 2,000 megawatts (MW). Geysers operators have mined the underground steam
to such a degree over the years that electricity production has declined to about 1,200 MW. As a
result, the operators are seeking a source of water to recharge the deep aquifers that yield steam.

Geothermal energy is priced competitively with fossil fuel and hydroelectric sources, and is an impor-
tant “green” source of electricity. In 1998, the Santa Rosa Sub-regional Reclamation System decided
to build a conveyance system to send 11 MGD (480 I/s) of tertiary-treated water from the Laguna
treatment plant to the northwest Geysers steamfield for recharge and in November 2003 it began
operating. About 100 megawatts of additional power is generated each day by the Geysers Recharge
Project. In January 2008, the delivery went up to 12.62 MGD and helps generate enough electricity
for 100,000 households in Sonoma and other North Bay counties.

The conveyance system to deliver water to the steamfield includes 40 miles (64 km) of pipeline,
4 large pump stations, and a storage tank located high in the Mayacmas Mountains. The system
requires a lift of 1,005 meters. Distribution facilities within the steamfield include another 29 km of
pipeline, a pump station, and tank, plus conversion of geothermal wells from production wells to
injection wells.

A-176



Part A: Engineering APPENDIX

One of the major benefits of the Geysers Recharge Project is the flexibility afforded by year-round
reuse of water. The system has been severely limited because of seasonal discharge constraints
and the fact that agricultural reuse is not feasible during the wet winter months. The Geysers steam-
field will use reclaimed water in the winter, when no other reuse options are available. However,
during summer months, demand for reuse water for irrigation is high. The system will continue to
serve agricultural and urban users while maintaining a steady but reduced flow of reclaimed water to
the Geysers.

In addition to the benefits of power generation, the Geysers Recharge Project will bring an
opportunity for agricultural reuse along the Geysers pipeline alignment, which traverses much of
Sonoma County’s grape-growing regions (USEPA, 2004).

7.5 UNDP STUDY AT CHENNAI

A study by UNDP in the 1970’s identified a sand basin on the coast of Bay of Bengal where
secondary treated sewage of the Chennai city can be infiltrated through percolation ponds and
extracted for specific industrial use in the nearby petro-chemical complex. However, the public
acceptance of this project has not been forthcoming.

8 INDIRECT RECHARGE OF IMPOUNDMENTS

8.1 WINDHOEK (NAMIBIA)

The Windhoek reclamation plant has been in operation since 1968 with an initial production rate of
4800 m3/d. This operation is the only existing example of direct potable water production. The plant
has since been upgraded in stages to its present capacity of 21,000 m?/d.

The wastewater from residential and commercial settings is treated in the Gammans treatment
plants by trickling filters (6,000 m3/d) and activated sludge (12,000 m3/d), with enhanced phosphorus
removal. The effluents from these processes go to 2 separate maturation ponds (4 to 12 days reten-
tion). Only the polished effluent from the activated sludge system is directed to the Windhoek recla-
mation facility added with water from the Goreangab Dam (blending ratio 1:3.5), where it is treated
to drinking water standards. After tertiary treatment, reclaimed water is blended again with bulk water
from different sources.

Advanced treatment processes (including ozonation and activated carbon) have been added to the
initial separation processes of dissolved air flotation, sedimentation, and rapid sand filtration. A chlo-
rine residual of 2 mg/l is provided in distribution systems. Membrane treatment has been considered,
as well as additional 140 days storage of the secondary effluent from the maturation ponds in the
Goreangab Dam.

Windhoek, the capital of Namibia, has a population of 200,000 and is located in the desert. In
1960, low rainfall (below 300 mm/year) caused the necessary water supply to fall short of the water
demand. To meet this need, the country’s water supply master plan included the long distance

A-177



Part A: Engineering APPENDIX

transport of 80% of its water supply from the Eastern National Water Carrier, extensive aquifer with-
drawals from around the city, the development of a local surface reservoir, and the construction of a
reclamation plant. The Windhoek reclamation plant has been in operation since 1968 with an initial
production rate of 4,800 m3/d. This operation is the only existing example of direct potable water
production. The plant has since been upgraded in stages to its present capacity of 21,000 m?/d.

The wastewater from residential and commercial settings is treated in the Gammans treatment
plants by trickling filters (6,000 m®d) and activated sludge (12,000 m3/d), with enhanced phosphorus
removal. The effluents from each of these processes go to 2 separate maturation ponds for 4 to
12 days of polishing. Only the polished effluent from the activated sludge system is directed to the
Windhoek reclamation facility added with water from the Goreangab Dam (blending ratio 1:3.5),
where it is treated to drinking water standards. After tertiary treatment, reclaimed water is blended
again with bulk water from different sources.

Advanced treatment processes (including ozonation and activated carbon) have been added to the
initial separation processes of dissolved air flotation, sedimentation, and rapid sand filtration. Resid-
ual chlorine of 2 mg/l is provided in distribution systems. Membrane treatment has been considered,
as well as additional 140 days storage of the secondary effluent from the maturation ponds in the
Goreangab Dam.

Risk studies and evaluations of toxicity and carcinogenicity have demonstrated that reclaimed water
produced at the Windhoek facility is a safe and acceptable alternative water resource for potable
purposes. Treatment capacity at the Windhoek treatment plant is currently being increased to 40,000
m3/d (USEPA, 2004).

Source: USEPA, 2004

Figure A7.3- 18 Goreangab Dam, adjacent to the Windhoek reclamation plant in Namibia.

A-178



Part A: Engineering APPENDIX

8.2 GERMANY

The Berlin water works are located near the surface water system. The water works’ wells are drilled
mostly at short distance from the rivers and lakes near the bank, from where water is abstracted.
One of the largest water works of Berlin (Tegel) abstracts lake water (80%) via bank filtration and
artificial groundwater recharge. In Tegel drinking water, advanced treated wastewater portions have
been calculated to be 14-28%.

In order to study the properties and consequences of artificial recharge, a research and development
project, namely Project Natural and Artificial Systems for Recharge and Infiltration (NASRI), was initi-
ated in 2002. The NASRI project indicates that aquifer recharge offers great potentials in the future of
integrated water management, provided that the necessary precautions are taken.

The Berlin water works are located near the surface water system. The waterworks’ wells are drilled
mostly at short distance (1-600 m) from the rivers and lakes near the bank. From here bank-filtered
surface water is abstracted.

One of the largest waterworks of Berlin (Tegel) abstracts lake water (80%) via bank filtration and
artificial groundwater recharge. In Tegel drinking water, advanced treated wastewater portions have
been calculated to be 14-28%.

The climatic water balance is approaching a negative value with transpiration equalling precipitation.
Even in the near future an equalised water balance is not expected. Since 1997, part of the advanced
treated wastewater is discharged into former drainage ditches to redress the disturbed water balance
in the lowland which had resulted in a 0.15 to 0.50 m reduction in the low moors thickness over 50
years. This beneficial reuse has increased the water table, restored the ecology and increased the
grass yields from the meadows to 4-5 harvest per year instead of 2.

In order to study the properties and consequences of artificial recharge, a research and development
project, namely Project Natural and Artificial Systems for Recharge and Infiltration (NASRI), was
initiated in 2002. Their purpose was to study: physical, chemical and biological processes; transport
processes; the long-term sustainability of bank filtration; models of transport processes; water man-
aging scenarios; the development of guidelines for the optimised operation of existing bank filtration
and groundwater recharge scheme.

The NASRI project provided valuable data concerning artificial aquifer recharge. This project
indicates that aquifer recharge offers great potentials in the future of integrated water management,
provided that the necessary precautions are taken. It is a process of high value for the future of
Berlin’s drinking water supply. Mechanisms governing the removal of impurities and chemical
reactions were better understood (Mediterranean Wastewater Reuse Working Group, 2007).

A-179



Part A: Engineering APPENDIX

APPENDIX A 8.1
DESIGN EXAMPLE OF INTERCEPTOR TANK

The following design criteria are extracted from the publication “The Design of Small Bore Sewer
Systems” by the World Bank indexed as TAG 14 available from website http.//www-wds.worldbank.
org/ and authorised for public use.

Design of an interceptor tank to pre-treat the sewage from a household of 8 persons at 70 Ipcd of
sewage and desludging every 3 years

(i) Minimum hydraulic retention time is given by the following equation:
t =1.5-0.3 log (Pq)
Where,
t. = minimum mean hydraulic retention time, days
P = contributing population
g = sewage flow, Ipcd
Hence, minimum hydraulic retention time =1.5-0.3log (8 x 70) = 0.68 day

(i) Volume required for sedimentation is given by the following equation:
V, =103 (Pq) th
Where,
V, = volume required for sedimentation, m?
Hence, volume required for sedimentation =8 x 70 x 0.68 /1000 = 0.39 m?®

(i) Combined solids digestion and storage volume is given by equation:

V, =70 xPN /1000
Where,

V, = combined solids digestion and storage volume, m*

N = desired interval between successive desludging operations, years
Hence, solids digestion and storage volume =70 x 8 x 3/1000 = 1.68 m3
Assume a tank of 3 m x 1 min plan area (A)

Vs/A =1.68/3=0.56m
0.7/A =0.7/3=0.23m
0.82-0.26 A
=0.82-(0.26 x3)=0.04 m

(iv) Maximum depth of sludge
(v) Maximum submerged scum depth (d_,)
(vi) Minimum sludge clear space

Minimum to be provided is 0.3 m
Minimum height between bottom of scum and invert of the outlet pipe must be 75 mm

Clear height above invert of outlet pipe =0.3 +(75/1000) =0.375 m
Diameter of outlet pipe =75mm=75/1000=0.075m
Effective depth =0.56 +0.375+0.23=1.165m
Freeboard =0.3m

Overall inner dimensions =3 mx1mx 1.5 m height

A-180



Part A: Engineering APPENDIX

APPENDIX A 9.1
DESIGN EXAMPLE OF LEACH PIT
(Retained as in 2nd edition)

Design example : Twin Leach Pits (Dry conditions) for 5 users :
1 ASSUMPTIONS

a) litres of wastewater is generated per capita per day

b) litres of water is used per day for floor washing and pan cleaning

c) The water table remains 2 meters or more below ground level through out the year for dry pit
and 50 cm below for wet conditions

d) The local soil is porous silty loams and

e) The pits are designed for 2 year sludge accumulation capacity.

2 SOLUTION 1

a) Calculate the total waste water flow (Q) in litres per day
Q= 9.51/d x 5 users + 5 litres for floor wash etc.
= 52.5 liters per day

b) Assuming a pit of 800 mm internal diameter (inside lining 75 mm thick with brick on edge
and effective depth 800 mm, check for infiltrative surface area (At); this is given by :
At =mdh

Where d is the external diameter and h is the effective depth of the pit.
At =1 % 0.95 x 0.8 = 2.39 m?

c) If the soil is porous silty loams, the infiltrative area required is 52.5/20 = 2.6 m? ; hence the infiltra-
tive area provided is insufficient, Therefore by choosing a depth of 0.9 m ; the infiltrative area At
will be

=17 % 0.95 x 0.9 = 2.69 m?, which is sufficient.

d) Check for the required solid storage volume (V) for a solids accumulation rate of 0.04 m? per
capita per year, (Table 9.2) for a dry pit with water being used for anal cleansing and for a dislodg-
ing interval of 2 years and a household size of 5 persons
V=004%x2x5=040m?

Whereas, the volume of proposed pit is :

O S ] e

]

NLFT
Hence pit proposed has the sufficient storage capacity.

A-181



Part A: Engineering APPENDIX

e) Allowing a free space of say 0.225 m, the dimensions of the pit are as follows:

Internal diameter 800 mm

Total depth 1,125 mm (900 mm + 225 mm free board)
Since the pit bottom is more than 2 m above the maximum ground water table, the pit will function
in dry condition.

3 SOLUTION 2

The ground water table is 50 cm below the ground surface, but all other assumptions are the same
as in the above example.

The pit size is determined by taking the sludge accumulation rate from Table 9.2, Assuming the pit
desludging period as 2 years.

Volume of the pit = 0.095x2x%x5
= 0.95m3
Allowing a free board of 0.225 m. Pit dimensions come as follows :
Internal diameter 1,100 mm
Total depth 1,225 mm (1,000 mm + 225 mm free board)

A-182



Part A: Engineering APPENDIX

APPENDIX A 9.2
SOIL PERCOLATION TEST
(Retained as in 2nd edition)

To design a suitable soil absorption system for disposal of effluent from septic tanks, percolation
test shall be carried out, on the proposed site for location of the absorption system, in the
following manner.

Six or more test holes spaced uniformly over the proposed absorption field shall be made.

A square or circular hole with side width of diameter of 10 cm to 30 cm and vertical sides shall be
dug or bored to the depth of the proposed absorption trench. The bottom and sides of the holes shall
be carefully scratched with a sharp-pointed instrument to remove any smeared soil surfaces and to
provide a natural soil interface into which water may percolate, the holes shall be filled for a depth of
5 cm with loose material to protect the bottom from scouring and settling.

Before the actual readings for percolation tests are taken, it is necessary to ensure that the soil is
given ample opportunity to swell and approach the condition it will be in during the wettest season of
the year, This is done by pouring water in the hole up to a minimum depth of 30 cm over the grave!
and allowed to soak for 24 hours. If the water remains in the test hole after the overnight swelling
period, the depth of water shall be adjusted to 15 cm over the gravel. Then from a fixed reference
point, the drop in water level shall be noted over a 30 minute period. This drop shall be used to
calculate the percolation rate.

If no water remains in the hole, at the end of 30 minute period, water shall be added to bring the depth
of the water in hole 15 cm over the gravel. From a fixed reference point, the drop in water level shall
be measured at 30 minute intervals for 4 hours, refilling to 15 cm level over the grave! as necessary.
The drop that occurs during the final 30 minute period shall be used to calculate the percolation rate.
The drop during the earlier periods provide information for the possible modification of the procedure
to suit local circumstances.

In sandy soils or other porous soils in which the first 15 cm of water seeps away in less than 30
minutes after overnight swelling period, the time interval between measurements shall be taken as
10 minutes and the test run for one hour. The drop that occurs in the final 10 minutes shall be used
to calculate the percolation rate.

Based on the final drop, the percolation rate, which is the time in minutes required for water to fall
1 cm, shall be calculated.

A-183



Part A: Engineering APPENDIX

APPENDIX A 9.3
EXAMPLE OF DESIGN OF MINI-PACKAGED TREATMENT PLANT
(ON-SITE CONSTRUCTION-TYPE)

The following shows an example of designing an on-site construction-type sewage treatment
system - for 500 persons in Japan.

Basic settings

Number of users: 500

Sewage generation rate: 200 L/day

BOD concentration of sewage: 200 mg/L

- Inflow rate of sewage [Q]

Q [m®/day] = 500 [persons] x 200 [L/person/day]/1,000 = 100 [m®/day]
First flow equalization tank

Sewage inflow time [T]: 16 hours (per day)

Peak time [Tm]: 2 hours (per day)

Peak factor [Km] (maximum flow rate/mean flow rate): 3.0

Flow adjustment ratio (margin) [Kc]: 1.3

The necessary capacity [V] is given by the following formula:

V [m®] = [(Km/T) - (Kc/24)] x Tm x Q

= [(3.0/16) - (1.3/24)] x 2 x 100 = 28 m?

- Contact aeration tank

This tank shall meet all the following requirements:

Requirement 1: The retention time shall exceed 8 hours.
Requirement 2: BOD volume load shall be less than 0.3 [kg/m3/day].
Requirement 1: V1 [m?]

V1 [m3 =Q % (8/24) = 34 [m?]

Requirement 2: V2 [m?]

Assuming that the inflow BOD concentration is 200 [mg/L],

V2 [m® = (200 x Q/1,000)/0.3 = 67 [m°]

Accordingly, the capacity meeting both requirements is V [m3] = 67 [m?].
- Sedimentation tank

Assuming that the retention time [T] is 3 hours,

V [m?] =Q x (3/24) = 12.5 [m?]

- Second flow equalization tank

Assuming that the retention time [T] is 2 hours,

V[m3=Q x (2/24) = 8.4 [m?]

- Flocculation tank

Assuming that the retention time [T] is 30 minutes,

V [m3] =Q x (1/24) % (30/60) = 2.1 [m?]

- Flocculation sedimentation tank

Assuming that the retention time [T] is 3 hours,

V[m3 =Q x (3/24) = 12.5 [m?]

A-184



Part A: Engineering APPENDIX

- Disinfection tank
Assuming that the retention time [T] is 15 minutes,
V [m3] =Q x (1/24) x (15/60) = 1.1 [m?]
- Sludge storage tank
Assuming that the BOD reduction ratio is 90% (raw sewage: 200 mg/L and treated sewage: 20 mg/L)
and 100% of removed contaminants are converted to sludge, the sludge generation (dry substance)
rate [Sq(DS)] is given by the following formula:
Sq(DS) [kg-DS/day] = (200 x Q/1,000) % (90/100) x (100/100)
= 18 [kg-DS/day]

Assuming that the sludge concentration is 15,000 mg/L (1.5%),

Sq [m®/day] = 18 [kg-DS/day]/(1.5/100)/1,000 = 1.2 [m®/day]

Assuming that the retention period is one week, the capacity of the sludge storage tank [V] is given
by the following formula:

V [m?® = 1.2 [m®day] x 7 [day/week] = 8.4 [m?]

Table A9.3-1 Example of designing a on-site construction-type treatment system

Lepacts 500 Parmons | 10T m iday)
EHnrss =
Thitk MaEive oy rigieia - _z_e_l.'.q_'-u'f'fli.-
Paak sosScant 30
w i | Infloe ime: 1 Bhrf2d on
o i amton taek (17) ih.m Flow acusiment rato 1.5
Paak e nndd br
i Aeterrton imed br
Ciorise] panmion fark &7 m’ Eﬂl:hﬂurw-:lmﬂi'g
(3 kgrm day
Tark - 1 :
ellne Sedirmaninionm e 12.5 i Fetsrfon timed
Fiow egualzaton tark (27) Bdm' | Aetertontdmed br
Flecsuiwlion lank FA N Reterden lime 30 min
Ficcouation '
ST p—— T&m™ | Ftwnton ined v
Eisrfection f@ank 14m | Peervdon tme 18 min
Cirpan yhekd comfTizunt 10077
SLrge worage tank Bdm' | Sidge corcertration: 14 930 myil
Ei:l'n-g-l- days | week

A-185



98l -V

Jpd-eumojay-siue|d/gL/z L 0zZ/speojdn/iuaiuod-dm/ssaldpiop)/Bio yoleasdoos zsup//:dny
‘obedowoy weibold uoneoyia) siojesadQ [eluswuoliaug  (gl)
1pd-zosnob/ipd/snobyysiibus/dlioamil-mmm//:diy‘-pi 00 aoIA1eg Buesuibug edjeqg  (Z1)
(Z102) ‘v¥-6€ 'd ‘(1)zz ‘yoteasay JuswuUOIIAUT S|geUIBISNS ‘ Salluno) Buidojaaaq Jo) Alljigisesa
[ea16ojouyoa] aAlleAOUU| pue S1deouo) MaN — Juswabeue)y Ja1eMaISB\N Pazijeljuada(, ‘Y Vv ‘ewaN pue ‘| ‘ueleAeypeuiyg  (91)
"WiY 000202 %!PN21/000ZIPNDI/IBYNIZS/DUGOSO/NS IPZY MMM//:d)Y ‘eeAols ‘Bulissulbul
Atejues Jo juswyeda(q ‘AlIsIaAluN [EDIUYDS] YEBAO|S ‘ BINBAOIS Ul JUBWSSOSSE MOJLAAO JOMES pauiquio), “"|e 18 ‘Jeynnzs |plueq  (GlL)
(1L102) ‘elpu] ‘elpu] Ul juswabeue|y abejdag uo Jaded Adllod ‘IS0 (v1)
(6661) ‘Juswieal] @ Alddng Jeyep) uo [enuepy, ‘ANON ‘OFIHLD  (€1)
(€661) ‘Juswieas] sbemes pue abelomag uo [enuely, ‘ANON ‘OFIHAD  (21)
(0002)* Juswabeuely d)sep) pijos [edidluniy uo [enuely, ‘dNON ‘OFIHAD (L))
(9861) ‘. Sluaniy3 y-Hed sjuein|jod [euswuoliAug jo 8bleyosiq Joj spiepuelg [esaudg), ‘|09 ‘430 ‘90dD  (0))
(6002) ‘lUl2d MON "elpu| JO SUMO] ||-SSE|D pue SalID |-SSe|D Ul Juswieal] pue uolelauas) Jajemalsep) ‘Alddng Jejepn jo snieig, ‘90d0 ()
souwll] SsnoleA e 9ouapuodsallon ‘gSSMIND (8)
(2002) ‘leuinor saoinosay
19]BA\ BPLO|S ‘ WBISAS [BAOWSY JUBLINN |edibojolg paad4-dalg e jo ubisaq Jo) suonelapisuo) |eonoeld, ‘e 18 ofjipeglegop aunsuyd (2)
xdse asnali-g|gelod-j0alipul-pauue|d/asnal-isiem-a|qelod/asnal-iaiem/uswabeuew-1a)em/soido]-jualind

/leuoneulajul-pue-Aoljod/Bio wamio-mmm//:dny abedgam (NJAAID) 1uswabeuey [ElJUSWUOIIAUT PUB JS)JEAA JO UONNIISU| palaleyd) (9)
"'SOWI} SNoLIeA Je aouspuodsalio) ‘gSSANYG (5)
1661 40 00S0L :SI9 (V)
(0002) ‘peywIT Auedwod Bulysiignd [lIH-MBIDIA Ble] ,[0U0D UOHN||Od 10} Juswieal] JoJemalsep), ‘[ S "eleAlsaly  (g)
quawdojana ¥ yoieasay |elisnpu| Joj anua9) Jedey| ‘Appay 'S nedayy (2)

(

(2002) ‘uoleN ‘FUNIN ‘pleog ABisusolg [euoleN “Jas|smaN ‘uoljeueyjowolg, ‘Uler M A pue essnyg M v

SERNENEEE]]

SENINEEEE)S Bbuliesulbug y Led



/8l -V
(¥261) ‘obeoyn
1B slaauibug |IA1D JO A}9100S UBOLIBWY PUB UOIIBIDOSSY S92IN0SaY JaJeA) [BUOBUISIU| AQ UOIIBJUSWINIISU| S8IN0SDY JOIEA
uo uonisodx3 pue Jeuiwas [BuoleuIdu| 8y} Jo sBuipaadold ‘¢, SaIpNIS Jouny UBqJn Ul SJUSWAINSEa|\ MO| Jo} anbiuyos] , ‘yajeslte
Wy eMOSI/Ieradriaiid/syonpoid/ysiibus/dl-oo ebiysmmmy/:dpy *a11 ‘ANVdINOD IMVYOIHSI
(G861) ‘Muey ondas jo uole|esul 1o} 81j0eld Jo 8p0), (L Hed) 0.7ZSI
(LL02) ‘@ouapuodsallo) ‘Iyag maN ‘Hodily [BuolBUISIU| IYPUBS) BIIPU|
wyy'jesauab op/op/bejue/woo-emeboxoA mmm//:diy
wyy jesauab Axo/Axo/beyue/dl-0o-emeBoxyoA mmm//:diy
/UB/BI|0S/WO0D"1SIa)emMeI|[0aA MMM//:dly
dse ¢-¢-6/6-2/S | -gndyosy/suonealjgndyosy/suoneaiignd/olaiydl-io-deun-mmm//:dny
(dse’1-¢-6/6-2/G 1.-qndyoas)/suonesligndyosysuolelignd/ojal/dlio deun-mmmy/:dpy
/lu*sa160]0uyo8)pa}O8|a-EMOIS MMM//:d)Y
Wwoo saup|ey mmm//:dny
Jpd-sainyoolq [ge/sainyooig/ne: wod MMMII MMM //:diy
Jpd noag/bwi/o#0/ystBus/dl-oAxyoy onaw insab -mmm//:dpy
‘xdse-asnal-lejem-a|qelod/asnal-isiem/uswabeuew-ia1em/soidol-jualind/[euoieulajul-pue-Aoljod/Bio  wamio -mmm//:dpy
/W09 qgaayele mmm//:diy
jpd-g0-piexemuoy/ajy/iwnyuoydl 6| 1exes Ao ieiemy/:dpy
|wiy-snsebad/iajemaisem/iajem/sa/syonpold/wooid-iyoeny mmm//:diy (01L0gz) P11 ‘seibojouyos] jueld IyoeiH
(6661) ‘AN ‘sllodeuuy
‘sioaulbug |ejuswuolinug JO Awspedy ueduawy ‘ Juswabeuel 8)sep) pIoS pajelbalu] Jo sajdiduld 8y, ‘4siue "H “Ir uewoIH
Ipd- 1e02%48dedzy,|eo1uyoa}/SIusunNd0p/Woo’ |[esuow MMM//:d)y ‘|eSUON
‘1qd- ¢ Jaded |eoluyos] ¢ sS820.14 96pn|S Jo uonesiwoldO ayj ul solweuAq pinj4 [euoneindwod jo asn ayy, “|e ‘1@ “'qQ ‘uosuieH
(1661) ‘129-609 d (S)69 OHM ’lINg ‘,ewoydel] pue ‘SISeIOoS0}SIYOS ‘UOIOSJUl WIOMNOOH ‘siselinoundel(
‘eayulelq ‘siseleosy uo uonenues pue Aiddns Jayem pasoidwi Jo S10943, "D ‘BIYS ] ‘speqoy g ‘uselod “v'S ‘Aeusg
(€861) '91L0/£8-1/529 Vd3 ‘.o6pn|S [edidiuny jo uoneoljddy pue Joj [enuely ubiseq ss@00.d, "N ‘Vd3

(6¢€)
(8¢)
(2€)
(9¢)
(ge)
(¥€)
(e¢)
(ze)
(1e)
(0¢)
(62)
(82)
(£2)
(92)
(G2)
(¥2)
(€2)

(22)

(12)

(02)
(61)

S3ONIY343d Buleaulbuy vy ued



88l -V

(2661) ‘OAysol-noYIY ‘ J81EMB]ISEAA JO ABOjOUYD8] Jusweal| pasueApy, 1 ‘elelniy  (Z9)
(2661) ‘.Bulye ysni4 dnod Jid UIm] uo auljaping [edluyos], ‘yueg pUOp ‘dANN ‘dnoiN (19)
(z102) ‘ welsAg abeiomag ul salbojouyos] ul spual] Juaoday, ‘Alosinpy ‘anoin (09)
(1102)" ,Buniiewyouag |oA87 82IAI8G UO MoogqpueH, ‘ANON  (6S)
(8861) ‘vZ'10A ‘Yyoseasay Buussuibug Aiejues pue |BJusLIUOIIAUT
Jo sbBuipaasoud ‘ uoneouujiuaq Jo} uonelidsay snousbopus Buisn SS8201d UOIBDIIIUSQ-UOIEIYIN UO Apnis Y, “le 18 *)Y ‘eweAuoly  (8G)
(0L02) ‘2¥10.568068.6 :NYA/NGS| ‘9|e0S Uueadoin3 je siojoeslolg sueIqWS| Jo Juswssassy Ajjiqess)id ‘v ‘nealoN  (L9)
(8002) ‘.fa1j0d uonejues ueqgin [euoneN,, ‘eIpuj Jo Juswulonos ‘430N (99)
(£002) YNIOA MBN ‘|IIH-MBIDON BShay pue Juswieal] :Bulssuibug Jajemalsepn, ou| ‘App3 R JedweiN (GG)
(2002) ‘ Jodey asnay Jojemalsep) ueauelslipa|y, ‘dnols) BuIop) 8snay Jalemalsep) ueauelalipalN (1)
(1002) ‘puelbuz ‘speaT jo Ausianiun ‘ ubiseq Jomag palylidwis paseq-Od, M Jelhel puey ‘yble|s “a ‘elepN  (€9)
0€-0015-0005¢dyd"|iejepsionpoud/wod isA-mmmy/:dny 6L -0a00idé dyd-|ieyepsionpoid/wod isA-mmm/:dpy ‘ISA 'sIN (29)
98186 IH=9PODPOIdRZ00¥00=PI¢ WO gspold/esn/wodjsuteuuey mmm//:dpy ‘YNNVH 'S/IN (1S)
(9ouspuodsaulo)) ‘Auewuas) seje) S/ 9 elpu| selde) s/ % |10048beN ‘A18100g 821AI8g |B100S Jenoy S/ (0S)
(5002) ‘MN ‘O¥M ".P3 pug 8dnoeld Jo 8po) Bumer Jayep, e e  ‘Waque]  (6%)
(110Z ‘@ouspuodsanio))ljjednyey ‘paywi Buipiinqdiys 197  (8%)
Bpeos/sa|ly/SeIpawl/wod esniabniy mmm//:dpy ‘sepelbdn pue Juswdojaasq walsAg epeog Uebniy (1)
(0102) ‘(6)8522-0S/¢ "dd ‘0G ybnoayy L uoisses ‘O3 143IM ‘swalsAg Buixipy uonsabiq dlqoiseuy 10918g 0} 040 bBuisn,jerezieuy  (9%)
|wiy- Loisedny/isensj/ewifey |1a1o/A1e]e6/dl 00 ewifex-mmmy//:dpy ‘uonelodiod ewlley]  (Gh)
(£002) ‘.SHQIN uo Loday uonenjea3 [eoluyod] ayl, ‘VMSF  (vh)

"(£002) ‘Z 1udY 2-2002/dN-9ses|oy ssaid VOIr  (Et)
(L66L) ‘O OL “WMSP ‘. Senljioe) 1omas Jo ubisap uo [enuepy, ‘UoeID0SSY SHIoM abemag ueder  (zf)

(6002) ‘OMOL ‘WYMST ‘. SwalsAg abeiamag ul ubiseg pue Buluue|d Jo) [enugjy pue aul|aping, ‘UoeIoosSSY SHION abemag ueder (L)

(11L0Z) 0oL ‘YMST ‘.Si8y1o pue
‘poyjaw uonelljigeyal Jomas ul Juswabeuew uoindoaxa pue ubisap uo auleping yelq, (110g) uoneinossy sylop) ebemag ueder  (0p)

SENINEEEE)S Bbuliesulbug y Led



68l -V

(6002) ‘sioysiignd sima ‘ suonesadQ jue|d Juswieal] JS)eMa)SEA\ PUB JBJeAA JO YooqpueH, Y 4 ‘uvew|ads  (62)
6721 9€G | -eIse-000-plesn-Apn)s-abejdas-jeuoibal/eseybuniemsQ/iau-aleysaplis mmm//:diy ‘givsSn-elsy ul Juswabeuey abeydeg  (82)
|wiy-xapul/sdgponpold/syueyysiibus/dl-oo-einses mmm//:dpy “py] 00 SINILSAS YNOV INSIMAS  (£2)
1pd-ssaid-Aiejos ¢o/c0 |aued/sabewi/dnauljyonpoad/dli-oo ues:mmm//:dny “p1q oo Buuesulbug nues  (92)

(1102) ‘Arenige undbeN ‘433N

‘sa1bojouyoa] uondsuISIq Ul S8oUBAPY UO dOYSHIOAA [BUOIjBUISIU| ‘ BIPU| INSOH JB 8pIXQ IQ uogie) Aq uoiezijesjnaN pue awi
ybiH 1e uonoajuiIsiq Aqg Jue|d Juswieal] Jalep) 9oeung paisaju] abemas QTN £Z PBUOPUBQY UE JO UOIIDa1INSaY, ‘S "ueiemsaaypies  (G2)

(€002) ‘MN ‘pleyuesd ‘€00z [MdY 6
“d9IN U0 8ouUBIBuU0D Aep | ‘9oUdI0S JBJBAA JO [00YDS “10}0BaI0I] duelquaw Jo dousuadxs Buijelsado wis) Buo ‘esnoyyainy)d ‘s (y2)
(£002) ‘YSN ‘|leuoneulaiu] |1y ‘. SIUsWUIBA0L) |BOOT Jo) aping uswabeuely abeiydes,’ "IN'Q ‘suiqqoy  (g2)

L¥G— €¢6 sebed /00z Jequieldeg
‘G ©nss| ‘g BWN|OA ‘@ouslog pue Buliesulbug jejuswuolIAug JO jeudnor ‘ebpn|s abemas Alepuodas pausyoly) pue Arewd

paxiw jo uonsabip oiqosseue Buipueyus ul ABojouyos) uonelbajuIsip 21UOSEI}N UB JO UOljBliSuUoWwap a|eds-|n4 “|e 1o ‘erx bullbuoy  (z2)
‘eluenyy ‘sniujiA ‘1LL0Z ‘02—61 AB|N ‘@ouslsju0) [euoneusaiu Uig ayL
Luonsabiq oiqosseuy padsueyud Joj 86pn|S abemag Jo Juswieal}-ald uonelbajuisiq Jo 10843, “|e'1e ‘|9zpuepp-yezowo] ejeusy  (12)
(6002) ‘uswabeuey Ayjenp Joiep) Jo Hoday |enuuy ‘@injosjaid elep Jo asua) obelomag |euolbey  (02)
(€102) ‘Al Hed ssad01d abpn|S pajeAnoy
3yl ‘gl |INpOoI\ ‘Bulutel] uonesyua) JojelsadQ jue|d Juswieal] J8}eMaISEAA ‘UOID8]0Id [BJuswUOIIAUT JO Juswpedaq elueAlAsuuad  (69)
'ard Aq panssi jejydwed  (89)
(£002) ‘8€-96 199US Joed
‘ . sAem||Idg Josiy pue adid Joj syoel ysel] Jo adueusjulel\ pue ubiseq, ‘Ajejes we(q ‘s8ainosay |ednjep jo jJuswpedasg oiyo  (29)
Jwoo pmoo-mmmy/:dpy ‘ebed swoy gmOO  (99)
(6002) ‘,ebueg Jaary uo Jaded snjeis, ‘|09 ‘430N ‘AOUN  (59)
/dlroo°eseyiysiu'mmmy/:diy ‘sseooid 9| ‘ssedold Hgs ul

ABojouyos] s.eiseyiysiN eips|y buikojdwzg Aq juswiesl| paoueApy ‘dN-@HOdNIT ‘NO-@HOdNIT P17 "0D JUSWUOIAUT VHVYHIHSIN  (+9)
(2261) “DOM ‘BuBID sIsAjeuy Jalep) UO 98ILUWOY J0H pY ‘pleog saipnis |eluswuoliaug ‘Buliesulbug jo Awapeoy |euoneN  (£9)

S3ONIY343d Buleaulbuy vy ued



06l -V
"010Z ‘AINF/820/01-4/009/Vd3 ‘ SWaISAS U0O9||00 Jojemalsep) JO Uoleliqeyay Joj ABojouyoa] jo o1els,'vdam  (001)
(9861) '120/98-1/529/Vd3 ‘uonosjuisiq Jajema)sep) [edpiuniy-enuepy ubiseq, vdasn  (66)
(6861) '91.0/68-8/529/Vd3 ‘.o6pN|S Jejemaisep [edioluny Jo Bunsodwo) [9ssap-uj Joj poday Alewwns, ‘'vd3sn  (86)
(¥861) 'YSN ‘OIUO "600-78-9/529 — Vd3 ‘.lesodsig pue juswieal] obejdss joogpueH, ‘vd3asn  (L6)
(6661) ‘vSN
‘uojbulysep ‘890-66-4-2€8 — Yd3'.Jesodsiguswiesl| ebejdes —198ys joe4 ABojouyos] swaeishAg pazilenusssq, ‘vdasn  (96)
(6002) ‘ eISy ul sswwelbolid wuswabeue|y sbeidag anisuayaidwon Buidojpaaq, ‘aivsn  (se)
(0102) ‘.eisy ul Juswabeuel\ abeydeg jo Juswssassy pidey v, ‘dIVSN  (¥6)
(5002) ‘. Jenuely spiy qor ‘Buluue|d Aouabunuon sjusaag jeloadg, ‘Aousby Juswoabeuely Aousblaw] jesepa4 SN (€6)
(6002) ‘YSN “HOA MaN ‘ uolejueg [ejo] o} seyoeolddy Ajunwwo), 430INN - (26)
(G861) ‘'YSN ‘uoibulysep) ‘¢7| "ON SJON [edluydos] DVL ‘ SWalshg Jomaeg alog |lews jo ubiseg ayl, ueg pHOM AANN  (16)
(9861) ‘,eAusay| ‘IqoiieN ‘swalshg Jemas mojleys jo ubiseq ayl, (1V.LIGVH) Sluswaas uewny Joj 8judd NN (06)
(¥002) ‘801/70-4/GZ9/Vd3 ‘.oSnay Jajep) 1o} sauljeping, “Aousby uonosioid [euswuoliaug ‘s'n (68)
obedgem pieog avmL  (88)
(9002) ‘ou| ‘suog B AS|IA Uyor ‘¢ Buissaoold abpn|S Jo1emalsep), ‘S | ‘Asaoin]  (/2Q)
Jwiy zseswayy/sewayy/dys3o/d-0ab L zneu//:dpy Juswulanos ueyjodonsiy ofdol  (98)
(8002) (9¥MV3) ABojouyos] pue soudiog
oljenby JO a)njiIsu| |elopa4 SSIMS ‘ BABUSD) pue Jopuagan "salbojouyos] pue swalsAS uonelues jo wnipuadwo), “le1w Aol (gQ)
(1002) ‘udy ‘@ousalajuo) |enuuy pig/ ‘UOIIBIDOSSY JUSWUOIIAUT JBJBAA BlulojeD)
‘ leroway usboullN Jo) SwalsAS abpn|S paieAnoe [euolluaAuod Bulpelbdn Jo) sseoold anbiun v, Jadiop paduely ‘uebiio 4 sewoy]  ($9)
(1102) ‘@ouspuodsalion Juswuedaq SHIOM olignd Auayonpnd ayl  (£8)
60L/pl/abewi/ua/urbioiedrmmm//:dpy ‘euley je ainjisu| yoseasay |einynouby ueipuj syl (z8)
(#002) ‘2€5-61G ‘zz seouenpy ABojouyoalolg ‘ sessaooid jearowal usbodliu [eIqoloiw [AON,, ‘@aieyyoeuuy d Uiy ‘uigy ueyl  (19)
(€661) ‘vIt-2oy dd
‘VSN ‘elulojijed ‘wisyeuy ‘uonisodx3 g 9ouUalajuo) |enuuy Yj9g9 ‘Uoljelapad JusluoliAug Jajep) ay} Jo sbuipaadold  elpul

‘selpe|\ 1e Jalep) Buljoo) [elisnpu| se ebemag poieAoudy JO 8SM Ul seoualadxg, 'S ‘leinpeAAy IqweN pue S Ayuoowelepuns  (09)

SENINEEEE)S Bbuliesulbug y Led



16l -V

(8002)'122-€92°d ‘G /G "|oA ‘ABojouyos] pue 8ousIog JBJEAN ‘ JOJEMBISEAN PaWIRIOSY UM Papullds Juswaned
aAlualay Jajep) Buisn uonebii pue|s| 1eaH, ‘eweAlweul ‘N Pue vy ‘ojoweAl N ‘BMBZIYSOA I ‘nseN ‘'H ‘ejebewej
(wyy-sieded osysiaded osvyysibus /dl-0A30y onow INsab -mmm//:dpy

« ABojouyos] Mau Jo uononpoJu| pue 0Ayo] ul ssauisng A|ddng Js1emalsep) PaWIB|oayY, ‘BU0S "M PUe O ‘BWIYSNSIBIA ) ‘epewe

(8002) ‘.elpu| ui uoneyues ueqgin Jojy suondQ ABojouyoday, ‘elsy Yinos ‘dSm
(8002) ‘#pd'NSSL dINF3/suonedlignd/sa|y/Bio dsm/sayis/Bio dsm mmmy/:dpy
...co_u.ﬁ_cmw ®U_>>->H_O SpJemoj “Umnm@cmr_wOI: .m_w< yinosg .n_W>>

(5002) ‘,2o1n081d JO 8p0D Bumer JojeM, ‘NN ‘DUM

Z- 9lgel ‘¥ J8)deyd G-ad — dOIN ‘40dM

(€661) ‘Hoday uswdojaaaq PHOM, Nueg PO

(9002) ‘ weiboid uonejues pue Jajepp, yueg plIopA

© Doueusiule|\ pue uonelsadO yim adjoyd ABojouyoal Bumur, (£002) OHI/OHM
..wEwuw\Aw JomMag wnnoe) .vO Jo9ys 1oe4, 443N

“_wEwgw\nm Jomag alnssald .NO Jo9ys 1oe4, 443N

(0102) ‘ssaid 43 ‘.8'ON 8210eId JO [ENUB|, ‘T

(L)

(LLL)
(oL1)

(601)
(801)
(201)
(901)
(so1)
(v01)
(c01)
(zol)
(1o1)

S3ON3IH343d

Buleaulbuy vy ued





